R90-12-11 REVO6

Godzilla Kaiju Wars VR™
Operator’s Manual

HarsUR

TOHO

GODZILLA KAJU WARS VR © TOHO CO., LTD.
SOFTWARE © RAW THRILLS, INC., 2024.



This Page Left
Blank
Intentionally



Godzilla Kaiju Wars VR™

Table of Contents

T 1 1= 4V U PRPTPPPRN 6
(O 1=] &=} o] o FU T U P TP U PP 6
LI 18 1] o Lo T A1 =SSN 6
(e T aT= @] g qToTeY Y=Y o} {3 PSSR 6
DiISCONNECE POWET ...ttt ettt e e e st e e st e e s s e e e s e aan e e e e e s re e e e s aneeeseanreeeeennnenas 6
LG o TUT 0o 112 ¥ - SRR 6
E1RCEIICAl SROCKS ... ettt ettt b et s e ettt e et e sbeesaeesaee e 6
1Y T 411 (o T OO OTP R OTPTR PP 6
PO BT SEIBCEON ..ttt ettt ettt ettt e st e e bt e e sat e e sbte e s bee s bt eesabeesabbeesabeeebbeesateesabeeesabeean 6
POWET COMA ittt ettt ettt ettt e st e s bt e e s bt e e beeesabeesabeeesabe e e bbeesabeesabeeesabeeenseeennbeesasaeesabeenn 6
N U1 g = (I U] o] o] { = Yo | ST PP 7
Water and Other LiQUId SOUICES........uuiiieeiiee ettt e et e e st e e e et e e s e eabae e e eabaeeeeanbaeeeennseeeeennrenas 7
1070 o] o T=Tot {0 TSP ST P PO PP U PPPRTN 7
(60e] 1] o] U1 {= S T T T T T U T T U TP P TP PP 7
TemMPered Glass WarNiNg........ii i ieeiiciee e cetee e eetee sttt e e e e e e s see e e e sbee e e ssabeeeeesnbaeeesanseeeeesnbeeeessnseeesennsenns 7
VBNTHATION. ...ttt h e st s e et e b e bt e s bt e s bt e s ae e e abeeabeebeeeheesheeeateeabe e beenbeenes 7
o E V2 o I oY = o1 1=Y o oL SR 7
Y TV | TSP P O P PO PR PSPURROPRRPO 7
Y o1 Tol 1 [or= 1 4[] o - UPSPN 8

Product SPeCITICAtIONS............oiiiiieie e e e s e e re e e et e e e e narre e e e naraeas 9
BIRCEIICAI POWET ..ttt ettt e b e s ae e st s bt e bt e bt e s be e saeeeat e et e ebeesbeesueesaeenas 9
LI 01 T L X0 =N 9
[ 0T g ¥ o [ 22 SRR 9
] g T=T 0 11 T o LT 9

Fuse Replacement GUIE ...............ooiiiiiiiiiiiec ettt e e e st e e e s ate e e e e b bae e e enbaeeeennbaeesennsenas 9
POWET DiSTIIDULION ...ttt e e s b e e sar e e sbe e e smreesaneeesaneean 9

Y= 41 « TN 10
=118V N\ o 4 ol PSR 10
LYok ol Q1Y o =T AT | USRS 10
2 C=To LU LT =T I o Yo L3R EERROt 10
(07 o] =N AN YY1 01 o 1Y USRS 11



Godzilla Kaiju Wars VR™

Install Spacer Bracket and Connect Motion Platform to Monitor Cabinet...........ccccceeecieeieicieneennen. 11
Install Upper Monitor Mounting BracCket ...........occueiiiiiiiiicciiee ettt e e et e e e e e e 13
Install Hanger Bracket on Upper MONItO........uii ettt e e e e e e svee e s e 14
Install Upper Monitor on Mounting Bracket .......ccueiiieiiriiiienc ettt 15
INstall Topper SUPPOIT BraCKeES.......oiiiciiieeiiiee ettt e e e e e e e e e e e ebae e e e s bae e e eeareeas 17

Lo 1Sy = I e T =T SRR 19
INstall Upper GraphiC Pan@IS.......ocuuiiiieiiiei ettt e s sbee e s s e e e e sabee e s s nbee e s enareeas 20
Install Downlighting Assemblies on Motion Platform .........ccccceveiiiiiicie e 23
Completing Platform Harness, Air, and Headset CONNECLIONS .....ceeeeieeicciiiieeeeececccirreeee e, 24
Install Spacer Cap Panel and LOWEr LeZ LEVEIETS.......cccuuiii ettt 25
Card Reader INStallation @nd SETUP ....ccecceiiie ettt e e e et ee e s e e e e e eabe e e s enbaeeeeenreeas 27
[0 1Yol QS =Tl A g ot | I =] [ 4P PR 28
) [ (0] oI CT=1 1 4= T T T T T T T PP U PP 28
Y Lo T Y1 (o] ST =1 (U] o F PP PP TP PPPPPRRPORE 29
Applicable SAMSUNG MONITOIS: ....oiiiiiiie e et e e e e tee e e e s bee e e esabae e e esateeeeeeabaeeseanseeeeennsenas 29
Y T a1 oY Y=L (0] o N @o] 01 4 o U T=To IR USROS 30
JiNoTo][Tor] o] [l MCTy'a o] o 11 o £ PP PR 30
Headset Calibration GUIE .......cocueiiiiiiierieeeee ettt ettt sttt et emee e 31
Diagnostics and AdJUSEMENTS ..............ooviiiiiiii e e e e e e e e e et e e e e e e e e nnranes 36
Basic Functional Test on INitial POWEE UpP.......cooouiiiiieiiie ettt e et e e e eatee e e eara e e e enraeeeeanes 37
L= 1YL= T L TP P PP PP PR PPRPTOPPPROR 38
MEIN IMIENUL ..ottt s bbb e s aa e e 38
[DIF: ={ o Vo 5 i ol PP P PP UPPPPTN 39
Set Pricing AdjustmMENts (Cash) .....coouiiiiieie et et e e e e nrae e 40
Set Pricing AdjuSTMENTS (TOKENS) ..c.uviiiieeiiie ettt ettt e et e e et a e e e e tae e e e e bbe e e e ataeeeeeanreeaean 41
Set Pricing AdjUSTMENTS (SWIPES)....uuiiiiieeieeceiee ettt et ste e etee e s te e setaeesateesbaeesabeesaraeessaeesabeeenns 42
GaAMIE SOTEINES s eeeeeieeeiee e e e e e e e e e e s e e e e e e e e e e e e e e e e e e e e esesaaasesaesasasasesasaeasasneesasasaeaenaanenns 43

S SN SOTEINGS i e e e e e et e e e e e e et e e et e e e e e e e e e e e e e e e e e e e aeaaes 44

F N Lo [ £ TPV PSTTOTRRI 45
LT = £ RSP P O PUSTOT 46
VOIUMIE ettt e b e s bt s a et st e e st e et e bt e s b e e sae e st e bt e bt e b e e be e et e et e et s 47
(6111 o1 o DU P PSR PSR PRPRTPRRPPPOURO 48

L L] L1 AT TP UOPTOUPPTR 49



Godzilla Kaiju Wars VR™

S A C=T o T Tl oY a0 =14 o s DRI 50
Choosing the Right Pricing Adjustments for Your LOCation .........ccoccveiiiiiiiee e e 51
PC HAIAWAIE ...ttt ettt ettt et e s bt e e st e e bt e e s ab e e s bt e e sabeesabe e e aateesabeeesabeesabeesneeesaneeennns 52
PC HArd DriVE RECOVETY ..ceiieiiieeieiieee ettt e ettt e e sttt e e s sttt e e s s bte e e s sabteeessbeaeessnsteeessnsteeessnstaeeesssaeessnssenessnnes 53

LI e TV o1 =Ty Voo AT - RSP 54
Electrical and Mechanical HHUStrations.............cocooiiiiiiiiiiiieeee e e 60

5|Page



Godzilla Kaiju Wars VR™

Safety

Operation

Before operating game, read this manual. Failure to properly install and operate this game could result in
malfunction or accident. Operate the game in accordance with the manual.

Transporting

The upper monitor assembly weighs approximately 95 Ibs. and the installation requires @ minimum of three
people, using two 6-foot step ladders (minimum height). It is preferred that the main cabinet be moved to or very
near its desired operational location before beginning any of the set-up tasks. It is also strongly recommended that
the game NOT be moved with the monitor installed in the upright position. It contains fragile glass and electronic
components. Avoid rough handling.

Handling Components

Many components are extremely sensitive to handling, environmental and Electrostatic Discharge (ESD) events—
especially the computer. Do not handle it roughly. Before servicing, contact your distributor and inquire about the
PC warranty. Use proper ESD procedures when servicing. Protect components from harmful environmental
conditions, such as extreme temperatures, excessive moisture, or other damaging effects.

Disconnect Power

Always turn the power off and unplug the unit before servicing or making adjustments unless otherwise instructed.
Installing or repairing components while power is on can damage the components and void the warranty.

Grounding

Avoid electrical shock. Do not plug in AC power until you have inspected and properly grounded the unit. Only plug
into a grounded, three-wire outlet. Do not use a “cheater” plug or cut off the ground pin on the line cord.

Electrical Shocks

There is no isolation transformer in the cabinet. Disconnect AC power before servicing. However, be aware that
lethal voltages can remain in the electronic components even when AC power is disconnected. Use extreme
caution when servicing. Verify that there is a working ground connection. If the unit sustains water damage, cease
using it immediately and unplug AC power.

Monitor

The monitors contain no user serviceable parts. Do not attempt to service the monitors.

Power Selector

The game is fixed for operation at either 120VAC or 230VAC, indicated by a large orange label on the back of the
cabinet. The accepted AC mains voltage cannot be modified by the operator.

Power Cord

If the power cord is damaged or lost, replace it with an identical cord as supplied by the manufacturer or an
authorized service agent.

6|Page



Godzilla Kaiju Wars VR™

Surge Suppressor

It is recommended that you plug your game’s power cord into a surge suppressor to help protect from power
surges that may damage sensitive electronic components.

Water and Other Liquid Sources

Do not install game near sprinkler or other water jet sources. Do not use water jet to clean game. Keep minimum
clearance behind game and wall for proper ventilation but also prevent access of liquid from spills and sprays from
entering ventilation holes.

Connectors

When servicing machine, ensure all connectors mate properly. If connectors do not slip in easily, do not force
them. Connectors are often keyed and only connect one way. Check for correct orientation.

Computer

The computers contain sensitive components, including a hard drive. Do not handle it roughly. Contact your
distributor before servicing its internal components. Ask about warranty information as it relates to the PC.
Cycle AC power on or off with the cabinet power switch.

A dongle has been inserted into one of the USB ports. This is required for game play.

Do not remove the dongle except for troubleshooting purposes.

Tempered Glass Warning

When handling the LCD display glass cover take special care and set the glass down softly on a flat surface free of
debris. The edge of the glass is sensitive to hard impact. Shattered glass from the monitor can travel long
distances and cause bodily injury. Use proper procedures when handling broken materials.

Ventilation

It is critical that the game is installed in a manner that allows for proper ventilation and air flow. Game must be
installed so that there is a minimum amount of clearance between the wall or another game to allow good air
circulation through the game cooling fan and vents.

Hazard to Epileptics

A small portion of the population has an epileptic condition that may cause seizures. Affected persons experience
seizure while watching some television pictures or playing certain video games. People who have not had seizures
may still have an undetected epileptic condition. If anyone in your family has experienced epilepsy symptoms
(seizures or loss of awareness), consult your physical before using video games. While children play video games, a
parent should observe. Be alert to the following symptoms: dizziness, altered vision, eye or muscle twitching,
involuntary movements, loss of awareness, disorientation, or convulsions. If you or your child experiences these
symptoms, discontinue use immediately and consult your physician.

Manual

Keep this manual available and ready for use. If the game fails to function properly, turn off the machine and
unplug the AC line cord. Contact your local distributor. You may not reproduce this document or any of its contents
without written authorization from Raw Thrills, Inc.

7|Page



Godzilla Kaiju Wars VR™

Specifications

For reasons such as performance, this product’s specifications may change without notice. Federal patent,
copyright and other intellectual property laws protect the content, devices and design of the game and its

equipment.

/I\ CAUTION

e This machine features moving parts and should only be serviced by a trained and experienced
technician.

e Turn off all power and air supply before servicing the machine.

o Keep area around the machine clear and free of objects that present a trip hazard. Allow for
plenty of room for players to safely enter and exit the machine.

e Observe ALL of the following guidelines to prevent injury, accident, or damage.

@)
@)

o

Maximum of two persons on the machine at any time.

If a player fatigues or experiences motion sickness or is unable to continue the game for
any reason, stop the game motion immediately by pressing the MOTION STOP button.
Allow the person to rest and exit the game with assistance if needed.

Remain seated for the entire duration of the game. Do not stand or exit while the game is
moving. Press the MOTION STOP button before exiting the game.

Keep hands and legs inside the game at all times while in motion. Remain in the game
until game comes to a complete stop.

Do not attempt to reach for objects on the floor or near the game when it is moving. Stay
clear and stand at a safe distance while game is in motion.

Small children should always be accompanied by a parent or guardian.

e The machine is equipped with safety features which the operator and the player need to be
familiar with:

o

There is a MOTION STOP button located in between of player 1 and 2. This button will
stop the motion feature once pressed.

Bellows around the moving part of the machine prevent access between the base and the
moving part. Make sure that the bellows are not damaged or showing signs of excessive
wear that could lead to failure. Replace the bellows when this occurs. Use only tamper
proof screw fasteners as specified.

The machine is designed so that there is no unintended movement in the absence of a
logic signal as might be experienced during a power outage. Make sure that the machine
is safe to operate before turning power back ON.

e Critical parts should be maintained and inspected regularly for safe operation. If those critical
parts are damaged, broken, or installed incorrectly, replace them, or install correctly. Use only
manufacturer’s specified parts for continued safety and reliability. Contact your distributor to
order replacement parts.

8|Page



Godzilla Kaiju Wars VR™

Product Specifications

Electrical Power

MULTIPLE POWER SUPPLY ENTRIES
Warning: Before obtaining access to terminals, all supply circuits must be disconnected.
Attention: Avant d’accéder aux bornes, tous les circuits d’alimentation doivent étre déconnectés.

United States, Canada
Voltage: 120VAC / 60 Hz
Operating AC Current: 20 Amps (10 Amps per entry)

International
Voltage: 230VAC / 50Hz
Operating AC Current: 10 Amps (5 Amps per entry)

Temperature

50° F to 104° F
(10° C to 40° C)

Humidity

Must not exceed 95% relative humidity

Dimensions

134”H x 62”W x 108”D (341cm H x 158cm W x 275cm D)
Approximate weight 16271bs. (~739kg)

No Topper installed:

114”H x 62”W x 108”D (290cm H x 158cm W x 275cm D)
Recommended minimum floor space requirement:
140”H x 100”W x 120”D (356cm H x 254cm W x 305cm D)

Fuse Replacement Guide

NOTE: FOR CONTINUED PROTECTION AGAINST FIRE AND ELECTRICAL DAMAGE, USE ONLY SPECIFIED FUSE
TYPE AND VALUE.

Power Distribution

Please see unit for specified fuse labeling.
Abbreviations:

5A 250V 5A, 250VAC Fast Acting 3AG Fuse Littelfuse 0312005.MXP (or equivalent)
10A 250V 10A, 250VAC Fast Acting 3AG Fuse Littelfuse 0312010.MXP (or equivalent)
2A 250V 2A, 250VAC Slow Acting 3AG Fuse Littelfuse 0313002.MXP (or equivalent)

9|Page



Godzilla Kaiju Wars VR™

Setup

Safety Notice

Installing this product requires three individuals able to lift heavy objects safely. Two 6-foot step ladders
(minimum height) are required as part of the installation process. Make sure that you are familiar with the
manual contents, game setup, and operations before you begin the installation process. Do not push or pull
on the decorative items when completing the assembly to prevent damaging these parts. Be aware of your
surroundings and individuals around you during the assembly process for your safety and the safety of
others. Work only in an area with sufficient lighting and a clean, level surface.

Unpack Materials

1.

uhwnN

Place the shipping crate(s) on a flat, stable surface.

Cut the banding straps and remove the cardboard, plastic sleeve, foam, and other packing materials.
Stage all sub-assemblies and components near the final assembly area.

Locate the keys taped to the coin door on the motion platform and to the ledge on monitor cabinet.
Check for shipping damage to the following:

Monitor(s)

Monitor bracket

Headset arm(s)

Headset(s)

Cabinet decals

Check the AC line cords for visible signs of damage.

|Pay particular attention to the plug and line cord insulation.

Required Tools

1.
2.
3.

4.

(2) 6-foot step ladders (minimum height)
Power drill/driver
Screwdriver bit adapter and the following bits
a. T-27 tamper resistant Torx bit
b. T-25 tamper resistant Torx bit
c. Phillips
d. Flathead/Slotted
Ratcheting socket wrench and the following sockets
a. 7/16” socket
3/8” socket
1/4” socket
10mm or 13mm socket

b.
C.
d.

Check the Godzilla Kaiju Wars VR™ game page for the most up to date info!

rawthrills.com/games/godzilla-vr/

10| Page


https://rawthrills.com/games/godzilla-vr/

Godzilla Kaiju Wars VR™

Cabinet Assembly

/I\ CAUTION

UNDER NO CIRCUMSTANCES SHOULD THIS GAME BE OPERATED UNLESS ALL INSTALLATION PROCEDURES
HAVE BEEN COMPLETED AND ALL SAFETY FEATURES HAVE BEEN POSITIVELY TESTED AND ARE FULLY
FUNCTIONAL!

***1t is recommended that the monitor cabinet be moved to or very near its desired operational location
before beginning any of the assembly tasks.***

Install Spacer Bracket and Connect Motion Platform to Monitor Cabinet

1. Locate spacer bracket sub-assembly with hardware bag (note (4) additional sets of bolts installed on
bracket which will be used later to install wood spacer cap panel). Bring components near the motion
platform and monitor cabinet along with 7/16” socket driver.

2. Tuck platform’s cables and tubing into access holes to avoid crushing and align spacer bracket with (4)
mounts on motion platform. Use 7/16” socket with 1/4”-20 x 3/4" bolts with external tooth lock
washers to secure spacer bracket to motion platform. (IMAGE 1-1)

USE 7/16" SOCKET TO
SECURE SPACER BRACKET
TO PLATFORM

TAKE CARE TO NOT CRUSH OR
DAMAGE CABLES OR AIR TUBES
WHEN INSTALLING SPACER BRACKET

IMAGE 1-1

11| Page



Godzilla Kaiju Wars VR™

3. Next, roll the motion platform in front of monitor cabinet, orient the spacer bracket to be flush and
centered onto cabinet’s wood ledge and aligned with (6) mounts. Use 7/16" socket with 1/4”-20 x 1"
bolts with split lock washers to secure to monitor cabinet. (IMAGE 1-2)

USE 7/16" SOCKET TO
SECURE SPACER BRACKET
TO CABINET

IMAGE 1-2

4. Save remaining screws, including those attached to bracket, for mounting spacer cap panel.

12| Page



Godzilla Kaiju Wars VR™

Install Upper Monitor Mounting Bracket

NOTE: It is strongly recommended that the game NOT be moved once the upper monitor is installed. Access
to back doors will be required in future steps. Plan for adequate AC power and future rear service access
needs before completing the next steps.

1. Locate the upper monitor mounting bracket sub-assembly with hardware bag. Set up ladders next to
the monitor cabinet.

2. Place upper monitor mounting bracket in position on top of the cabinet, such that (4) mounting slots
in bracket align with corresponding holes on cabinet (DO NOT DROP). Use 1/4”-20 x 1-1/4" bolts with
split lock washers and flat washers and hand-tighten the bracket such that it is in its rearmost
position. These (4) bolts will be fully tightened using 7/16” socket once the upper monitor has been
installed. Additionally, remove the wood shipping blocks from top of cabinet with 1/4” socket or
flathead bit if they were not removed during unpacking (IMAGE 2-1)

HAND-TIGHTEN BOLTS

IMAGE 2-1

13| Page



Godzilla Kaiju Wars VR™

Install Hanger Bracket on Upper Monitor

NOTE: Monitors change throughout production. Monitor’s voltage specifications should always match game
voltage specifications (120V or 230V).

1. Locate universal hanger bracket with accompanying hardware bag and supplied monitor.

a. FOR SAMSUNG QB65C: Lay out (4) M8 x 50MM bolts and split lock washers, (4) spacers, and
13MM socket driver. Save (4) 1/4"-20 x 3/4" bolts and split lock washers for future step.

b. FOR LG 65UR340C: Lay out (4) M6 x 16 MM bolts and split lock washers and 10MM socket
driver (no spacers are used). Save (4) 1/4"-20 x 3/4" bolts and split lock washers for future
step.

2. After carefully unpacking monitor, place hanger bracket over top edge of monitor centered on VESA
mounts, while monitor is preferably held upright securely. Use appropriately sized socket and
supplied hardware (bolts & washers, and spacers where applicable) to secure the hanger bracket to
monitor’s VESA mounts (DO NOT OVERTIGHTEN). (IMAGE 3-1 & 3-2 & 3-3)

HANGER BRACKET

WILL RETAIN TOP EDGE
OF MONITOR

e
, o~
USE 13MM SOCKET TO————__ g
SECURE HANGER BRACKET T e
TO SAMSUNG QBESC B
(DO NOT OVERTIGHTEN)
IMAGE 3-1-QB65C IMAGE 3-2

USE 10MM SOCKET TO————___ 7 -
SECURE HANGER BRACKET TTT—
TO LG 65UR340C
(DO NOT OVERTIGHTEN)

IMAGE 3-3 - 65UR340C
3. Place remaining bolts with washers and 3/8” socket atop cabinet for next steps.

14| Page



Godzilla Kaiju Wars VR™

Install Upper Monitor on Mounting Bracket

1. With ladders set up next to game, (2) individuals should carry the monitor over to cabinet.
Climb the ladders and hang the monitor over the mounting bracket, while making sure that the lower
edge of monitor is retained behind the full-width cross bracket attached to the top front edge of

monitor cabinet. As necessary, shift the mounting bracket forward to close gap or back to create
space. (IMAGE 4-1)

HANG UPPER MONITOR
[ ONTO MOUNTING BRACKET

IMAGE 4-1

15| Page



Godzilla Kaiju Wars VR™

3. (IMPORTANT) Center monitor and use 3/8” socket with 3/4” bolts and split lock washers to secure
hanger to mounting bracket. (IMAGE 4-2)

USE 3/8" SOCKET TO
SECURE HANGER BRACKET
TO MOUNTING BRACKET

USE 7/16" SOCKET

TO FULLY TIGHTEN
MOUNTING BRACKET

WHEN COMPLETE

IMAGE 4-2

4. Nudge mounting brackets forward such that lower edge of monitor is flush with cross bracket, then
use 7/16” socket to fully secure the (4) bolts that were hand-tightened when mounting bracket was
installed on top of the cabinet.

16 |Page



Godzilla Kaiju Wars VR™

Install Topper Support Brackets

1. Use Phillips bit driver to remove (6) shipping screws securing upper and lower back doors of monitor
cabinet. Once screws are removed, use keys to open and remove doors and safely place off to the
side.

2. Use 7/16” socket to remove left and right topper support brackets from inside cabinet (note:
hardware bags attached to each bracket in addition to (3) sets of screws installed along angled rear
edges). (IMAGE 5-1)

USE 7/16" SOCKET TO

REMOVE LEFT AND RIGHT

TOPPER SUPPORT BRACKETS
FROM INSIDE CABINET \

IMAGE 5-1

3. Locate cardboard box containing topper sub-assembly and unpack (take care not to damage). You
should also find a loose topper support bracket with hardware bag attached. Attach topper support
bracket to left and right topper support brackets with supplied (4) 1/4”-20 x 1/2" bolts with split lock
washers and flat washers. These bolts should also be hand-tightened. (IMAGE 5-2)

HAND-TIGHTEN
TOPPER SUPPORT BRACKET

IMAGE 5-2

17| Page



Godzilla Kaiju Wars VR™

4. With ladders set up next to game, carefully carry assembled topper support brackets up to top of
cabinet and align with mounting holes. Reuse hardware and hand-tighten the bracket in place.

(IMAGE 5-3)
REUSE HARDWARE ANDﬂ

HAND-TIGHTEN
TOPPER SUPPORT BRACKETS

IMAGE 5-3

18| Page



Godzilla Kaiju Wars VR™

Install Topper

1. Locate hardware bag attached to topper and place atop cabinet with 7/16” socket.

2. (2) individuals should carry topper up ladders and set onto support brackets, taking care not to crush
cables. First, install topside outer bolts, (4) 1/4"-20 x 1-1/4” bolts with split lock washers and flat
washers, into left and right support bracket mounts.

3. Next, install (3) 1/4"-20 x 1” bolts with split lock washers and flat washers along front underside of
topper thru topper support bracket. Use 7/16” socket to fully tighten all topper and topper support
mounts (17 total). (IMAGE 6-1)

USE 7/16" SOCKET TO

SECURE TOPPER TO

SUPPORT BRACKETS
(7 BOLTS)

THEN,

FULLY TIGHTEN ALL
TOPPER SUPPORT MOUNTS
(10 OTHER BOLTS)

IMAGE 6-1

4. Retrieve loose 6-pin connector from topper cable through central access hole on underside of topper,
route through cabinet’s access hole, and plug into mating connector just inside of cabinet

5. Locate HDMI cable for upper monitor inside cabinet and locate upper monitor’s supplied line cord.
Using wireway hole at the top of cabinet, install HDMI cable into “HDMI 1” port of upper monitor and
install AC line cord into AC power port. This HDMI cable should plug into HDMI port of “PLAYER 2” PC
and the AC line cord should be plugged into AC receptacle located on left side of cabinet when
viewed from the back of the game.

6. Replace back doors when complete (save shipping screws or discard).

19| Page



Godzilla Kaiju Wars VR™

Install Upper Graphic Panels

1. Locate (3) upper graphic panels (left, right, and rear). Unpack hardware bags attached to left and
right topper support brackets which will be used to mount left and right upper graphic panels.

2. Place right upper graphic panel in place in between right topper support bracket and right lightbox
assembly attached to cabinet side. Use T27 driver with (3) 1/4"-20 x 3/4" tamperproof bolts and flat
washers to loosely secure panel to mounts on right topper support bracket. (IMAGE 7-1)

USE 127 DRIVER TO
LOOSELY MOUNT
UPPER RIGHT GRAPHIC PANEL

IMAGE 7-1

20| Page



Godzilla Kaiju Wars VR™

3. Use 7/16” socket with (2) 1/4”-20 x 1" bolts with split lock washers and flat washers and install bolts
from inner surface of right topper support bracket, through upper right graphic panel, and into
mounts on right lightbox. Once all (5) bolts are installed, tighten fully and repeat process for left side.
(IMAGE 7-2)

USE 7/16" SOCKET
TO COMPLETELY MOUNT
UPPER RIGHT GRAPHIC PANEL

THEN,
TIGHTEN ALL (5) BOLTS
AND REPEAT FOR
UPPER LEFT GRAPHIC PANEL

IMAGE 7-2

21| Page



Godzilla Kaiju Wars VR™

Use T27 driver to remove (6) screws and washers attached to angled rear edges of left and right
topper support brackets. Place upper rear graphic panel onto angled rear edge and replace screws
and washers. (IMAGE 7-3)

USE T-27 DRIVER TO REMOVE (6) BOLTS

THEN,
REUSE HARDWARE TO MOUNT
UPPER REAR GRAPHIC PANEL

IMAGE 7-3

22 |Page



Godzilla Kaiju Wars VR™

Install Downlighting Assemblies on Motion Platform

1. Locate (6) downlighting assemblies and accompany hardware bag. Note that there are (3) assemblies
where wires exit on right side of the bracket and (3) where wires exit on left side.

2. Using images below for reference, place downlighting assemblies in their wiring-specific locations
and connect to mating connectors near cable clamps at corners on underside of platform base.
Them, taking care not to crush any wires, install assemblies on front and sides of platform base by
inserting brackets tabs into cutouts on underside of platform base and rotating the assembly into
place such that the (3) brackets holes align with platforms mounts. Use T-25 driver to securely
mount. (IMAGE 8-1 & 8-2)

WIRES EXIT ON RIGHT SIDE OF
THESE DOWNLIGHTING ASSEMBLIES—

WIRES EXIT ON LEFT SIDE OF
THESE DOWNLIGHTING ASSEMBLIES

USE T-25 DRIVER TO MOUNT
~——DOWNLIGHTING ASSEMBLIES

/NOTE'

TABS SHOULD BE INSTALLED
IN CUTOUTS ON

UNDERSIDE OF PLATFORM

BEFORE MOUNTING WITH BOLTS

IMAGE 8-1

———————NOTE:
/ TABS SHOULD BE INSTALLED
/ IN CUTOUTS ON
UNDERSIDE OF PLATFORM
BEFORE MOUNTING WITH BOLTS

W =)
| CONNECT ASSEMBLIES |
o e /
USE CABLE CLAMPS
7O DRESS WIRES

IMAGE 8-2
3. After downlighting assemblies are secure, use cable clamps to dress wires and tuck excess wire slack
back into access holes.

23| Page



Godzilla Kaiju Wars VR™

Completing Platform Harness, Air, and Headset Connections

Retrieve all harness, air tubes, and headset cables from platform access holes and place within
spacer bracket.
Retrieve matching connections from within monitor cabinet’s central access tunnel and connect the
following:
e (10) harness connections
o connectors are keyed.

e (5) air tube connections
o air supply line from compressor to connect into spacer bracket’s manifold.

o match platform air tubes with cabinet air tubes (0, 1, 2, 3).
e (3) headset connections each for P1 and P2 headsets

o USB - Match to P1 or P2 PC in cabinet.

o display port — Match to P1 or P2 PC in cabinet.

o power (barrel connector).
IMPORTANT — When fully connected, a portion of the headsets’ cable slack should be tucked within
the platform. This placement will allow the cable’s slack within platform to move up and down gently
when the game is in motion and prevent the cables from being pulled due to cable tension. As a
check on proper placement, the visible headset cables running through spacer bracket should not
move while the game is in motion.

24 |Page



Godzilla Kaiju Wars VR™

Install Spacer Cap Panel and Lower Leg Levelers

1. Remove (4) sets of bolts installed on spacer bracket for spacer cap panel using T27 driver.
Additionally, locate spacer cap panel and remaining loose hardware saved earlier. (IMAGE 10-1)

USE T-27 TO REMOVE
(4) BOLTS AND WASHERS

IMAGE 10-1

2. Check that all cables and air tubes are contained within spacer bracket and cabinet’s central wireway
channel and will not be crushed when placing spacer cap panel.

25| Page



Godzilla Kaiju Wars VR™

3. Place spacer cap panel and secure to spacer bracket and cabinet with T-27 driver, using (4) 1-1/4”
bolts and split lock washers and flat washers on platform side and (2) 2-1/2” bolts and split lock
washers and flat washers on cabinet side. (IMAGE 10-2 & 10-3)

INSTALL SPACER CAP PANEL:
PLACE PANEL ON PLATFORM SIDE
OF SPACER BRACKET AND THEN
SLOWLY LOWER MONITOR SIDE
(DO NOT CRUSH WIRES OR TUBES)

USE T-27 DRIVER TO SECURE
SPACER CAP PANEL—

IMAGE 10-3

4. Lower all leg levelers to floor. There are (4) leg levelers on the monitor cabinet and (7) on the motion
platform. Once leg levelers are done, raise the jam nuts on leg levelers up to mounting plate’s weld
nuts.

26 |Page



Godzilla Kaiju Wars VR™

Card Reader Installation and Setup

Due to the rising popularity of aftermarket debit card systems for cashless or coinless operation of
amusement machines (i.e., Embed, Intercard, Semnox), this Godzilla Kaiju Wars VR™ cabinet is equipped with
UCL compatible harnessing to ensure that the installation process is easier and less prone to miswiring.

UCL, or Universal Card Link, is a debit card standard established by the American Amusement Machine
Association. Visit https://coin-op.org/standardization/ for the latest UCL standard and manual information.

The UCL connections on the game use pins 1, 2, 6, 8, and 9. The other pins are unused. Each UCL connector
can supply up to 1A at 12VDC.

COIN METER 1__
COIN INHIBIT/ENABLE

PLAYER 1 COIN INPUT

TICKET RUN LINE/ENABLE -

PRIZE/TICKET NOTCH
GROUND,

[ ] '{ - &(.(@ 9-P|N MOLEX
= ‘.: ixJ, 03-09-1093 OR 1094

FEMALE TERMINALS:
22-24 GA: 02-09-1119
14-20 GA: 02-09-1104

MINIMUM REQUIREMENTS
ARE SHOWN IN BOLD TEXT

+12V
PLAYER 1 COIN INPUT
TEMPTY"

COIN METER 1
*EMPTY"
PRIZE/TICKET/NOTCH
COIN INHIBIT/ENABLE

TICKET RUN LINE/ENABLE
GROUND

e
B

——
P e Bl B o v e

You can choose to use 1 or 2 card readers in the pricing adjustments section of the test menu. It is
recommended to use 2 card readers for best results and player access.

There are (2) supplied connections, each located under the control panel of the Front Cabinet assembly.
There is enough slack to accommodate mounting (2) card readers on the front panels, as each operator
desires.

If only (1) card reader will be used, it is recommended that the card reader be mounted to the center dash
door, any UCL connection can be used for games equipped with only (1) card reader.

27 |Page


https://coin-op.org/standardization/

Godzilla Kaiju Wars VR™

Check Electrical Settings

1. Verify the voltage in the nearest AC outlet.
2. Verify the AC outlet ground connection is present and working.

***Recommended: Dedicated 20A circuit breaker for each line cord to prevent capacity overload.
(10A/each for 230VAC)***

Startup Game

1. Plug the two line cords into an AC outlet (Recommended: plug each line cord into a dedicated 20A
circuit breaker to prevent capacity overload). (10A/each for 230VAC)

2. Turn the main cabinet power switches on (there are two switches, GAME and COMPRESSOR).
Calibrate the headsets (pgs. 31-35)
***MACHINE IS NOT OPERATIONAL WITHOUT FIRST CALIBRATING THE HARDWARE***

4. Verify the game and all components are operating normally. See Basic Functional Test on Initial
Power Up in the Diagnostics and Adjustments section for the recommended procedure.

28| Page



Godzilla Kaiju Wars VR™

Monitor Setup

PLEASE FOLLOW INSTRUCTIONS TO SET UP MONITOR

Applicable Samsung monitors:

Model # QB65C ***120V & 230V***
STEP 1: Verify game is connected to monitor in HDMI IN 1 at rear of monitor.

STEP 2: Power on GAME cabinet and MONITOR, wait about 30 seconds.

STEP 3: Press the power button on the remote. This only needs to be done once during initial setup.

Language => "Hello" (English)

Set Up Network => Skip

Installation Type => [x] Manual Setup
Display Orientation => [x] Landscape

Player Selection => [x] MagicINFO S Player
Set Current Time => Set to current local time
Set Pin => Optional, but recommended

NoubkwNeR

STEP 4: Press the “SOURCE” button on the remote. Navigate to “HDMI 1.”
STEP 5: Press “MENU” on the remote to enter the settings menu.
STEP 6: Verify the settings below, navigating with the remote:

e System
o Power Control
=  Auto Power On: ON [X]
=  Max. Power Saving: OFF
=  Standby Control: OFF
* Remote Configuration: OFF
=  Power Button: Power On Only
o Power and Energy Saving
*  Energy Saving Solution: OFF
= Backlight Optimization: OFF
»  Backlight Schedule: OFF
*  No Signal Power Off: OFF
*  Auto Power Off: OFF
o General
= Game Mode: ON [X]
o Touch Control
=  Admin Menu Lock: ON [X]
o Security
= Safety Lock On: ON [X]
= USB Auto Play Lock: ON [X]
*  Mobile Connection Lock: ON [X]

29| Page



Godzilla Kaiju Wars VR™

Monitor Setup Continued

PLEASE FOLLOW INSTRUCTIONS TO SET UP MONITOR

Applicable LG monitors:
Model # 65UR340C ***120V ONLY***

STEP 1: Verify game is connected to monitor in HDMI IN 1 at rear of monitor.

STEP 2: Power on GAME cabinet and MONITOR, wait about 30 seconds.

STEP 3: Press the power button on the remote. Set the language and location to match the cabinet’s location.
STEP 4: Press the “LINE IN” button on the remote. Navigate to “HDMI 1.”

STEP 5: Press “MENU” on the remote to enter the settings menu.

STEP 6: Verify the settings below, navigating with the remote:

o All Settings
o Picture
= Select Mode: Game Optimizer
=  Advanced Settings => Brightness: 62
o General

= Game Optimizer:
e ON:[x] Enable
e  Game Genre: Standard Mode
= System
o Input Manager
o HDMI1:PC
STEP 7: Hold the “SETTINGS” button for 5 seconds until a grey stripe with “HDMI 1” appears on top.
STEP 8: Quickly press “1105” and then “OK” to enter a hidden menu. This must be done before “HDMI 1”
disappears.
STEP 9: Verify the settings below, navigating with the remote:
e Public Display Setting
o ON: [x] Enabled
o Power On Status: PWR
o Volume: OFF
o Power On Default
=  ON: [x] Enable
= Input: HDMI 1
o Power Management: OFF
e General
o Configuration Setup
=  USB Auto Playback: Disable
=  No Signal Image: OFF

30|Page



Godzilla Kaiju Wars VR™

Headset Calibration Guide
***MACHINE IS NOT OPERATIONAL WITHOUT FIRST CALIBRATING THE HARDWARE* **

1. Inthe test menu, select the “Calibration” menu item. (see below)

GODZILLA FEBRUARY 28, 2024 SERIAL #: 66666
VERSION 0.43, THU DEC 7 15:2042 CST 2023 03:29:30 PM CABINET TEMPLATE: USA CARD SWIPE

DIAGNOSTICS

PRICING ADJUSTMENTS
GAME SETTINGS
SYSTEM SETTINGS
AUDITS

RESETS

VOLLUME

CALIBRATION

UTILITIES CURRENT SETTINGS
SYSTEM INFORMATION CLIRRENCY INPLIT: CARD SWIPES

COST TO PLAY: $7.00
EXIT

NUMBER OF CARD READERS: 2

Navigation: Val +/-
Select Itemn: Test
Go Back: Service

2. Inthe Calibration menu, select “Headset Calibration — P1”. (see below)

GODZILLA FEBRUARY 28, 2024 SERIAL #: 66666
VERSION 0.43, THU DEC 7 15:20:12 CST 2023 04:10:03 PM CABINET TEMPLATE: USA CARD SWIPE

CALIBRATION

HEADSET CALIBRATION - P1
HEADSET CALIBRATION - P2
GUN CALIBRATION

HEADSET RESET - P1
HEADSET RESET - P2

EXIT

CURRENT SETTINGS

CURRENCY INPUT: CASH
COST TOPLAY: $7.00

Navigation: Val +/-
Select Item: Test
Go Back: Service

31|Page



Godzilla Kaiju Wars VR™

3. Press Test/Motion or Stop/Start to begin calibration. (see below)

4. Sit down in the Player 1 seat and place the Player 1 headset on your head making sure that the
cameras remain uncovered. (see below)

32| Page



Godzilla Kaiju Wars VR™

5. With the headset on and while seated follow the in-headset instructions (image a). (IMPORTANT:
MAKE SURE THE HEADSET CAMERAS ARE NOT COVERED).

***IMPOTANT: DO NOT WALK AROUND WITH THE HEADSET ON***

***STAY SEATED TO PERFORM THE 360° LOOK AROUND***

Scan room environment
mwalkarwxdtheroomorlookaromdhsw’

until the scan is complete

image a

33| Page



Godzilla Kaiju Wars VR™

Remove headset and hold Player 1 headset against seat back and level with seat speakers. Make sure
cameras aren’t blocked and headset is facing straight forward. (see below). Press Test/Motion or
Stop/Start while doing so.

Please remove headset

and follow instructions on monitor

Hold player 1 headset against seat back and level with seat speakers. Make sure
cameras aren't blocked and headset is facing straight forward.

Press Test/Motion Stop/Start while doing so.

Press Service to exit.

34 |



Godzilla Kaiju Wars VR™

7. Player 1 headset should now be centered in the driver’s seat of the vehicle. Please put on the
headset to confirm. (see below)

8. Perform steps 2-7 with the Player 2 headset. Both headsets should now be calibrated.

35|Page



Godzilla Kaiju Wars VR™

Diagnostics and Adjustments

The Service Button Panel has four buttons, three of which can navigate the menu system.

TEST
=

‘?"
SERVICE

'

Volume

up
B
|
Volume

A

DOWMN

R

Navigating the Test Menu

Button

Action

TEST (Not in Test Menu)

Enters Test Menu

TEST (In Test Menu)

Selects Highlighted Option

SERVICE (On Main Menu)

Exits Test Menu

SERVICE (Not on Main Menu)

Cancels Selection

VOLUME UP

Move Up

VOLUME DOWN

Move Down

An on-screen message acknowledges changes or when you exit a selection without making a change.

36|Page



Godzilla Kaiju Wars VR™

Basic Functional Test on Initial Power Up

1.

o vk wnN

© N

Enter the Input Test and verify all switch inputs are working.
Enter the Video Test and verify the monitors are working properly.
Enter the Audio Test and verify the audio works and is not distorted.
Enter the Cabinet Light Test and verify that all the lights are working properly.
Enter the Meter Test and verify the coin meter is working properly.
Enter the Motion Test and verify the motion platform is working properly.
a. Enter the Motion Stress Test to perform a stress test of the motion platform.
Enter the Blower Test and verify that both air blowers are working properly.
Enter the Watchdog Test and verify the game reboots.

Upon a successful reboot, you are ready to adjust pricing, volume, and other functions.

37|Page



Godzilla Kaiju Wars VR™

Test Menus

Main Menu
Choose from all available operator settings and menus here. You can use the test menu bracket and volume
buttons to navigate.

GOBZILLA KAIJU WARS VR SERIAL &:
VERSION 0.00, UNKNOWN 08:4294 AM CABINET TEMPLATE: NOT SET

MAIN MENU

FACTORY SET LP
OIAGNDSTICS

PRICING ADJUSTMENTS
GAME SETTINGS

SYSTEM SETTINGS
AUDITS
RESETS
VOLLME
CALIBRATION
UTILITIES CURRENT SETTINGS

SYSTEM INFORMATION CURRENCY INPUT: CASH

COST TOPLAY: $1.00

Navigation: ¥o +/-
Select Item: Test
Go Back: Service

Pick a pre-set combo of
settings.

EI Scan UR Code for
%3 | Troubleshooting
Guide

***A QR code is provided in the test menu that will take you to our web site for the latest

Troubleshooting Guide***

38| Page



Godzilla Kaiju Wars VR™

Diagnostics
Verify or diagnose the operations of all game functions.

GODZILLA FEBRUARY 28, 2024 SERIAL #: 66666
VERSION 0.43, THU DEC 7 15:2042 CST 2023 03:34:19 PM CABINET TEMPLATE: USA CARD SWIPE

INPUT TEST
GLN SOLENDID TEST

GLN TRACKING TEST

HEADSET STATLUS

HEADSET CAMERA TEST

VIDED TEST

ALDI0 TEST

CABINET LIGHTS TEST

METER TEST

MOTION TEST CURRENT SETTINGS
BLOWER TEST CLIRRENCY INPLIT: CARD SWIPES
WATCHODG TEST COST TO PLAY: $7.00

EXIT NUMBER OF CARD READERS: 2

Navigation: Val +/-
Select Itemn: Test
Go Back: Service

o Input Test: Test input hardware such as switches.
o Gun Solenoid Test: Test the gun vibrations of the solenoids.

e  Gun Tracking Test: Test the tracking of both guns.

o Headset Status: See info related to display and tracking for both headsets.
e Headset Camera Test: Test the functionality of the four exterior cameras on the DPVR headset.

e Video Test: Cycle through full screen colors on the monitor.
e Audio Test: 100HZ and 1000HZ test.
e Cabinet Lights Test: Tests all LED cabinet lighting together and individually.

e Meter Test: Test the functionality of the mechanical coin meter inside the cabinet.

e Motion Test: Test the functionality of the motion platform.

o Blower Test: Test the functionality of the two blowers.

e Watchdog Test: Test the functionality of the watchdog reset. (If successful the cabinet will power off
and reboot)

39| Page



Godzilla Kaiju Wars VR™

Set Pricing Adjustments (Cash)
Set pricing adjustments using cash and coin currency for game operation.

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

PRICING ADJUSTMENTS

CURRENLCY INPUT

CLURRENLCY TYPE US OOLLARS
COIN VALUE $0.25
NUMBER OF CASHBOXES 1
COINS TOPLAY

Change the currency input.

MAX CREDITS
FREE PLAY

CURRENT SETTINGS

CURRENCY INPUT: CASH
COST TO PLAY: $7.00

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

o Currency Input: Change the currency input.

e Currency Type: Change the currency type.

o Coin Value: Change the money value of the coin.

e Number of Cashboxes: Whether players share a cashbox, or each have their own.
e Coins to Play: Adjust the amount of coins to start a game.

e Max Credits: Adjust the maximum number of credits.

e Free Play: Turn free play mode on or off.

40 |Page



Godzilla Kaiju Wars VR™

Set Pricing Adjustments (Tokens)
Set pricing adjustments using non cash value game tokens for game operation.

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

PRICING ADJUSTMENTS

CURRENLCY INPUT TOKENS
CLURRENLCY TYPE US OOLLARS
TOKEN VALUE $0.85
NUMBER OF CASHBOXES 1
TOKENS TO PLAY

Change the currency input.

MAX CREDITS
FREE PLAY

CURRENT SETTINGS

CURRENCY INPUT: TOKENS
COST TO PLAY: $7.00

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

o Currency Input: Change the currency input.

e Currency Type: Change the currency type.

o Token Value: Change the money value of the token.

e Number of Cashboxes: Whether players share a cashbox, or each have their own.
e Tokens to Play: Adjust the number of tokens to start a game.

e Max Credits: Adjust the maximum number of credits.

e Free Play: Turn free play mode on or off.

41 |Page



Godzilla Kaiju Wars VR™

Set Pricing Adjustments (Swipes)

Set pricing adjustments using card based play systems for game operation.

GODTILLA
VERSION 0.43, THU DEC 7 IS:20:12 CST 2023

PRICING ADJUSTMENTS

CURRENLCY INPUT CARD SWIPES
CLURRENLCY TYPE US OOLLARS
SWIPE VALUE $7.00
NUMBER OF CARD READERS

MAX CREOITS
FREE PLAY

EXIT

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

o Currency Input: Change the currency input.
e Currency Type: Change the currency type.
o Swipe Value: Money value of the swipe.

Change the currency input.

CURRENT SETTINGS

CURRENLCY INPUT: CARD SWIPES
COST TO PLAY: $7.00

e Number of Card Readers: Whether players share a cashbox, or each have their own. (DBV input is

disabled when set to 2.)
e  Max Credits: Adjust the maximum number of credits.
o  Free Play: Turn free play mode on or off.

42 |Page



Godzilla Kaiju Wars VR™

Game Settings
Adjust game settings for operation.

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

GAME SETTINGS

CHAPTER 1 ENABLED
CHAPTER 2 ENAELED

SHOW HEAOSET CAMERA FEED OURING CONTINUE
DIFFICULTY Allow the Chapter 1 level to

HIOE FEMALES
ATTRACT MUSIC FREQLENCY be selected and plagzd

FREE DEMD
TIME BETWEEN FREE DEMOS [MINUTES]

EXIT

CURRENT SETTINGS

CURRENCY INPUT: CASH
COST TO PLAY: $7.00

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

o Chapter 1 Enabled: Allow the Chapter 1 level to be selected and played.

o Chapter 2 Enabled: Allow the Chapter 2 level to be selected and played.

o Show Headset Camera Feed During Continue: Whether player should see a view of the exterior
headset cameras during continue.

o Difficulty: Adjust the game difficulty.

e Hide Females: This option removes all images of females from the game (for localization or cultural
reasons).

e  Attract Music Frequency: How often music should play in attract mode.

o Free Demo: Whether players should be given a 30 second free demo when the cabinet is not in use.
o Time Between Free Demos [Minutes]: After a free demo has been completed, how long before
another can be started.

43 |Page



Godzilla Kaiju Wars VR™

System Settings
Adjust system settings for operation.

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

SYSTEM SETTINGS

LEADERBOARD SETTINGS
SHOW COMPRESSOR ERRORS

SHOW PRESSLIRE WARNINGS

CABINET LED BRIGHTNESS

TRADESHOW MODE ,
BLOWER ENABLED

VIRTUAL MARDLIEE

OR CODE

DOATE & TIME

CURRENT SETTINGS

PLAYER 1 HEAOSET ENABLED ENAELED
PLAYER 2 HEADSET ENABLED ENABLED CURRENCY INPUT: CASH
COST TOPLAY: $7.00

EXIT

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

o Leaderboard Settings: Leaderboard Adjustments.

o Show Compressor Errors: Toggle whether messages about compressor errors will be shown on
monitors.

o Show Pressure Warnings: Toggle whether warnings related to compressor pressure will be shown on
monitors.

o Cabinet LED Brightness: Adjust the brightness of the cabinet lighting.

o Tradeshow Mode: Turn this mode on when operating on a trade show, sales floor, or demo floor.

o Cabinet Motion Enabled: Enable motion springs.

o Blower Enabled: Enable the blower fans in game.

e Virtual Marquee: Show a game title marquee at the top of the screen during attract and gameplay.

e QR Code: Turn on/off the QR code feature, set venue name and location.

e Date & Time: Set the date and time.

e lLanguage: Set language: English, Chinese, Traditional Chinese, Spanish (Latin America), Spanish
(Spain), French, German, Italian, and Japanese.

e Subtitles: In game subtitles (ON/OFF).

o Player 1 Headset Enabled: Allows the player 1 headset to be disabled if it is not present or is having
technical issues.

o Player 2 Headset Enabled: Allows the player 2 headset to be disabled if it is not present or is having
technical issues.

44 |Page



Godzilla Kaiju Wars VR™

Audits
View machine statistics such as games played, money earned, etc.

GODTILLA
VERSION 0.43, THU DEC 7 IS:20:12 CST 2023

AUDITS

PAGE 1 OF 19
9.43
Wednesday, February 28, 2024 4:10:16 PM

Last Audit Resct: wednesday, February 28, 2024 3:57:55 PM

COIN AUDITS

All Cashboxes Combined Money In

A1l Cashbexes Combined - Meney Spent
ALl Cashboxes Conbined - Money Unspent
Total Coins From ALl Inputs o

Fl cashbox - Money In

Pl cashbox Monecy Spent
P1 cashbox - Money Unspent
Coins From Input 1 4]

F2 cashbox - Money In

P2 cashbox Money Spent
P2 cashbox Moncy Unspent
Ceins From Input 2 a

CLURRENLCY INPUT: CASH
COST TOPLAY: $7.00

Navigation: Vol +/- or Start Buttons [P1 scrolls up and P2 scrolls down)
Go Back: Service

***Changes to pricing adjustments will reset any existing audits back to zero***

45 |Page



Godzilla Kaiju Wars VR™

Resets
Reset various machine settings and audits.

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

RESETS MENU

RESET CREDITS

RESET PRICING ADUSTMENTS

RESET GAME ADJUSTMENTS

RESET LEADERBOARDS Reset all credits o zero.
RESET GAME ALUDITS

RESET SYSTEM ALDITS

RESET CDIN AUDITS

RESET ALL ALIDITS

FACTORY RESTORE

CLRRENT SETTINGS
CURRENCY INPUT: CASH

COST TO PLAY: $7.00

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

e Reset Credits: Reset all credits to zero.

e Reset Pricing Adjustments: Reset all pricing settings to default.
e Reset Game Adjustments: Reset all game settings to default.

o Reset Leaderboards: Reset all high score tables.

e Reset Game Audits: Reset all game related audits.

e Reset System Audits: Reset all system audits.

e Reset Coin Audits: Reset all coin audits.

o Reset All Audits: Reset all audits.

e Factory Restore: Restore game to all factory settings.

***HEADSET CALIBRATION AND PRICING ADJUSTMENTS MUST BE PERFORMED AGAIN IF THE GAME
HAS BEEN RESTORED TO FACTORY SETTINGS***

46 |Page



Godzilla Kaiju Wars VR™

Volume
Adjust all volume settings.

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

VOLUME

GAME VOLLME
ATTRACT VOLUME
CREDIT VOLUME

Adjust the volume during
gameplay.

CURRENT SETTINGS

CURRENCY INPUT: CASH
COST TO PLAY: $7.00

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

o Game Volume: Adjusts the volume level during gameplay.

e  Attract Volume: Adjusts the volume level during the attract mode sequences.

e Credit Volume: Adjusts the volume level of the credit chime only (independent setting of game and
attract volume).

47 |Page



Godzilla Kaiju Wars VR™

Calibration
Calibrate the VR headsets and cabinet motion.

***MACHINE IS NOT OPERATIONAL WITHOUT FIRST CALIBRATING THE HARDWARE***

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

CALIBRATION

HEADSET CALIBRATION - P1
HEADSET CALIBRATION - P2
GUN CALIBRATION

Calibrate tracking of the

HEADSET RESET - P1 player 1 headset.
HEADOSET RESET - P2

EXIT

CURRENT SETTINGS

CURRENCY INPUT: CASH
COST TO PLAY: $7.00

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

e Headset Calibration — P1: Calibrate tracking of the Player 1 headset.!

e Headset Calibration — P2: Calibrate tracking of the Player 2 headset.!

e Gun Calibration: Calibrate the gun sights and reticle.
e Headset Reset — P1: Attempt to reset the player 1 DPVR headset if it is having issues.
e Headset Reset — P2: Attempt to reset the player 2 DPVR headset if it is having issues.

1 See Headset Calibration Guide, pgs. 31-35

48 |Page



Godzilla Kaiju Wars VR™

Utilities
Miscellaneous operator tools.

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

UTILITIES

COPY AUOITS. LOGS. 5 SCORES TO USE

VIEW GAME LOG

VIEW ERROR LOG

VIEW LUNITY LOG Copy all audits and

OR CDOE SERVICE INFO diagnostics to USB drive.

CURRENT SETTINGS

CURRENCY INPUT: CASH
COST TO PLAY: $7.00

Cavigation: Val +/-
Select lfem: Test
Cu Bachk: Service

o Copy Audits, Logs, & Scores to USB: Copy all audits and diagnostics to USB drive.
o View Game Log: Examine logged messages from the game.

o View Error Log: Examine error messages from the game.
e View Unity Log: Examine logged messages from Unity.
e QR Code Service Info: Send Diagnostics Info to Raw Thrills via cell phone QR scanner.

49 |Page



Godzilla Kaiju Wars VR™

System Information
View hardware and software information

GODTILLA SERIAL #: 66666
VERSION 0.43, THU DEC 7 I5:20:12 (ST 2023 CABINET TEMPLATE: USA CARD SWIPK

SYSTEM INFORMATION

PAGE ) OF 3
Serial Number: 66666 CabinetType: 1 Template: 8 Region: 1 Version: B8
I0 Board AD3QEH73H Firmware Version: 9
I0 Board B Firmware Version: @
Rio2 Lib Version: v1.8.9
Operating System VYersion: 05 Version Unknown

GVR-4060Z Model: 11TMSLXGO® {LENOVO)

DeviceUniqueldentifier: 14bG84e5d82dc3d9673d996d0h94clcl2zec?sdlt
CPU: 12th Gen Intel(R) Corc(TM) 75 12580 [12 cores’

RAM: 16099 MB

Graphics Card: NVIDIA GeForce RTXK 4060 VRAM: 7971

Graphics API: Direct3D 11.8 |level 11.1]| Type=Direct2Dll
1622,3.7F1

Screen: 1920x10800GOHz

0S: Windows 18 (19.0.19845) G4bit [Dosktop]

Supported Resolutions: m
Total Supported Res: 60 .
( 649, 486 ) (640, 430 200 : CLURRENLCY INPUT: CASH
( 480, 720 ) ( 720, 480 COST TOPLAY: $7.00
( 880, 608 ) ( 800, 500
( 1024, 768 ) ( 1152, 864

Go Back: Service

There are no special menu options for this test menu entry.

50| Page



Godzilla Kaiju Wars VR™

Choosing the Right Pricing Adjustments for Your Location

Card Swipe Locations
Make Sure Your Game is Set to Swipes Mode:

ouU A WN R

Hold the Test Button for 2 seconds to enter the Test Menu.

Select “Pricing Adjustments” from the menu.

Select “Currency Input” from the menu.

Select “Card Swipes” from the menu.

Exit out of “Currency Input” menu.

While back in “Pricing Adjustments” menu, set “Swipe Value” to the currency equivalent of your
swipe, or the coin audits bookkeeping will be incorrect. (Example: If the card swipe is worth
$1.50 in your card system, set the swipe value to $1.50 as well).

Coin Locations
Make Sure Your Pricing & Coin Value are Correct:

oOuhswWwNE

Hold the Test Button for 2 seconds to enter the Test Menu.
Select “Pricing Adjustments” from the menu.
Select “Currency Input” from the menu.
Select “Cash” or “Tokens” from the menu.
Exit out of “Currency Input” menu.
While back in “Pricing Adjustments” menu
a. Select “Coins to Play” and set the desired amount of coins per game of Godzilla Kaiju
Wars VR™.
b. After setting the coins per play, set “Coin Value” to the currency equivalent of your coin,
or the coin audits bookkeeping will be incorrect. (Example: If your coin is worth $0.25,
set “Coin Value” to $0.25 as well).

51|Page



Godzilla Kaiju Wars VR™

PC Hardware

Your Godzilla Kaiju Wars VR™ game uses two Lenovo M90t Gen3 Desktop PC computers with an RTX
4060 Video Card. One is the Player 1 PC and the other is the Player 2 PC.

:.:LD
&
—
==
=
—

(above: Lenovo M90t Gen3 Desktop PC)

NOTICE
WARNING: DO NOT ENTER THE BIOS SETTINGS MENU! Modifying the BIOS settings will cause your

game to stop functioning. In order to boot, new security features verify the BIOS settings against factory

settings, including timestamp.

52|Page



Godzilla Kaiju Wars VR™

PC Hard Drive Recovery

Symptoms requiring a PC hard drive recovery include:

e File test reports bad or missing files.

e Game fails to finish loading during setup.

e After resetting the AC power, an error is reported.
e Erratic Game or Attract Mode behavior.

The only way to repair corrupt files is to reinstall the software as described below:

Computer

The computer contains sensitive components. Do not handle roughly. Contact your distributor before
servicing its internal components. Ask about warranty information as it relates to the PC.

Do not use the PC on/off switch. Turn AC power on or off with the cabinet power switch.

Steps to Re-Install the software (the game ships with (2) USB drives, either drive can be used in the steps
below):

(NO DVD Restoration. USB Thumb Drive is used on the Lenovo M90t Gen3)

1. With game and PC’s on, verify that the RIO2 board has power. If not, see Troubleshooting.

2. Open the lower back door of the cabinet.

3. Insert the recovery USB thumb drive (included in your game) into an open USB port on the
“Player 1 PC".

4. Plugin a USB keyboard to “Player 1 PC".

Turn cabinet power switch to OFF. Wait 30 seconds.

6. Turn cabinet power switch to ON, and HOLD F12 on the keyboard until the Boot Menu screen
appears.

7. Use the Up and Down arrow keys to highlight “USB HDD 1” (or similar) and press enter.

8. Follow on screen instructions to begin recovery.

9. If recovery does not begin, check to ensure USB Drive is inserted correctly and is not damaged.

10. Initial software loading may take several minutes. Check progress periodically.
Do not interrupt power or reset the game during recovery.

11. When software has been loaded, a message indicates that restore is complete. When instructed
to remove USB Drive, wait 15 seconds to remove the drive from the PC.

o

12. Turn cabinet power switch off.

13. Repeat steps 3-12 for the “Player 2 PC”.
14. Turn the cabinet on again.

15. Your game will now be restored.

53| Page



Godzilla Kaiju Wars VR™

Troubleshooting

Warning: Review the Safety section before making any adjustments to the game.

Problem

Possible Cause

Solution

Game will not power
up.

Game not plugged in.

Plug game into AC outlet.

Game not turned on.

Turn on main power switch.

Game fuse is blown.

Check and replace fuse. See Specification section for
fuse values.

No power to receptacle.

Test AC outlet and plug game into powered outlet.

PC BIOS set incorrectly.

Contact your distributor.

Flash Drive Installer is
left connected to PC.

Disconnect Flash Drive Installer and power cycle the
game.

Faulty micro switch.

Replace the micro switch on the button and re-test.
Verify that the wires are connected to the correct
spades on the micro switch.

Buttons do not work.

Faulty wiring.

Disconnect the cabinet from AC power. Verify that
all wires are firmly connected to each button and the
PCB. Verify that no wires are frayed or improperly
shorting to ground. Verify that wires are connected
to the correct spades on the micro switches.

Faulty PCB.

Ensure all connections to PCB are secure. Replace
PCB if faulty.

Neither buttons nor
audio work.

PCB connected to faulty
USB port (boot message
may indicate not
detected)

To test a USB port, turn off the game, disconnect the
device from the port, and then connect the game
dongle to the port. Reboot the game. A No Dongle
message indicates the port is bad. If the game starts,
the port is working. After the test, reconnect all
devices to the correct USB ports and reboot.

54 |Page




Godzilla Kaiju Wars VR™

Problem

Possible Cause

Solution

No sound or bad
sound.

Bad connection.

Check connection to speakers.

Volume set too low.

Use VOL UP button on Test panel to raise volume

Faulty wiring.

Verify all wires are firmly connected to the speakers
and the audio PCB. Verify that audio PCB is
connected to the computer via USB cable.

Blown speakers.

Remove the grill and inspect each speaker for visible
damage. Run the Sound Test from System Tests in
the Operator Menu to verify each speaker is
working.

Reversed wires.

A weak or low muffled sound is a sign of reversed
speaker wires. Check for reversed wires on each
speaker.

Faulty PCB.

To verify audio is working at the computer,
disconnect the USB cable coming from the audio PCB
and connect stereo headphones to the green
computer audio port.

Constant low audio
hum.

Faulty power supply.

Check external DC supply and the PC supply.

Open ground.

Check all ground wires in cabinet. Ensure AC wall
outlet is properly grounded.

RIO2 disconnected

USB cable disconnected.

Check USB connection from PC to RIO2 board.

No power to RIO2 board.

Check for proper voltage (+5V, +12V) at RIO2 P1
connector.

Game is not running on
both PC'’s.

Not connected to other
PC.

Make sure both PC’s are on and are connected to
headsets and displays. Make sure the game runs on
both displays.

Ethernet cable is not
connected.

Connect the ethernet cable between the two
computers.

No motion during
gameplay.

Motion is not enabled.

Enable motion via Test Menu under System Settings.

55|Page




Godzilla Kaiju Wars VR™

Problem

Possible Cause

Solution

Message on screen:
Headset USB
connection not
detected.

Loose or disconnected
USB cable.

Disconnect and reconnect the USB cable from the
headset to the PC (must be plugged into a USB 3.0

port), then reboot the cabinet.

Message on screen:
Headset Display Port
not detected.
Reconnect headset via
Display Port.

Loose or disconnected
display port cable.

Disconnect and reconnect the display port cable
from the headset to the PC, then reboot the cabinet.

Message on screen:
Game dongle not
found. Please
RECONNECT the game
dongle.

Dongle missing or
disconnected.

Find the dongle cable and reseat in USB port.

Faulty USB port.

Insert dongle cable in different USB port.

Message on screen:
Insufficient RAM, 16GB
required.

Loose or disconnected
RAM stick.

Contact your distributor for service.

Faulty RAM stick.

Contact your distributor for service.

Message on screen: GFX
card missing. Please
RECONNECT the GFX
card.

Loose or disconnected
graphics card.

Contact your distributor for service.

Faulty graphics card.

Contact your distributor for service.

Game does not load.

PC Drive test reports
“bad” or “missing” files.

Game fails to finish
loading.

After resetting, game
still reports an error.

Erratic game mode or
attract mode.

WARNING!

Data files Corrupted.
(Game Operation May
Become

Unstable.)

PC hard drive failure.

Recover hard drive.

See Flash Installer Document or contact your
distributor for the latest software revision.

Game Resets

Bad file.

Run Flash Installer.

56 | Page




Godzilla Kaiju Wars VR™

Problem Possible Cause Solution
Turn PC power switch on. Ensure IEC cable tightly
PC not turned on. plugged in. Trace cable back to source to ensure
continuity.
Check and secure DVI or HDMI connector to
. Video cable not secure. Monitor. Check and secure DVI or HDMI connector
No Video

to PC.

Cabinet was powered on
too quickly after a
manual shutdown/power
loss

Shut off cabinet via both switches at rear of cabinet.
Leave off for 30 seconds, then power back on.

Coin meter does not
click during test.

No pulse to meter.

Check wiring from meter to PCB board.

Faulty meter.

Replace coin meter.

Exits Test Mode every 3
seconds.

Test button stuck in ON
position.

Slide or toggle button off after Test Menu appears

Improper number of
credits given when bills
are inserted.

Incorrect setting in
Pricing Adjustments.

Adjust pricing settings.

Faulty wiring.

Disconnect cabinet from AC power. Verify wires are
firmly connected to bill validator and ground wires
are properly connected. Verify no wires are frayed or
shorting to ground.

Compressor does not
turn on/low humming
noise coming from the
compressor

Compressor power cut
off while it was running.

Shut off cabinet via both switches at rear of cabinet.
Leave off for 3 minutes, then power back on.

57| Page




Godzilla Kaiju Wars VR™

Problem Possible Cause Solution

There is no positional
(X,Y,Z) tracking of head
movements.

Headset needs to be

calibrated. Please see Headset Calibration Guide, pgs. 31-35

The view within the
headset is disoriented.

Headset does not
power on/one or both
viewports display a
black screen.

Reseat connection at headset and PC. If the problem
Loose connection. persists, contact your distributor to order a
replacement.

58| Page



https://rawthrills.com/service/godzilla-kaiju-wars-vr-support/

Godzilla Kaiju Wars VR™

Technical Support

Betson’s Raw Thrills Technical Support Hotline
Phone: 1-800-753-2513

FAX: 1-201-438-5019

Email: rtsupport@betson.com

) 4

.* For an authorized distributor near you, check the Raw Thrills website at
www.rawthrills.com/sales/

For Sales, Game Registration, Support and Software Please Visit Our Web Site:

www.rawthrills.com/service/

59| Page


mailto:rtsupport@betson.com
https://rawthrills.com/sales/
https://rawthrills.com/service/

Godzilla Kaiju Wars VR™

Electrical and Mechanical lllustrations

Pgs. 62-63 — Game Assembly

Pg. 64 — Motion Platform Assembly

Pg. 65 — Motion Platform Mechanism Sub-Assembly
Pg. 66 — Base Platform Sub-Assembly

Pg. 67 — Motion Platform Skirt Sub-Assembly
Pg. 68 — Top Platform Sub-Assembly

Pgs. 69-70 — Control Cabinet Sub-Assembly
Pg. 71 — Front Vacform Sub-Assembly

Pg. 72 — Mini Blower Sub-Assembly

Pg. 73 — Dash Dual Speaker Sub-Assembly
Pg. 74 — Blower Cover Sub-Assembly

Pg. 75 — Center Motion Stop Sub-Assembly
Pg. 76 — Gun Access Plate Sub-Assembly

Pgs. 77-78 — Seat Cabinet Sub-Assembly

Pgs. 79-80 — Seat Sub-Assembly

Pg. 81 — Inner Seat LED Sub-Assembly

Pg. 82 — Headset Rack Sub-Assembly

Pg. 83 — Headset Edgeglow Sub-Assembly
Pg. 84 — Woofer Sub-Assembly

Pg. 85 — Seat Center Mask Holder Sub-Assembly
Pg. 86 — Mask Holder Bracket Sub-Assembly
Pg. 87 — Spacer Bracket Sub-Assembly

Pg. 88 — Manifold Sub-Assembly

Pgs. 89-90 — Monitor Cabinet Sub-Assembly

60| Page



Godzilla Kaiju Wars VR™

Pg. 91 — Right Logo Lightbox Sub-Assembly

Pg. 92 — Relay/Filter/Inlet Sub-Assembly

Pg. 93 — PC Shelf Sub-Assembly

Pg. 94 — Compressor Monitor PCB/Compressor Fan/Filter-Regulator Sub-Assembly
Pg. 95 — Compressor Shelf/Compressor Drain Solenoid Valve Sub-Assembly
Pg. 96 — 230V Compressor Shelf Sub-Assembly

Pg. 97 — Access Door Sub-Assembly

Pg. 98 — RIO2 Sub-Assembly

Pg. 99 — Upper Monitor Hanger Sub-Assembly

Pgs. 100-101 — Topper Sub-Assembly

Pg. 102 — Platform Downlighting Assembly

Pg. 103 — Back Door Assembly

Pg. 104 — Spacer Cap Assembly

Pgs. 105-107 — DPVR Headset Assembly

Pgs. 108-110 — Gun Main Assembly

Pg. 111 — Gun Pot Alignment Assembly

Pg. 112 — Gun Grip Assembly

Pg. 113 — Gun Cover & Tip Assembly

Pgs. 114-124 - Electrical System Diagrams

6l|Page



GODZILLA KALIU WARS VR Game Assembly $&¥



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GVR-Motion_Platform_Sub-Assy Motion Platform Sub-Assembly 1
2 GVR-Spacer_Bracket_Sub-Assy Spacer Bracket Sub-Assembly 1
3 GVR-Monitor_Calb_Sub-Assy Monitor Cabinet Sub-Assembly 1
4 McMaster-Carr - 92865A540 Medium-Strength Grade 5 Steel Hex Head Screw, Zinc-Plated, 1/4"-20 Thread Size, 3/4" Long 4
5 McMaster-Carr - 91114A029 Zinc-Plated Steel External-Tooth Lock Washer for 1/4" Screw Size, 0.256" ID, 0.51" OD 4
6 McMaster-Carr - 92620A542 Zinc Yellow-Chromate Plated Hex Head Screw, Grade 8 Steel, 1/4"-20 Thread Size, 1" Long 13
7 McMaster-Carr - 91102A750 Zinc-Plated Steel Split Lock Washer for 1/4" Screw Size, 0.26" ID, 0.487" OD 31
8 600-02888-01 Upper Monitor Mounting Bracket 1
9 McMaster-Carr - 92865A544 Medium-Strength Grade 5 Steel Hex HecggnicTrher\évéggcé-Plo‘red, 1/4"-20 Thread Size, 1-1/4" Long, 14
10 McMaster-Carr - 90126 A029 Zinc-Plated Steel SAE Washer for 1/4" Screw Size, 0.281" ID, 0.625" OD 21
11 Es\gs—upper_MoniTor_Honger_Sub— Upper Monitor Hanger Sub-Assembly 1
12 McMaster-Carr - 92965A540 Black-Oxide Grade 5 Steel Hex Head Screws, Medium-Strength, 1/4"-20 Thread Size, 3/4" Long 4
13 McMaster-Carr - 92146A621 18-8 Stainless Steel Split Lock Washer, Black Oxide, for 1/4" Screw Size, 0.260" ID, 0.487" OD 10
14 RAP-118 Right Topper Support Bracket 1
15 RAP-119 Left Topper Support Bracket 1
16 R1-1115 Topper Support Bracket 1
17 McMaster-Carr - 92865A537 Medium-Strength Grade 5 Steel Hex Head Screw, Zinc-Plated, 1/4"-20 Thread Size, 1/2" Long 4
18 McMaster-Carr - 97416A119 Black-Oxide Steel SAE Flat Washer for 1/4" Screw Size, 0.281" 1D, 0.625" OD 22
19 GVR-Topper_Sub-Assy Topper Sub-Assembly 1
20 R90-13-8 Upper Right Graphic Panel 1
21 R?0-13-9 Upper Left Graphic Panel 1
) McMaster-Carr - 96075A219 Black-Oxide Alloy Steel Tamper-Resistant Torfcl)?r?gLJnded Head Screws, 1/4"-20 Thread Size, 3/4" 12
23 R?0-13-161 Upper Rear Graphic Panel 1
24 GVR-Spacer_Cap_Sub-Assy Spacer Cap Sub-Assembly 1
25 Partec - 31-TP250-03-001 Black Oxide Steel Tamper-Resistant Button Head Torx Screws, 1/4"-20 Thread Size, 1-1/4" Long 4
26 Partec - 31-TP250-03-007 Black Oxide Steel Tamper-Resistant Button Head Torx Screws, 1/4"-20 Thread Size, 2-1/2" Long 2
27 ES\;S—PIonorm—Downligh’ring_Sub— Platform Downlighting Sub-Assembly 6
28 McMaster-Carr - 96075A187 Alloy Steel Tamper-Resistant Button Head Torx Screws, 10-32 Thread, 1/2" Long 18
29 McMaster-Carr - 97416A115 Black-Oxide Steel SAE Washer for Number 10 Screw Size, 0.219" 1D, 0.5" OD 18
30 GVR-Upper_Back_Door_Sub-Assy Upper Back Door Sub-Assembly 1
31 GVR-Lower_Back_Door_Sub-Assy Lower Back Door Sub-Assembly 1
32 McMaster-Carr - 90190A201 Phillips Rounded Head Screws for Sheet Metal, Zinc-Plated Steel, Number 8 Size, 1-1/4" Long 12

GODIZILLA KAIJU WARS VR Game Assembly ?'@'5




ITEM NO.

>
—l—|—|— ||~
@]
=
0
-
2|2,
Qo> 0)
NIEERE
S|0E ol
A 3|0 |= o
2 ale)
zle|<|2|=2|0
OSbA_npe
~2IcIDlal%|+=
Flo|o|2|9
o2l |lal0|E
Ce.mm..&un
el 0 |.c
L1258 |22
€E10|0|0|
Olocoe
£|=|5|" <
olc|3 o)
o[ Olwv @)
c O
ke
0
=
>
wn
(%3]
<
fo
)
<
-
R%W
%MAWI
=|Slael2
Siela]<
NmS_.w
~|=|8 |2
Xla |O|a
_I_hmw
c|o
5153
o) —
210|533
Y | X |—|—
>|1> (>~
OO0 |0 | |
— N[ [ < |1

&

GOD/ZILLA KAIJU WARS VR
Motion Platform Sub-Assembly



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GVR-Base_Platform_Sub-Assy Base Platform Sub-Assembly 1
2 |GVR-Motion_Platform_Skirt_Sub-Assy-A MOT“(’Q]SE‘(QO?U&?'F,AQSSF?(;?]%'V Al 9
3 |GVR-Motion_Platofrm_Skirt Sub-Assy-B MO“?FE‘] SiggnsTugk?—Ff\stReergsly Bl o
4 R1-1079 F/R Skirt Retainer Plate 4
5 R1-1080 Side Skirt Retainer Plate 4
6 GVR-Top_Platform_Sub-Assy Top Platform Sub-Assembly 1

GODIZILLA KAIJU WARS VR

B
Moftion Platform Mechanism Sub-Assembly V@?



ITEM NO. | PART NUMBER DESCRIPTION QTY.

| RAP-103 Base Platform Weldment |
JuLang Swivel Caster (2.5"

2 800-00087-01 Wheel) 4

3 600-01633-01 Leg Leveler Plate 7
Leg Leveler #1/2-13 Thread,

4 Partec - 17-278 3"Long, Fully Threaded (33- 7

9505-01)

Medium-Strength Steel Hex

5 %3?2%%5@” ~ | Nut, Grade 5, Zinc-Plated, 7

1/2"-13 Thread Size

Wire Harness Clip (for 1/2"

6 AEH - 04-12-500 Bundle Diameter) 4

7 (RzevoRr_ Air_Spring Rear Air Spring Sub-Assembly )

8 Src\)/r%r_ Air_Spring Front Air Spring Sub-Assembly )

Unthreaded Bumper, SBR

9 |600-02837-01 Rubber, 1-1/2" OD, 3/4"High | 16
Base Platform Front Caution

10 R90-13-23 Decal 1
Base Platform Side Caution

11 R?0-13-24 Decal 2

GOD/ZILLA KAIJU WARS VR
Base Platform Sub-Assembly

&



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R7-1000 Rubber Safety Skirt 1
2 R1-1081 F/R Skirt Retainer Bracket 1
3 R1-1079 F/R Skirt Retainer Plate 1
4 R1-1082 Side Skirt Retainer Bracket ]
5 R1-1080 Side Skirt Retainer Plate ]

P1 REAR AND P2 FRONT
ORIENTATION "A"

P1 FRONT AND P2 REAR
ORIENTATION "B"

GODIZILLA KAIJU WARS VR
Motion Skirt Sub-Assembly

&



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 RAP-104 Top Platform Weldment 1
Unthreaded Bumper, SBR Rubber,
)
@
® )
@

GODIZILLA KAIJU WARS VR
Top Platform Sub-Assembly

®

@

@

&



Y

-
%

GODIZILLA KAIJU WARS VR
Control Cabinet Sub-Assembly



ITEM NO. PART NUMBER DESCRIPTION QTY.
] R90-23-10 Control Cabinet ]
2 R90-13-48 Upper Front Control Cab Decal 1
3 RAP-107 Coin Vault 1
4 RAP-111 P1 Gun Mount Weldment 1
5 RAP-112 P2 Gun Mount Weldment ]
6 800-00001-00 120mm Wire Fan Guard 1
7 603-00718-01 (36.75in) LED T-Molding Extrusion - 36.9705(“:& g(l)?d_QOS(s]Rg)(]}%]Fl)exible LED Tape, NO FOAM, 9
8 600-03093-01 LED Wide Bracket 2
9 R1-1070 T-Molding Clip 2
10 RAP-108 Left Corner Grill Cover 1
11 RAP-109 Right Corner Grill Cover 1
12 R90-23-23 Vacform Side LED Mount Panel 2
13 CR-37 Side Lens LED: RGB Flexible LED Tape, w/ FOAM, 20&15CM (500-00184-01) 2
14 R90-23-22 Vacform Center LED Mount Panel 1
15 CR-39 Upper Lens LED: RGB Flexible LED Tape, w/ FOAM, 45CM (500-00184-01) 1
16 R1-1052 Vacform Side Bracket 2
17 R1-1053 Vacform Bottom Bracket 1
18 600-02510-01 Vacform Upper Bracket 1
19 603-01002-01 T-Molding Molded Retaining Clip - 12" Clear 2
20 2-1-10-00-00-000 5.25" Speaker, 8 Ohm, Full Range (Goldwood) 2
21 600-01464-01 Speaker Cirill 2
22 800-00005-01 Mid-Width Coin Door Assembly (Suzo-Happ) 1
23 GVR_Front_Vacform_Sub-Assy Front Vacform Sub-Assembly 1
24 GVR-Mini_Blower_Sub-Assy Mini Blower Sub-Assembly 2
25 GVR-Dash_Dual_Speaker_Sub-Assy Dash Dual Speaker Sub-Assembly 2
26 GVR-Blower_Cover_Sub-Assy Blower Cover Sub-Assembly 1
27 GVR-Center_Motion_Stop_Sub-Assy Center Motion Stop Sub-Assembly 1
28 GVR-Gun_Mech_Sub-Assy Full Gun Mech Sub-Assembly 2
29 GVR-Gun_Access_Plate_Sub-Assy Gun Access Plate Sub-Assembly 2
30 R1-1090 Control Cabinet Base Edge Guard 1

GODIZILLA KAIJU WARS VR &
Conftrol Cabinet Sub-Assembly

S



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-4-5 Vacform Front End Plastic 1
2 R4-1015 Front Vacform Upper Lens 1
3 R1-1092 Front Vacform Upper Bezel 1
4 R4-1016 Front Vacform Right Lens 1
5 R4-1017 Front Vacform Left Lens 1
6 R1-1093 Front Vacform Side Bezel 2

Logo Translite LED: White Flexible
7 CA-4879 LED Tape, w/ FOAM, 40&40840CM 1
(500-00162-01)
8 R90-13-4 Vacform Logo Translite 1
9 600-02514-01 Vacform Marquee Lens PETG 1
0 [crss RGB Redole I esmard o™ |

GODIZILLA KAIJU WARS VR 2
Front Vacform Sub-Assembly g‘\\i&/



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R1-1008 Mini Blower Mount Bracket 1
2 CR-9 R?0-10-1: San Ace Fan Blower (9BMB12P2K01) 1
3 R1-1095 Mini Blower Duct Plate 1

Low-Strength Zinc-Plated Steel Hex Head
4 McMaster-Carr - 93075A194 Screws. 8-32 Thread Size, 1/2" Long 4
5 R1-1100 Mini Blower Filter Plate 1
6 R7-1002 Mini Blower Filter 1
7 Partec - 4-114-5 14.5" Cable Tie ]
Black Oxide Steel Hex Head Screws, 8-32
8 Partec - 31-MS008-03-006 Thread Size, 1-3/4" Long 2
Low-Strength Steel Nylon-Insert Locknut, Zinc-
9 McMaster-Carr - 20631A009 Plated. 8-32 Thread Size 2

GODIZILLA KAIJU WARS VR 8\
Mini Blower Sub-Assembly &7



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R1-1089 Dual Speaker Dash Bracket ]
2 807-00010-00 3-1/2" Full Range Speaker 2
3 807-00014-00 3-1/2" Speaker Grill 2
4 McMaster-Carr - |Alloy Steel Tamper-Resistant Button Head Torx Screws, 8-32 8
96075A143 Thread, 3/4" Long

5 McMaster-Carr - Steel Locknut with External-Tooth Lock Washer, Zinc- 8
90675A009 Plated, 8-32 Thread Size, 11/32" Wide

6 CA-4834 White Flexible LED Tape, w/ FOAM, 15CM (500-00162-01) 1

7 R90-13-5 Dash Gun Graphic PETG ]

8 McMaster-Carr - |Alloy Steel Tamper-Resistant Button Head Torx Screws, 8-32 4
96075A139 Thread, 1/2" Long

9 McMaster-Carr - Black-Oxide Steel SAE Washer for Number 8 Screw Size, 4
97416A113 0.188" 1D, 0.438" OD

10 McMaster-Carr - |Oil-Resistant Neoprene Rubber Sealing Washer for Number 4
?0133A013 10 Screw Size, 0.17" 1D, 0.375" OD

GOD/ZILLA KAIJU WARS VR
Dash Dual Speaker Sub-Assembly Q\\@

NS



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 RAP-100 Dual Blower Cover Bracket 1
2 R90-13-39 Blower Cover Top Decal 1
3 R90-13-40 Blower Cover P1 Decal ]
4 R90-13-41 Blower Cover P2 Decal 1

GODIZILLA KAIJU WARS VR /&
Blower Cover Sub-Assembly %



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R1-1038 Motion Stop Button Bracket 1
2 R90-13-38 Motion Stop Decal 1
3 702-00118-01 Large Round Yellolxlflvv\lgBTl(Oll\ElSé%%lﬁ:)l MS, 6V White LED, 1
4 R?0-13-152 Motion Stop Right Decal 1
5 R90-13-153 Motion Stop Left Decal 1

GOD/ZILLA KAIJU WARS VR 2
Center Motion Stop Sub-Assembly Q\\



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R1-1094 Gun Mount Access Plate 1
2 603-00540-01 LED Spotlight Lens - Red Tint 1

. ) Alloy Steel Tamper-Resistant
3 g/{\/)%l}/\f)cfﬁ%(:orr Button Head Torx Screws, 8-32 2
Thread, 3/4" Long
4 500-00065-01 Red LED Puck Light PCB (Black) 1
Black-Oxide Steel SAE Washer for
5 g/;il}/\écﬂe]réCorr ) Number 8 Screw Size, 0.188" ID, 2
0.438" OD
Steel Locknut with External-Tooth
6  |McMaster-Cam- %) oo Washer, Zinc-Plated, 8-32 2

90675A009

Thread Size, 11/32" Wide

®\

@(/
GODIZILLA KAIJU WARS VR
Gun Access Plate Sub-Assembly

&

\$-71
e



P/

GODIZILLA KAIJU WARS VR &
Seat Cabinet Sub-Assembly

O T



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-23-9 Seat Cabinet 1
2 R1-1099 Seat Panel Corner Brace 4
3 R1-1098 Front Seat Mount Bracket 2
4 GVR-Seat_Sub-Assy Seat Sub-Assembly 2
5 R90-13-44 P1 Right Rack Cap Decal 1
6 R90-13-45 P1 Left Rack Cap Decal 1
7 R90-13-46 P2 Right Rack Cap Decal 1
8 R90-13-47 P2 Left Rack Cap Decal 1
9 603-01002-01 T-Molding Molded Retaining Clip - 12" Clear 2
10 GVR-Woofer_Sub-Assy Woofer Sub-Assembly 1
11 CA-4456 White Flexible LED Tape, w/ FOAM, 85CM (500-00162-01) 2
12 R90-13-14 Seat VR Graphic PETG 2
13 GVR-Seat_Center_Mask_Holder_Sub-Assy Seat Center Mask Holder Sub-Assembly ]
14 R1-1091 Seat Cabinet Rear Access Plate ]
15 R90-13-19 Rear Seat Access Plate Decal ]
16 R1-1047 Seat Cabinet Front Access Plate 2
17 R90-13-20 Front Seat Access Plate Decal 2

GODIZILLA KAIJU WARS VR @
Seat Cabinet Sub-Assembly %



GODZILLA KAIJU WARS VR /&
Seat Sub-Assembly ?;'g}?



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-4-1 Rotomolded Seat (Flag Blue) 1
2 GVR-Inner_Seat_LED_Sub-Assy-L Left Inner Seat LED Sub-Assembly 1
3 GVR-Inner_Seat_LED_Sub-Assy-R Right Inner Seat LED Sub-Assembly 1
4 600-00105-01 Seat Headrest Speaker Grill 2
5 807-00014-00 3-1/2" Speaker Cirill 2
6 600-03084-01 Seaft Blockout Plate 1
7 807-00003-00 6.5" Woofer, 4 Ohm (Goldwood) 1
8 600-00106-01 Woofer Grill 1
9 R4-1007 Seatback Cover ABS Haircell 1
10 500-00204-01 Red LED Super Puck Light PCB (Black) 2
11 603-00540-01 LED Spotlight Lens - Red Tint 2
12 GVR-Headset_Rack_Sub-Assy Headset Rack Sub-Assembly 1
13 GVR-DPVR_E4_Headset_Sub-Assy DPVR E4 Headset Sub-Assembly 1
14 R1-1096 Cable Cover Bracket 1
15 R4-1012 Upper Cable Cover Strip 1
16 R90-4-13 Headset Rack End Cap 1

GOD/ZILLA KAIJU WARS VR
Seat Sub-Assembly

N

X



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 600-03057-01 Inner Seat LED Mounting :
Bracket L
2 CR-27 Blue Flexible LED Tape, w/ :

FOAM, 45CM (500-00189-01)

N~

GODIZILLA KAIJU WARS VR
Left Inner Seat LED Sub-Assembly

ITEM NO. | PART NUMBER DESCRIPTION QTY.
Blue Flexible LED Tape, w/
2 |CRZ FOAM, 45CM (500-00189-01)| |
Inner Seat LED Mounting
3 600-03058-01 Bracket R 1
ANS

GODZILLA KAIJU WARS VR

Right Inner Seat LED Sub-Assembly

.

\$-71
e




ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-4-12 Rotomolded Headset Rack 1
2 R90-13-147 Headpost Upper Right Decal 1
3 R90-13-148 Headpost Upper Left Decal 1
4 R90-13-155 Headpost Lower Right Decal 1
5 R90-13-156 Headpost Lower Left Decal 1

GVR-
Upper Headset Edgeglow
6 Upper_HS_Edgeglow N ]
“SUD-Assy Sub-Assembly
7 S)\\//Eér HS_Edgeglow Lower Headset Edgeglow ]
SUb-Assy Sub-Assembly
5.25" Speaker, 8 Ohm, Full
8 2-1-10-00-00-000 Range (Goldwood) 1
9 R1-1075 Headset Post Speaker Screen 1
Encased RGB LED Tape, NO
10 |CA-4757 FOAM, 55CM (500-00245-01) ‘
11 603-008%90-01 IM Speaker Cover (Plated) 1

GODIZILLA KAIJU WARS VR = a8\,
Headset Rack Sub-Assembly %



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R1-1076 Rack Acrylic Upper Bracket | 1
RGB Flexible LED Tape, w/

2 |CA5195 FOAM, 20CM (500-00184-01)| |

3 R4-1013 Rack Upper Acrylic 1

4 I\C/\((]:rl\r/\_os’rer— Steel Binding Barrels, 8-32 |
98002A411 Thread Size, 1/4" Long
Female Threaded Hex

g |McMaster standoff, Aluminum, 174" |

Thread

ITEM NO. | PART NUMBER DESCRIPTION QTY.
4 I(\:/\gi\r/\_os’rer- Steel Binding Barrels, 8-32 5
98002A41 ] Thread Size, 1/4" Long

Female Threaded Hex
5 I\C/\glf\r/\_os’rer— Standoff, Aluminum, 1/4" 5
91780A20] Hex, 1-1/4" Long, 8-32
Thread
6 R4-1014 Rack Lower Acrylic ]
RGB Flexible LED Tape, w/
7 |CAS194 FOAM, 15CM (500-00184-01) !
8 R1-1077 Rack Acrylic Lower Bracket | 1

Upper Headset Edgeglow Sub-Assembly

GODIZILLA KAIJU WARS VR

@\ {

° ’

.

GODIZILLA KAIJU WARS VR

?‘_.

Lower Headset Edgeglow Sub-Assembly

Y




ITEM NO. PART NUMBER DESCRIPTION QTY.
1 603-00961-01 IM 8" Woofer Ring 1
2 2-1-18-00-00-000 8" Woofer, 4 Ohm (Goldwood) ]
a1l N2 Black Oxide Steel Square-Neck Carriage Bolf,
3 Partec - 31-CB008-03-003 8-32 Thread Size, 1-1/4" Long 4
Steel Locknut with External-Tooth Lock Washer,
4 |McMaster-Carr - 90675A009 Zinc-Plated, 8-32 Thread Size, 11/32" Wide 4

Q

GODIZILLA KAIJU WARS VR
Woofer Sub-Assembly

o
W7



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-23-24 Mask Holder Wood Assembly 1
Wire Harness Clip (for 1/2" Bundle
2 AEH - 04-12-500 Diameter) 3
Flanged Hex Head Screws for Sheet
3 %%Ig\fﬂ%rgcgrr ) Metal, Zinc-Plated Steel, Number 8 Size,
5/8" Long
4 R4-1020 Mask Holder Top Acrylic
RGB Flexible LED Tape, w/ FOAM, 25CM
5 |CR-36 (500-00184-01)
6 R1-1104 Mask Holder Top Plate
7 R90-13-146 Mask Holder Top Decal
8 McMaster-Carr - Black-Oxide Steel SAE Washer for
97416A115 Number 10 Screw Size, 0.219" 1D, 0.5" OD
: B Low-Strength Steel Nylon-Insert Locknut,
9 %%g/\&ie]r] Carr Zinc-Plated, 10-32 Thread Size, 3/8"
Wide, 15/64" High
10 R1-1105 Mask Holder Ramp Panel
Phillips Rounded Head Screws for Sheet
11 %c;fg/\gfgz(jorr ) Metal, Black-Oxide Steel, Number 8 Size,
1/2" Long
GVR-
12 Mask_Holder_Bracket| Mask Holder Bracket Sub-Assembly
_Sub-Assy
13 R1-1106 Mask Holder Mounting Bracket
Alloy Steel Tamper-Resistant Button
14 McMaster-Carr - Head Torx Screws, 10-32 Thread, 1/2"
96075A187 L
ong
15 McMaster-Carr - Alloy Steel Tamper-Resistant Button
96075A195 Head Torx Screws, 10-32 Thread, 1" Long
18-8 Stainless Steel Split Lock Washer,
16  |McMaster-Carr- Black Oxide, for Number 10 Screw Size,

92146A619

0.200" 1D, 0.334" OD

GODZILLA KAIJU WARS VR

.
Seat Center Mask Holder Sub-Assembly ?"‘g&?




ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R1-1101 Mask Holder Main Cover Plate 1
2 R7-1006 Eye Mask Boot 1
3 R1-1102 Mask Holder Inner Housing Bracket 1
4 R7-1007 Handy Wipe Boot 1
5 R1-1103 Mask Holder Handy Wipe Boot Frame 1
6 McMaster-Carr - Low-Strength Steel Thin Nylon-Insert 8
90633A009 Locknut, Zinc-Plated, 8-32 Thread Size
7 R90-13-150 Mask Holder Mid Decal 1

GODIZILLA KAIJU WARS VR ,&
Mask Holder Bracket Sub-Assembly ¥



ITEM NO.

PART NUMBER

DESCRIPTION QTY.

1

R1-1063

Spacer Base Bracket 1

2 GVR-Manifold_Sub-Assy Manifold Sub-Assembly 1
Black Oxide Steel Pan Head
3 |[McMaster-Carr - Phillips Screw, 10-32 Thread | 4

92224A207

Size, 2" Long

GODZILLA KAIJU WARS VR
Spacer Bracket Sub-Assembly



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 CA-4903 604-00045 O]ACS?%E% é\ﬁ\]4'\|§\%3n3i190|0§N 4-DC12V 1
9 17-330 Push-to-Connect Tube Fitting for Air, Straight 4

Adapter for 1/4" Tube OD x 1/4 NPT Male
3 McMaster-Carr -|  Blue Firm Polyure’rhone Tuping for ,f\ir and 4
5648K69 (12in) Water, 5/32"ID, 1/4"OD - 12
17-333-1 Fitting Push-to-Connect 1/4-1/4 Female 4
5 17-330-1 Push-to-Connect Tube Fitting for Air, Straight 1
Adapter, for 3/8" Tube OD x 3/8 NPT Male
6 |17-340 Vv 1“7?2%?#’5'%?1'5'%%%' o/ 2
7 17-332 Plug, 1/4 Pipe Size 4
8 17-332-1 Plug. 3/8 Pipe Size 2
9 17-334 Bushing Reducer, 3/8" Male x 1/4" Female 1
10 500-00195-01 Pressure Sensor 1

GODZILLA KAIJU WARS VR &

Manifold Sub-Assembly

VR

"



NOTE FOR PARTS 11 & 12 &13:

- MONITORS CHANGE
THROUGHOUT PRODUCTION

- ALL SHIPPED VERSIONS
INDICATED ON NEXT PAGE

- NOTE VOLTAGE SPECIFICATIONS

GODZILLA KAIJUWARS VR 28\,
Monitor Cabinet Sub-Assembly ¥



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-23-1 Lower Monitor Cabinet 1
2 603-01002-01 T-Molding Molded Retaining Clip - 12" Clear 2
3 603-00718-01 (30in) LED T-Molding Extrusion - 30" (& CA-4374: RGB Flexible LED Tape, NO FOAM, 70CM, 500-00131-01) 2
4 600-02915-01 LED Extrusion Wide Bracket 2
5 600-03093-01 LED Wide Bracket 2
6 R90-23-33 Monitor Cleat 2
7 McMaster-Carr - 92620A542 Zinc Yellow-Chromate Plated Hex Head Screw, Grade 8 Steel, 1/4"-20 Thread Size, 1" Long 4
8 McMaster-Carr - 91102A750 Zinc-Plated Steel Split Lock Washer for 1/4" Screw Size, 0.26" ID, 0.487" OD 4
9 McMaster-Carr - 90126A029 Zinc-Plated Steel SAE Washer for 1/4" Screw Size, 0.281"ID, 0.625" OD 4
10 R1-1135 Lower Monitor Mount Bracket 2

ITEMS 11-13 FOR SAMSUNG QB65C DUAL VOLTAGE MONITOR (120V & 230V) - ALTERNATIVES LISTED AT END
11 809-00016-01 (QB45C) Samsung QB65C Display (DUAL VOLTAGE: 120V AND 230V) 1
12 McMaster-Carr - 91280A526 Medium-Strength Class 8.8 Steel Hex Head Screw, Zinc-Plated, M8 x 1.25 mm Thread, 16 mm Long 4
13 McMaster-Carr - 90377A165 Black-Oxide 18-8 Stainless Steel Washer, Oversized, 5/16" Screw Size, 0.344" D, 1.5" OD 4
14 R4-1025 Lower Monitor Cover Lens 1
15 RAP-113 Upper/Lower Monitor Cross Bracket 1
16 R1-1097 Lower Monitor Cross Bracket 1
17 GVR-Standard_Fan_Sub-Assy Fan (CA-3277) and Wire Grill (800-00001-00) Assembly 3
18 GVR-Tach_&_PWM_Fan_Sub-Assy Tach/PWM Fan (CA-4998) and Wire Grill (800-00001-00) Assembly 4
19 800-00001-00 120mm Wire Fan Guard 2
20 500-00205-01 White LED Super Puck Light PCB (Black) 2
21 GVR-Logo_Lightbox_Sub-Assy-R Right Logo Lightbox Sub-Assembly 1
22 GVR-Logo_Lightbox_Sub-Assy-L Left Logo Lightbox Sub-Assembly 1
23 330-00002-01 LRS-150F-24: 150W, 24V, Low Leakage Power Supply 1
24 1-1505 Power Supply Mounting Bracket 1
25 330-00003-01 HRP-600-12: 600W, 12V Dual Voltage Power Supply (Requires 2X 1-2328 - Mounting Brackets) 1
26 GVR-Solid_State_Relay_Sub-Assy Solid State Relay Sub-Assembly 2
27 GVR-Power_Line_Filter_Sub-Assy Power Line Filter Sub-Assembly 1
28 AC_Double_Inlet_Sub-Assy Dual Inlet AC Power Plate Sub-Assembly 1
29 GVR-Fuseblock Fuseblock (4X 2A SLO-BLO, 13X 5A FAST-ACT, 1X 10A FAST-ACT) 1
30 600-02972-01 Vibration-Damping Sandwich Mount with Stud and Insert, Neoprene, 1/4"-20 Thread Size, 40 lbs. Capacity, 1" High 8
31 GVR-Compressor_Monitor_PCB_Sub-Assy Compressor Monitor PCB Sub-Assembly 1
32 850-00042-01 LenovoM90t PC (& R90-19-17: RTX 4060 Video Card) 2
33 GVR-PC_Shelf_Sub-Assy PC Mounting Shelf Sub-Assembly 1
34 Partec - 7-197 PC Foam Pad 1
35 601-00580-01 PC Wood Cleat 4
36 GVR-Filter_Regulatory_Sub-Assy Filter/Regulator Sub-Assembly 1
37 GVR-Compressor_Shelf_Sub-Assy Compressor Mounting Shelf Sub-Assembly 1
38 GVR-Compressor_Fan_Sub-Assy Compressor Fan Sub-Assembly 1
39 GVR-Right_Front_Access_Door_Sub-Assy Right Front Access Door Sub-Assembly (PC) 1
40 GVR-Left_Front_Access_Door_Sub-Assy Left Front Access Door Sub-Assembly (Compressor) 1
41 603-01006-01 Drain Pan (22PP190) 1
42 603-01007-01 Drain Sponge 1
43 R1-1001 Drip Tray Access Cover 1
ALTERNATIVE ITEMS 11*-13* FOR LG 65UR340C MONITOR (120V ONLY)
1% R90-AP-22 LG 65UR340C Display (120V ONLY) 1
12* McMaster-Carr - 91280A326 Medium-Strength Class 8.8 Steel Hex Head Screw, Zinc-Plated, Mé x Tmm Thread, 16 mm Long 4
13* McMaster-Carr - 90377A159 Black-Oxide 18-8 Stainless Steel Washer, Oversized, 1/4" Screw Size, 0.264" ID, 1.5" OD 4




ITEM NO. PART NUMBER DESCRIPTION QTY.
1 RAP-115 Side Logo Lightbox 1
2 CR-34 Lightbox LED: White Flexible LED Tape, w/ FOAM, 45&45CM (500-00162-01) 1
3 CR-35 Upper LED: White Flexible LED Tape, w/ FOAM, 40CM (500-00162-01) 1
4 CR-33 Lower LED: White Flexible LED Tape, w/ FOAM, 40CM (500-00162-01) 1
5 R4-1021 Side Logo End PETG Lens 2
6 McMaster-Carr - 96075A115 Alloy Steel Tamper-Resistant Button Head Torx Screws, 6-32 Thread, 1/2" Long 6
7 McMaster-Carr - 97416A113 Black-Oxide Steel SAE Washer for Number 8 Screw Size, 0.188" ID, 0.438" OD 14
8 R4-1022 Lightbox Spacer Panel A 1
9 R4-1023 Lightbox Spacer Panel B 1
10 McMaster-Carr - 90273A192 | Zinc-Plated Steel Phillips Flat Head Screws, 82 Degree Countersink Angle, 8-32 Thread Size, 3/8" Long 6
11 R?0-13-149 Side Logo Graphic PETG 1
12 McMaster-Carr - 96075A139 Alloy Steel Tamper-Resistant Button Head Torx Screws, 8-32 Thread, 1/2" Long 8
13 McMaster-Carr - 920133A013 Oil-Resistant Neoprene Rubber Sealing Washer for Number 10 Screw Size, 0.17" 1D, 0.375" OD 8

GODIZILLA KAIJU WARS VR

Right Logo Lightbox Sub-Assembly “@\‘5

(Left is Mirrored)



ITEM NO. | PART NUMBER DESCRIPTION QTY.

600-01384-01 AC Double Inlet Plate 1

8 Marquardt - Rocker Switch (DPST): 9
1832.3312 250VAC, 16A

Thermal Circuit Breaker:
o [ghyrer- 240VAC, 15A, Snap-in, | 2
: Fuseholder, 1-Pole

10 Qualtek - AC Receptacle: 250V, )
703W-00/08 15A
McMaster- Zinc-Plated Steel Pan

11 Carr - Head Phillips Screw, 6- 4
90272A146 32 Thread, 3/8" Long

ITEM NO. | PART NUMBER DESCRIPTION QTY.
Solid State Relay
1 600-03119-01 Bracket 1
Crouzet 84137910N, 25A
2 (300-00079-01 Solid State Relay ]
McMaster- Zinc-Plated Steel Pan
3 Carr - Head Phillips Screw, 6- 2
90272A148 32 Thread, 1/2" Long
GODIZILLA KAIJU WARS VR
Solid State Relay Sub-Assembly
ITEM NO. | PART NUMBER DESCRIPTION QTY.
Line Filter Mounting
4 600-02799-01 Plate 1
Corcom 16EQ1 Power
o R?0-8-1 Line Filter ]
McMaster- Zinc-Plated Steel Pan
6 Carr - Head Phillips Screw, 6- 2
90272A146 32 Thread, 3/8" Long

GODIZILLA KAIJU WARS VR
Power Line Filter Sub-Assembly

GODIZILLA KAIJU WARS VR
Dual Inlet AC Power Plate Sub-Assembly

>

Y



ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R90-23-4 PC Mounting Panel 1
2 600-00891-01 Securing Nylon Strap Plate 4
Buckle Clasp (17-313-1 & 17-313-2)
3 PC_Strap_Assy and Nylon Strap (17-312: 72" 2

4

McMaster-Carr -
90054A196

Flaonged Hex Head Screws for Sheet
Metal, Zinc-Plated Steel, Number 8 8

Size, 5/8" Long

GODIZILLA KAIJU WARS VR
PC Mounting Shelf Sub-Assembly

.
Y



ITEM NO. | PART NUMBER DESCRIPTION QTY. ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 600-02789-01 Compressor Monitor Board Bracket 1 CKD-W3000-8N-W-F1XT1: 1/4" NPT 5

- 8 R90-AP-6 micron Filter/Regulator w norm closed 1

2 500-00253-01 Compressor Thermal Monitor PCB 1 auto-drain, Right to Left Flow

McMaster-Carr|Low-Strength Zinc-Plated Steel Hex Head N N _ INEYVE
3 - 93075A192 Screws, 8-32 Thread Size, 3/8" Long 4 9 604-00048-01 L-style Bracket for W3000-8N-W-F1 1

Fitting-3/8 OD Push-to-Connect / 1/4 NPT
10 |5779K391 Male- (5779K391) ‘
Push-to-Connect Tube Fitting for Air,
11 5779K109 Straight Adapter for 1/4" Tube OD x 1/4 1
NPT Male

12 44605K232 Plug, 1/4 Pipe Size 1

GODIZILLA KAIJU WARS VR
Compressor Monitor PCB Sub-Assembly

ITEM NO. | PART NUMBER DESCRIPTION QTY.

4 R1-1108 Universal Compressor Fan Mount 1
GVR- . .

5 Standard_Fan_ Fan (CA_3277%)(§1)nAdssvélrrT?b(|3n“ (800-00001- 1
Sub-Assy Y

6 McMaster-Carr|Low-Strength Zinc-Plated Steel Hex Head 4
- 93075A203 Screws, 8-32 Thread Size, 1-1/2" Long

7 McMaster-Carr| Low-Strength Steel Nylon-Insert Locknut, 4
- 90631A009 Zinc-Plated, 8-32 Thread Size

GODIZILLA KAIJU WARS VR
Compressor Fan Sub-Assembly

GODIZILLA KAIJU WARS VR
Filter/Regulator Sub-Assembly




ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R?0-23-2 Compressor Mounting Panel 1
Makita Quiet Series 1 HP, 2 Gallon, Oil
2 604-00066-01 Free, Electric Air Compressor, 1
120VAC, CSA/US Listed
3 600-02621-01 Compressor Bracket 2
Zinc Yellow-Chromate Plated Hex
4 [MMESIERSAT | Head Screw, Grade 8 Steel, 1/4'20 | 4
Thread Size, 1" Long
5 McMaster-Carr | Zinc-Plated Steel Split Lock Washer 4
- 91102A750 for 1/4" Screw Size, 0.26" 1D, 0.487" OD
GVR- . .
) . Compressor Drain Solenoid Valve
6 Drain_Solenoid_ 1
SUB-Assy Sub-Assembly
Flanged Hex Head Screws for Sheet
7 McMaster-Carr Metal, Zinc-Plated Steel, Number 8 2

- 90054A196

Size, 5/8" Long

GODIZILLA KAIJU WARS VR
Compressor Mounting Shelf Sub-Assembly

ITEM NO. | PART NUMBER DESCRIPTION QY.
CKD-AB21-02-1-DC12V: 1/4" NPT,
8 604-00073-01 12VDC Direct Acting Solenoid Valve ]
Fitting-3/8 OD Push-to-Connect / 1/4
7 |S779K39I NPT Male-BSPT C (52065K419) 2
10 1-2966 CKD Drain Valve Bracket 1
1 McMaster-Carr | Firm Polyurethane Tubing for Air and 1
- 5648K71 (6in) Water, 1/4"1D, 3/8" OD
12 McMaster-Carr | Steel Phillips Flat Head Screws, M5 x 2
- 91420A320 0.8 mm Thread, 10 mm Long

GODIZILLA KAIJU WARS VR
Compressor Drain Solenoid Valve Sub-Assembly




ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-23-2 Compressor Mounting Panel ]
9 Compressor_Strap_Assy Buckle Clasp (S]’rr7<;:|?)] :(3]—17%] 1277321C)3—2) and Nylon ]
3 600-008921-01 Securing Nylon Strap Plate 2

Flanged Hex Head Screws for Sheet Metal,
4 McMaster-Carr - 90054A196 Zinc-Plated Steel, Number 8 Size, 5/8" Long 6
5 GVR-Drain_Solenoid_Sub-Assy |Compressor Drain Solenoid Valve Sub-Assembly 1
6 604-00077-01 Bambi EWS24 230V Compressor, 750W, 1 HP 1
Zinc Yellow-Chromate Plated Hex Head Screw,
7 [McMaster-Carr - 92620A542 Grade 8 Steel, 1/4-20 Thread Size, 1" Long ]
8 McMaster-Carr - 91102A750 Zinc-Plated Steel Split Lock Washer for 1/4" 1

Screw Size, 0.26" ID, 0.487" OD

GODIZILLA KAIJU WARS VR
230V Compressor Mounting Shelf Sub-Assembly

&



ITEM NO. | PART NUMBER DESCRIPTION QTY.
3 R?0-23-3 Front Access Door 1
4 600-00043-01 Lock Retainer Plate 1

Flanged Hex Head Screws for
5 [MOYSSISrCAT | Sheet Metal, zinc-Plated Steel, | 3
Number 8 Size, 5/8" Long
Standard Door Lock Assembly
7 600-02496-01 Main Cab Door Hinge 1
Black Oxide Steel Square-Neck
g  |Pqdoc Jb., | Cariage Bolf, LowSirength, 10- | 3
24 Thread Size, 1-1/4" Long
Steel Locknut with External-Tooth
9 _MQ%'Z‘%S;\%H‘?O” Lock Washer, Zinc-Plated, 10-24 3
Thread Size
10 R90-13-145 Front Access Door Decal 1

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 GVR-RIO2_Sub- RIO2 Assembly w/ Mounting 1
Assy Plate

2 AS-1870 Test/Service Button Sub-Assembly| 1

3 R90-23-3 Front Access Door ]

4 600-00043-01 Lock Retainer Plate 1
Flanged Hex Head Screws for

5 [MOYSSIErCam | sheet Metal, zinc-Plated Steel, | 10

Number 8 Size, 5/8" Long

Standard Door Lock Assembly

6 (150-00001-00 (for 3/4" Panels) ‘

7 600-02496-01 Main Cab Door Hinge 1
Black Oxide Steel Square-Neck

8 E%g]eg_ég_]ob? Carriage Bolt, Low-Strength, 10- 3

24 Thread Size, 1-1/4" Long
Steel Locknut with External-Tooth
9 fv\9%lz\7c155;\%r]—(]jorr Lock Washer, Zinc-Plated, 10-24 3
Thread Size
10 R90-13-145 Front Access Door Decal 1

GODIZILLA KAIJU WARS VR
Right Front Access Door Sub-Assembly (PC)

GODIZILLA KAIJU WARS VR
Left Front Access Door Sub-Assembly (Compressor)




ITEM NO. | PART NUMBER DESCRIPTION QTY.
] 600-02604-01 RIO2 w/ 8 Channel Sound Mounting Plate 1
2 500-00199-05 RIO2 PCB 1
3 380-00010-01 8x50W USB-IN Audio Amplifier 1
4 McMaster-Carr - Low-Strength Zinc-Plated Steel Ijex Head 8
93075A192 Screws, 8-32 Thread Size, 3/8" Long

GODIZILLA KAIJU WARS VR
RIO2 Assembly w/ Mounting Plate

.
Y



NOTE FOR PARTS 2-5:

- MONITORS CHANGE THROUGHOUT PRODUCTION
- ALL SHIPPED VERSIONS ARE INDICATED

- NOTE VOLTAGE SPECIFICATIONS

ITEM NO. PART NUMBER DESCRIPTION QY.
1 R1-1107 Universal 65" Monitor Hanger Bracket 1
ITEMS 2-5 FOR SAMSUNG QB45C DUAL VOLTAGE MONITOR (120V & 230V) - ALTERNATIVES LISTED AT END
2 809-00016-01 (QB45C) Samsung QB65C Display (DUAL VOLTAGE: 120V AND 230V) 1
3 603-01082-01 Samsung QB65 LCD Spacer 8

Medium-Strength Class 8.8 Steel Hex Head Screw, Zinc-
4 McMaster-Carr - 91280A546 Plated, M8 x 1.25 mm Thread, 50 mm Long 4
Zinc-Plated Steel Split Lock Washer for 5/16" Screw Size, 0.322"
5 McMaster-Carr - 91102A755 ID. 0.583" OD 4
ALTERNATIVE ITEMS 2*-5* FOR LG 65UR340C MONITOR (120V ONLY)
2% RP0-AP-22 LG 65UR340C Display (120V ONLY) 1
* Medium-Strength Class 8.8 Steel Hex Head Screw, Zinc-
4 McMaster-Carr - 91280A326 Plated, M6 x 1 mm Thread, 16 mm Long 4
* Zinc-Plated Steel Split Lock Washer for 1/4" Screw Size, 0.26"
5 McMaster-Carr - 91102A750 ID. 0.487" OD 4

GODZILLA KAIJU WARS VR N \
Upper Monitor Hanger Sub-Assembly W



GODIZILLA KAIJU WARS VR zaW\,
Topper Sub-Assembly &7



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 R90-23-25 Topper Cabinet 1
2 CR-45 Godzilla Body LED: White Flexible LED Tape, w/ FOAM, 160&55CM (500-00162-01) 1
3 RAP-117 Topper Spine Bracket 1
4 Partec - 31-TP250-03-001 Black Oxide Steel Tamper-Resistant Button Head Torx Screws, 1/4"-20 Thread Size, 1-1/4" Long 1
5 McMaster-Carr - 97416A119 Black-Oxide Steel SAE Flat Washer for 1/4" Screw Size, 0.281"ID, 0.625" OD 6
6 McMaster-Carr - 90640A129 Low-Strength Steel Nylon-Insert Locknut, Zinc-Plated, 1/4"-20 Thread Size 1
7 McMaster-Carr - 90054A196 Flanged Hex Head Screws for Sheet Metal, Zinc-Plated Steel, Number 8 Size, 5/8" Long 4
8 CR-46 Godozilla Spine LED: BLUE Flexible LED Tape, w/ FOAM, 30&15CM (500-00189-01) 1
9 R4-1026 Upper Dorsal Blocker Panel 1
10 R90-4-30 Upper Dorsal Plate Acrylic 1
11 R1-1116 Upper Dorsal Plate Cover 1
12 R4-1027 Lower Dorsal Blocker Panel 1
13 R90-4-31 Lower Dorsal Plate Acrylic 1
14 R1-1117 Lower Dorsal Plate Cover 1
15 McMaster-Carr - 97416A113 Black-Oxide Steel SAE Washer for Number 8 Screw Size, 0.188" ID, 0.438" OD 44
16 McMaster-Carr - 90631A009 Low-Strength Steel Nylon-Insert Locknut, Zinc-Plated, 8-32 Thread Size 5
17 R?0-13-158 Godrzilla Rear Graphic PETG 1
18 R?0-13-157 Godfzilla Front Graphic PETG 1
19 McMaster-Carr - 90935A194 Phillips Rounded Head Screws for Sheet Metal, Black-Oxide Steel, Number 8 Size, 1/2" Long 21
20 McMaster-Carr - 90133A013 Oil-Resistant Neoprene Rubber Sealing Washer for Number 10 Screw Size, 0.17" 1D, 0.375" OD 39
21 R1-1113 Topper Building Bracket 1
22 McMaster-Carr - 97416A115 Black-Oxide Steel SAE Washer for Number 10 Screw Size, 0.219" 1D, 0.5" OD 5
23 McMaster-Carr - 90631A411 Low-Strength Steel Nylon-Insert Locknut, Zinc-Plated, 10-32 Thread Size, 3/8" Wide, 15/64" High 5
24 McMaster-Carr - 92620A542 Zinc Yellow-Chromate Plated Hex Head Screw, Grade 8 Steel, 1/4"-20 Thread Size, 1" Long 4
25 CR-44 Buildings LED: White Flexible LED Tape, w/ FOAM, 65&65&25&25CM (500-00162-01) 1
26 R?0-13-159 Building Front Graphic PETG 1
27 R?0-13-160 Building Rear Graphic PETG 1
28 McMaster-Carr - 92224A156 Black Oxide Steel Pan Head Phillips Screw, 8-32 Thread Size, 1/2" Long 18

GODIZILLA KAIJU WARS VR 28\
Topper Sub-Assembly %\\ng



ITEM NO. PART NUMBER DESCRIPTION QTY.

1 R1-1013 Platform Downlighting Bracket 1

2 R4-1001 Downlighting PETG Lens 1
. ) Off-White Nylon Unthreaded

3 |hcMaster Carr spacer, 5/16" OD, 3/16" Long, for 3

Number 8 Screw Size

RGB Flexible LED Tape, w/ FOAM,

4 |CA-5017 40CM (500-00184-01) ]
5 R1-1078 Downlighting LED Plate 1
Steel Locknut with External-Tooth
6 %%I}AS(:XB%gCorr B Lock Washer, Zinc-Plated, 8-32 3
Thread Size, 11/32" Wide

GODIZILLA KAIJU WARS VR B
Platform Downlighting Sub-Assembly %\\«\



ITEM NO. | PART NUMBER DESCRIPTION QTY.
7 600-00043-01 Lock Retainer Plate 1
Flanged Hex Head Screws for Sheet
g |[MOMSSISCAT | Metal, Zinc-Plated Steel, Number 8 | 3
Size, 5/8" Long
Standard Door Lock Assembly (for
10 R90-23-5 Lower Back Door 1
1 R90-13-21 Monitor Cabinet Lower Back Door 1

Decal

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 R90-23-6 Upper Back Door 1
Monitor Cabinet Upper Back Door
2 R?0-13-22 Decal 1
3 800-00001-00 120mm Wire Fan Guard 2
4 Partec - 31- Zinc Plated Steel Pan Head Phillips 8
MS008-01-009 Screw, 8-32 Thread, 1-1/8" Long
Zinc-Plated Steel SAE Washer for
5 [MCMasterCar |\ mper 8 Screw Size, 0.188" ID, 0.438"| 8
-90126A512 oD
6 McMaster-Carr Low-Strength Steel Nylon-Insert 8
- 90631A009 Locknut, Zinc-Plated, 8-32 Thread Size
7 600-00043-01 Lock Retainer Plate 1
Flanged Hex Head Screws for Sheet
g [MOYSSIerCa | Metal, Zinc-Plated Steel, Number 8 | 3
Size, 5/8" Long
9 150-00001-00 Standard Door Lock Assembly (for 1

3/4" Panels)

GODZILLA KAIJU WARS VR
Upper Back Door Sub-Assembly

GODIZILLA KAIJU WARS VR
Lower Back Door Sub-Assembly




ITEM NO. | PART NUMBER DESCRIPTION QTY.
] R90-23-12 Spacer Cabinet 1
2 R90-13-26 Spacer Cap Floor Caution Decal 1
3 R?0-13-25 Spacer Cap Side Caution Decal 2

GOD/ZILLA KAIJU WARS VR
Spacer Cap Sub-Assembly

&



REV. DESCRIPTION

DATE

A RELEASED 2/2/24
B NO CHANGES THIS SHEET 2/9/24
/ C  NO CHANGES THIS SHEET 2/13/24
@ ’ @ @ D ADDED A ZIP TIE AND A NOTEPAGE 3 3/19/24
@ IHTHTH;
SECURITY BRACKET CRIMP (2) STOP CRIMP GROMMET (4) SPRING
O & P
CABLE COVER CABLE BRACKET
6-32LOCK  6-32x 3/8PHILLPS 632X 1/4PHILLIPS  #6 PHILUPS THREAD |\ 1/8" BLACK VINYL COATED
NUT (2) SCREW (2) SCREW - BLACK (4) FORMING SCREW CABLE (25.5" LONG)
1/2" LONG (6)

— CRIMP HEAT SHRINK SLEEVING HEAT

SECURITY BRACKET ADHESIVE 1 UBING 172X TTLONG(3) - sHRINK TUBING
3/4"x 13/8' LONG (2)
e E= ﬂ
LEFT STRAP CLIP RIGHT STRAP CLIP
4" BLACK LOW PROFILE 4" BLACK STANDARD HEADSTRAP
ZIP TIE (2) ZIP TIE (10)
6" SPLIT TUBING (2)
s

EXPANDABLE SLEEVING (8.5")

HEADSET CABLE

MAIN HOUSING

FACEMASK DPVR HEADSET

RAW THRILLS INC.

DPVR HEADSET ASSEMBLY
TOL X 030 MATERAL:

XX £015 SEE NOTES
XXX £.005
ANGLES: £0.5°

PARTNO.

SHEET 1 of 3 AS'4025

TITLE:

REV



REV. DESCRIPTION DATE

APPLY BLUELOCITE A RELEASED 212124
B ADDED LOCTITE NOTE 2/9/24
C ADDED PARTEC PART NUMBERS 2/13/24
D ADDED (1) LOW PROFILE ZIP TIE 3/19/24
ITEM | QTY PART NUMBER DESCRIPTION
1 1 RP0-AP-4 DPVR HEADSET
2 1 AL577 FACEMASK
3 ] R90-8-2 HEADSET CABLE
4 1 A576-1 HEADSTRAP
5 1 R90-4-7 MAIN HOUSING
6 1 R90-4-10 RIGHT STRAP CLIP
7 1 R90-4-9 LEFT STRAP CLIP
8 1 R1-1066 CABLE BRACKET
9 1 R7-1005 SECURITY BRACKET ADHESIVE
10 1 AP-743-2 SECURITY BRACKET
11 1 R90-4-11 CABLE COVER
12 4 92224A131 SCREW - 6-32 X 1/4" PHILLIPS BLK
13 6 90417A126 SCREW - #6 THREAD FORMING 1/2" BLK
14 2 92224A133 SCREW - 6-32 X 3/8" PHILLIPS BLK
15 2 90633A007 NUT - 6-32 NYLOK
16 1 4-1114-2 SPLIT TUBING - 6"
17 1 4-114-2 4" 7IP TIE - BLK
18 2 4-114-12 4" LOW PROFILE ZIP TIE - BLK

RAW THRILLS INC.

e DPVR HEADSET ASSEMBLY

TOL X +030  MATERAL
XX 015 SEE NOTES

XXX £.005

ANGLES: 10.5° PARTNO.

SHEET 2 of 3 AS-4025 R%



ITEM QTY | PART NUMBER DESCRIPTION
1 1 AP-788 QUICK LINK
2 1 600-03055-01 SPRING
3 ] SECURITY CABLE - 25.5" LONG
4 4 7-268 GROMMET
5 10 4" 7IP TIE
6 1 42-375-CON 3/8" EXPANDABLE SLEEVE 8.5"
7/ 1 4-1114-2 6" SPLIT TUBING
8 1 42-500-BHSPOLY BLACK HEAT SHRINK TUBING 1/2" X 1.5"
9 3 | 42-375-BHSPOLY BLACK HEAT SHRINK TUBING 3/8" X 1"
10 1 42-750-BHSPOLY BLACK HEAT SHRINK TUBING 3/4" X 1.5"

CENTER OF STOP CRIMP

__ SN
Ne—x7"

i
—

NIDAN N
[ [

7
\ V=

=

REV.

O @ >

NE<—N
[

— :

CABLE LOOP LENGTH IS 16" FROM THE
END OF THE PLUG'S STRAIN RELIEF TO
THE CENTER OF STOP CRIMP

THE SPLIT IN THE TUBING WILL POINT TO THE
OUTSIDE OF THE OF THE BEND RADIUS

NOTES:

DESCRIPTION DATE

RELEASED 2/2/24
REVISED NOTES AND DRAWING 2/9/24
CHANGED ABLE LOOP LENGTH 2/13/24

FROM 13"TO 16"

ADDED A LOW PROFILE ZIP TIE AND A 3/19/24
NOTE ON SPLIT TUBING ORIENTATION

1) APPLY BRAIDED SLEEVES AND HEAT SHRINK AS SHOWN.

2) NOTE ORIENTATION OF THE QUICK LINK WITH THE LONGER
SECTION POINTED TOWARD THE HEADSET. APPLY BLUE
LOCTITE (242) TO THE THREAD BEFORE TIGHTENING.

3) THE CENTER OF THE STOP CRIMP IS LOCATED 5.5" FROM
THE END OF THE LOOP ON THE SECURITY CABLE.

4) CLIP ALL ZIP TIES FLUSH SO THEY ARE NOT SHARP.

THE BUCKLES OF THE LOW PROFILE ZIP TIES
WILL POINT OUTWARD AWAY FROM WHERE

THE PLAYER'S HEAD WILL BE

RAW THRILLS INC.

DPVR HEADSET ASSEMBLY
TOLX 030  MATERIAL

XX £015 SEE NOTES

XXX £.005
HOLES: +.002/_‘000 FINISH: SEE NOTES

ANGLES: #05°  pern, AS-4025 )

TITLE:

O

SHEET 3 of 3



\
@ ‘

REV.

DESCRIPTION

DATE

A RELEASED 1/10/24
| PART NUMBER DESCRIPTION D‘g?;’."/
1 GUN COVER & TIP ASSEMBLY | 1
2 SHAKER ASSEMBLY 1
3 GRIP ASSEMBLY 2
4 |600-01422-01 PIN PLATE 1
5 |600-01423-01 COVER BRACKET 1
6 |MMC 96075A183 | 10-32 x 3/8"BLK TP SCREW | 10
7 1600-01411-01 GRIP PLATE WELDMENT 1
8 |600-01420-01 LARGE GEAR 1
9 |600-01491-01 POT BRACKET 1
10 IMMC 96075A211 | 1/4-20 X 1/2" BLK TP SCREW | 20
11 |MMC 90273A827 | 10-32X3/8 FLATHEAD 6
12 [MMC 91251A337 | 10-32 X 5/16" CAP SCREW 8
13 |MMC 6384K369 3/4" FLANGED BEARING 2
14 |MMC 90126A036 3/4" WASHER 1
15 IMMC 91342A240 3/4" LOCKNUT 1
16 CABLE CLAMP 2
17 1600-01567-01 SMALL POT GEAR 1
18 |MMC 90675A009 8-32 LOCKNUT 2
19 |604-00064-01 360° JACKPOT 1
20 LOWER MECH ASSEMBLY 1
21 [MMC 91862A521 3/8"-32 NUT 1
22 [MMC 91113A031 3/8" INTOOTH WASHER 1
NOTES:

1) ALL SCREWS SHOULD BE INSTALLED WITH BLUE LOCTITE 242 or 243.
2) THE 3/4" LOCKNUT (15) IS TIGHTENED UNTIL THE TOP IS FLUSH

WITH THE TOP OF THE TUBE IN THE LOWER MECH ASSEMBLY (20).

TOP ASSEMBLY

RAW THRILLS INC.
"™ GVR GUN MAIN ASSEMBLY

TOL: X 030 MATERIAL:
XX £.015

XXX £.005

ANGLES: 10.5° PARTNO.
SHEET 1 of 3

REV



NOTE POSITION OF
ORIENTATION HOLE
IN PINCH GUARD

0

BRACKET

REV. DESCRIPTION DATE
A RELEASED 1/9/24
'LEON_‘ PART NUMBER DESCRIPTION Qry.

1 IMMC 92313A532 1/4-20 x 3/16" SET SCREW 1

2 196075A211 1/4-20 x 1/2" BLACK TP SCREW | 4

4 1600-01425-01 ROCKER BRACKET

5 IMMC 6384K344 3/8" FLANGED BEARING

6 |600-01418-01 TUBE STOP BUMPER - 5/8" OD

7 1600-01424-01 SIDE PIN

8 |IMMC 90652A029 1/4-20 THIN LOCKNUT

9 IMMC 90108A413 1/4-20 WASHER

10 |HAPP 96-4907-00 SEGMENT GEAR

11 600-01567-01 POT GEAR

12 604-00064-01 360° JACKPOT

13 600-01426-01 LOWER TUBE WELDMENT

14 |MMC 95229A480 3/8" WASHER

15 |IMMC 90566A220 3/8" THIN LOCKNUT

18 600-01417-01 SHORT STOP BUMPER - 3/4" OD

19 1600-01494.01 LOWER VACFORM MOUNTING

CABLE CLAMP

MMC 947633A170

RETAINING CLIP

600-01577-01

GUN ISOLATOR

600-01739-01

BOTTOM COVER - RIGHT

600-01738-01

BOTTOM COVER - LEFT

999-00021-01

6-32 HEX LOCKNUT - BLACK

999-00017-01

6-32 X 2.5" PHILLIPS HEAD SCREW -
BLACK

600-01419-01

PINCH COVER

MMC 90675A009

8-32 KEPS NUT

MMC 91113A031

3/8" INTOOTH WASHER

MMC 91862A521

3/8"-32 NUT

LOWER MECH ASSEMBLY

NOTES:

TITLE:

TOL: X 030 MATERIAL:

1) ALL SCREWS SHOULD BE INSTALLED WITH BLUE LOCTITE 242 or 243. XX 2013
2) PEEL AND STICK GUN ISOLATOR (#23) TO BOTTOM OF o s SeENOTES
LOWER TUBE WELDMENT (#13)

ANGLES: 10.5° PARTNO.
SHEET 2 of 3

RAW THRILLS INC.
GVR GUN MAIN ASSEMBLY

REV



'L'i’)‘{‘ PART NUMBER DESCRIPTION Qry.
1 |600-01576-01 COIL MOUNT BRACKET 4
2 1600-01412-01 COIL BRACKET 1
3 |Pin Coil 2
4 1600-01413-01 COIL ROD 1
5 1600-01414-01 COIL WEIGHT 1
6 |IMMC 91375A535 1/4-20 x 3/8" SET SCREW 1
7  680-00214-01 BLUE DAMPER PAD 2
8 608-00210-01 COIL SPRING 2

Happ Sleeve #95-
9 ooP o COIL SLEEVE 2
10 IMMC 93298A109 10-32 FLANGED LOCKNUT | 8

NOTES:
1) SET SCREW AND LOCKNUTS SHOULD BE INSTALLED WITH RED LOCTITE 262.

REV. DESCRIPTION DATE
A RELEASED 1/10/24

PEEL AND STICK DAMPER PAD
WITH CENTER HOLE CONCENTRIC
TO COIL BRACKET

RAW THRILLS INC.
GVR GUN MAIN ASSEMBLY

TOL: X 030 MATERIAL:
XX £.015

XXX £.005

ANGLES: 10.5° PART NO. REV
SHEET 3 of 3 A

TITLE:



2) INSTALL SEGMENT GEAR AFTER
POT IS ALIGNED FOR EASIER
ACCESS TO GEAR SET SCREW.

THE CENTER OF THE SEGMENT GEAR
SHOULD POINT TO THE CENTER OF
THE POT AS SHOWN.

DETAIL A
SCALE 2 : 1

UP AND DOWN POT ALIGNMENT

INSTALL ASSEMBLY WITH GEAR
INSTALLED AND POT FLAT
POINTING TO THE LEFT

WHEN HANDLES ARE POINTED
STRAIGHT FORWARD

1) ALIGN FLAT ON POT SHAFT DOWNWARD AND
POINTING TO THE CENTER OF THE SEGMENT GEAR

REV. DESCRIPTION

DATE

A RELEASED

10/20/15

B REVISED VIEW OF POT ORIENTATION

10/23/19

DETAIL B
SCALE 2 : 1
MAKE SURE THAT THE
HANDLES ARE POINTED
STRAIGHT FORWARD
DURING POT —
INSTALLATION \ e ) B ||
- |
WIHEE
4 - =N
1=
i ] ——es d
—
1
)
\ _ RAW THRILLS INC.
= "HALO GUN POT ALIGNMENT
TOL: .);(X tg?g MATERIAL: SEE NOTES
LEFT TO RIGHT POT ALIGNMENT B e
ANGLES: 205" ["paRNO. REV
SHEET 1 Of 1 B




REV. DESCRIPTION DATE
A RELEASED 111715

B CORRECTED PART NUMBERS  12/14/16

C CORRECTED HAPP PART  5/10/19
NUMBER ON ITEM #5

D REMOVED ITEM 10 8/30/19

RAW PART NUMBER| , TAPP DESCRIPTION QTY

. NUMBER :
608-00201-01 |95-1294-00 |  GRIP, LEFT HALF 1
608-00204-01  95-1295-00 TRIGGER, RED 1
608-00203-01 95-1439-00 | LARGE THUMB BUTTON | 1
608-00205-01 |95-1315-00 |  SHAFT, TRIGGER 1

608-00215-01  95-0259-sT | SWITCH ASSY FOR

THUMB SWITCH
SWITCH ASSY. FOR
608-00220-01 |95-0028-00 IRIGGER 1
608-00206-01 |95-1297-00 SPRING, TORSION 1
SPRING,

608-00202-01 |95-1293-00 GRIP, RIGHT HALF 1

SCREW, #8-32x 1TP
MMC 96075A147 |43-0378-00 BLACK

MMC 86537A140 |43-1124-00 | HEX NUT #8-32 BLACK | 1

© GRIP ASSEMBLY = b GRIP ASSEMALY

TOL: X 030 MATERIAL:
XX £.015

XXX £.005

ANGLES: 10.5° PART NO. REV
SHEET 1 of 1 D



ITEM

NO. PART NUMBER DESCRIPTION QTY
1 1603-00755-01-G GUN TOP VACFORM
2 |R?0-AP-7 GATLING LIGHT ASSEMBLY
3 |R1-1071 COVER BRACKET
4 IMMC 921251A595 5/16-18 X 3" SOCKET HEAD SCREW
5 IMMC 92141A030 5/16" WASHER
6 IMMC 90566A030 5/16-18 NYLOK NUT
/7 IMMC 96075A211 1/4-20 X .5" BLACK TAMPERPROOF SCREW
8 |[R90-13-31 UPPER LEFT DECAL
9 |R90-13-32 UPPER RIGHT DECAL
10 |[R90-13-33 LOWER LEFT DECAL
11 |[R?0-13-34 LOWER RIGHT DECAL
12 |[R90-13-35 SMALL LOWER LEFT DECAL
13 |[R?0-13-36 SMALL LOWER RIGHT DECAL

REV.
A

DESCRIPTION DATE
RELEASED 1/8/24

RAW THRILLS INC.
" GVR GUN COVER & TIP ASSY

TOL X +030  MATERAL
XX 015 SEE NOTES

XXX £.005

ANGLES: 10.5° PART NO. REV
SHEET 1 of 1 A



1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20
- 65" LCD MONITOR (UPPER)
+ + (CONNECTS TO P2 PC)
]
a
(&) —
HE: HE
L
(3]
<
-]
H*
s
a
I
™ ® ™
65" LCD MONITOR (LOWER)
(CONNECTS TO P1 PC)
2
%) =]
| |< | |>
C ® 3
-]
*
s
a
I Pl Lenovo M990t
® s ¢
@ — ETHERNET-_|PC LINK ,
JUNCTION BOX | ]
B @ HDMI-#844- |LOWER MONITOR VIDEO
© & o I: :I DISPLAY PORT-| [P1HEADSETVIDEO ' SECURITY DONGLE —USB—#851—:|schan DONGLE
I— 1 . g » USB-#849-| |P1 HEADSET USB |
| | | 0 AUDIO| |——USB #852——<—]FROM: SHEET 2, SECTION H8
. —usB #853-| |RIO2
TO: SHEET 5, SECTION B3 < @=——@ FROM: SHEET 2, l
I |E SECTION B10 ] '
® CBL53 GRN |
. P2 Lenovo M90t
|- CBL54-GRN—@
AC_EARTH ®  ETHERNET-|_|PCLINK ,
[~ CBLS5-GRN JUNCTION BOX | O
B @ —HDMI-#843- |UPPER MONITOR VIDEO
xZh i I: :I DISPLAY PORT-| |P2HEADSETVIDEO ' SECURITY DONGLE —ussf#sso—jsecumw DONGLE
-
po3 o % p USB-#848-{ |P2 HEADSET USB |
o O O L]
§88 g ® ® CBL53 WHT | |_| '
288 s
N ¢ _ I AC N - CBL54-WHT —@ |
- v I CBL46 GRN —
L |- CcBL55 WHT—| @ ] '
¢ CBL47-GRN
[811-00156-01 |- ~-Js - - |
T TT 5 ® CBL48-GRN
LBB S ¢ CBL49 GRN M
L8 § || AC_EARTH
Line filter 5 E |:|—: - ® CBL50-GRN @ CBL53-BLK—
bracket stud m |
I @ g E ® CBL51-GRN L |- CBL54 BLK—@
@ 16W-1007-GRN #857{@ 88s - CBL52-GRN AC_L
) T e - - CBL55-BLK—————@
233 @  CBL53 GRN
- ©o — g
cs — 2
- CBL46-WHT——@ :l W
| o
¢ CBL47-WHT =
¢ CBL48-WHT 2
o 5 Q [ CBL49-WHT ZzkE
g g2 & L_{ ac_N 2k
* 3 ® ® CBL50 WHT mos
g X F ] P88 o
s 2 & ¢ CBL51-WHT 2339
Line filter g' 'é 5 Line filter [ — CBL52-WHT 00O §
= = = - ——
bracket screw ; ; ; bracket screw ¢ CBL53-WHT R L 811-001 54_01_|
© "-2 © - I _|
- g g - ___ NGO g
3 H ——CBL46-BLK——@® T T g
£ S | OO ~
@ @ [ CBL47 BLK— g0 o
N\ I | H HH ﬂl'
u H 2 o CBL48-BLK B XZp -
2 Z <4 £ # ® CBL49 BLK— 203
o o o (% Z | AC_L g
a < < g g ® CBL50-BLK ———] 2388
a | . _— [ NN AC relay
Q o & ® CBL51 BLK——] ~16W-1007-
2 Q S - 253 bracket stud @:Ek#sw 16W-1007-GRN ?
5 ® | —CBL52-BLK——— TT <
@ 2 | PPN AC Relay 25A
2 ® e
- AC Relay 25A
TO: SHEET 2 CR-18
SECTION L4 @ 16W-1007-BLK #666 —1| || C:‘AC_L AC_RELAY_Hl[m22W-1061-GRN-RED #567 [ TO: SHEET 4, SECTION E16
14 53244-2 53241-2
- - 18W-1015-BLK #620 E@IAC_L AC_RELAY_Hl[m 22W-1007-GRN-RED #375 =
| = 52951-1 53241-2
T _ 2 | @ 16w-1007-BLK#662 || |ACLL AC_RELAY_LO| |SI ] 22W-1061-GRN-PUR #568
I-éJ o ZI —lI uJI 53244-2 53241-2
) b} Q Q Q »—CBLss—BLK—(:@jAC_L AC_RELAY_LO\:@:FZZWJOOLGRN-PUR #376 -
0o g 52951-1 53241-2 J
<O «
— ~ ~ GRN.# AC relay
] @ @ 16W-1007-GRN-#856 bracket stud
g 3 g GROUNDING STUD GROUNDING STUD
2 s 2 AC_EARTH AC_EARTH
° 16W-1007-GRN #613 > < :D:)f16w-1007-GRN #855— [ TO: SHEET 2, SECTION F14 ° 16W-1007-GRN #659 > < jI%BRA'DED CABLE @
© ~ + 14W-1015-GRN
@ 8 @
3+ 3+
e X 2 2 3 =
£ o 4 o
= 5 = 5
T S 811-00269-01/CR-41 \ﬁ/ T S 811-00269-01/811-00153-01 \i/
;. N} < ;' 2 S
SO 3 SO 3 @ [ TO: SHEET 3, SECTION E7
= b #* = b #*
! 4 ! 4
: L 2 : z
e » Q 2 » Q
. 16W-1007-WHT #617 ° § ° 16W-1007-WHT #663 ° §
% %WW-WW-BLK #618% %imw-mw-sm #619% % % % %WW-WW-BLK #664% %imw-mw-sm #665% % %
(=) (=) a a (=) ()] = (=) (=) [=) a (=) ()] -
3 8 al ]l 2l ] LB L L] 3 ]l g Il 2l ] LB L L]
o Z 20 O - O o - D - 4 I o Z 20 O - O o - D - 4 I
S0 W2 Ed oE "o WE ) & S0 W2 Ed oE T WE ) &
£ a5 5 < <§ < <° < < < £ a5 5 < <§ < < < < <
% =] I'u| % =] I'u|
o o
< <
5 - 5 -
E @ 2 E ” 2
= = = =
a5 L. oh o a5 Yo, ob o .
< n<: ~ Tue § 3 ﬁ g < 5 ~ <uw~e § 3 ﬁ g F' | Designed: Date: REV @ g Measurements Are In: ANSI D
285 EE& “Q’E:“J 3 285 EE& “Q’E:“J 3 £ | JHM 2024.03.07 D
= 4 m2D - N ; = “ m2D - N ;
n X o To 2¢< 2 »n X o To 2¢< 2 - - . TITLE . ]
e <3 $0e 553 8 g $oe 653 8 Formatting fixes JHM | 2024.05.07] D * Raw Thrills, Inc. Godzilla VR System Diagram
= = = = Updated connectors in CR-15 & CR-17 JHM (2024.04.01] C )
\§ 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM |2024.03.14| B “\\' Skokie, IL 60077 tel: 847.679.8373 [ -
® P " S Usa fax: 847.679.8538
Initial JHM |2024.03.07| A
DESCRIPTION BY | DaTE |REV SHEET SHEETS
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20




< (a4] (&) (a] w w o I ) X -
)
S &
Z
<
g
o o | ©
= &
N ) |~
I 8 i
o -
-]
N s
; 0 °
’ M q | >
v ‘e
0 > 0 14
O i el
(3 o
ow Q )
(=7 & =
0] N
o O 5 | 32 o
- n o -
— s | O
=
D = 2 B
= = Es
— [=)] w
DM TN N E o 9
v TOON | AMO®M® [
nwwuw LLLWLLWLW EQw®
wRER | nmEnEnR @ g 822
OMNOMNMOONNDO TN ONO®O® c C..nm7
AN MOeetANNNOS S S S LR
LLLLLLOLLOLLLLLLLYLWLW n T~
A ################DK a — ..thM
‘YO i gaZSaZXD>XX -
© S 00oP07 308 Ezdnm B n £2& ©
- aaexioxoRxoB RNy = -
0000 dekEEEDS 23853y sl =&
recglizIadp8778an °| £ &5
QQQQr@ZT=IAAR TR G0 ol = 28
EE55S55555588883 > 58
8888538888283 NgR? | | g S| 3 &
NN NN [ Lo g
222252222222 X2 S B 5 54
SN2E"AJIJINN]N | =N b 9o
P LT L] 2 D
ramtboNoo2TNOIRON D (® ‘*‘wv
— . (X3
FNOTOONDHOTNDTETWON O | B “
i<
~ S gh ~
L - L o
3 >
it B(E|A0 M S
(3]
OO TrANMYTVLONODDOTAN®™S NHIEIBNE
NOOWOOOOWOOWOWOMNMMMMDNMN . . . .
[t Boe Bor Eoe Eoe e B K v X v X e e Xe X Xxl n <« n|leo| A
SRR R R EEREE LR R L FN °lel|2|g
50uSe0zo0ES3s5a AR
o o o o
ERr>20X0RXORROA N R|&|8|S
OAd¢kFEESSENSONT]
mmmREMHHHquwwLMBB mmmm >
0000QXM333IVMA<-MAZ-0OO BIR|R|R|®
EEREENEINRSENESAES
cco9890c98928K¢°28
E Sgsesgss8egoedoes
2 $22332222322 |23 )
- NAZ22235RRRN 28 > =
N o
H
-] )
=
n
Tle
a
] 3
il [¢]
H
n| o
N
] [o] —
Q 2 0]
A £ 9] o
el [J] [¢]
L2 gl
- ol § |5 z
n
0 - < 1213 B |lw
- w = SIR°%(wle |+~
° ! =50 AHEHELE
n - m g|lg|n|P
. O [o} Q| g ] W
~ ouw B D] |H
o Fo
z
Q
=
)
] w
7
:
T
A w
w
I
y M : y
-~ = -
(@]
4
T8
H B %
N g
n
-]
*
r4
74
T 2
~
[=]
o
) 5 )
- -
o 3 W
E £o T
s 2 2z
5 5 £P
A4 -
E2 5 0 og
O w
n 9 £ 9 w>
og x ® =4O
oo mo 0
o g o
oo 58
=7}
n
[
ﬁ\uv g
N N
- ﬂ -
>
Z
[
Q
N~
[=]
o
N
2
©
-
o $
©
-~ -~
-~ a -
5
= SN
()] QMM
w * 3
(/7] NNDNTOTTOO N OMNODIOILOMNOVOIOITTANM
- NNANTANANNMNMNOOOOOQOQOWOOWOONMNNMNDNMN
- Dot 2o 2o o Bor Bor e B oe v e Boe e Bow X e X e e B Xoe e Xoe
- HEHFHFEHFEHRFEHRFERHFERHRTHRTHR
w 0OZDXXXX¥XYXOZDaz350ZD>X
w W JJdJdJJZWEdppuedxrz
5 oA r0lypnQPQa
PrEZzr¥oebEy a0l T 55855
S SESExzSrSmmutEriEl323833
F 3a00QaaZAr>rz200 D0
NN ENNNNNNENES ..h7_hW_h7
A 558555555588 55585R58
= TIiIsoiissisTocii|se S =
-~ P 2233333233333 3232 | 33 -
0 N W W N
2 NINENNIANARNERRNY 2] ®
2 B B i B - ) wam
w CTNomTwoOoN0o 2T NRILORD2Q M
Wza4se7sgmﬂmmmm& CNmtooNDE2TNTLOND O] -
\\\\\\\\\\\\\\ X EBO0TgLYOgrOOEoosSSSs @
029,8%3028222398c0029
5582, 552zz22288h0845Y
EEEQ > 0 S<<EEHFEEOZOZ
e B ol Sl A - e e - )
mmmpv“msm %:SL%MMMM%HW_MM 0v12-10-6€
z
008€-£5€LS TER5 6 g3geege2s8Egs n [ o
o)) z 5 w ITT2SSEE ] w A - 43400MENS LHOIY 1v3s| €L § €1 ‘x._m‘mm._moHﬂ ©
“ijm‘w._mo‘ g | s Jo1-nvo B St S=s593o 9 -¥3dooMans L3431 1vas| 2k | 2L [ M19-€£19D
a3y-g1gd—————— e | L€ [H-NVO m s m m m 5 - © e N
9t | 9¢ | T Ekx = oL f ot
ge | se | 2 = - ¥3400MENS 13ANIAVO 1vaAS| 6 || 6 M1g9-2¢e199——— @
ve | ve | & Sgg g [ s
ee | ee | 555> 02¢22-10-6€ s 1.
ce | ee | ?N 44 +¥3400MENS LHOM 1vas| 9 | 9 ‘omm‘mm._moH“
e | 1e | M- 3LIISNVYL INOYS| 12 | L1z ——LLe# M19-N19-L001L-MZ2Z P +¥3Joomans 14311vas| s | s ———a3y-€€199
oc | og | 8-Q1ON-L8VONN9D| 0z | 0z | ZLE# NT19-MNd-2001-MZZ vy
6z | 62 | O - dTON-LEYONND| 6L | 61 ————9LEH# NUD-MNd-L00L-MZ2Z M eqe
Lve# UNd-MNd-1901-MZZ — 82 | 82 [10H.LNOD ¥3MO1d 2d d-d10N-LE8VONND| 8L | 81 ———SLE# AIU-MNd-L00L-MZ2Z +¥3400Mans LaNIgvo Lvas| z | ¢ a3y-zen g —@
6€€# YNd-NYD-1901-MZZ —| /2 | 22 [T10YLNOO ¥IMOTE Ld OONIMWO Ld| 2L | 21— PLE# NTF-AUD-L00L-MZ2 N
© 9z | 9z | — gGONIMLYD Ld| 9 | 91 ————€LEH# NUD-AYD-L001-MZZ ©
9EEH# AUO-190L-MZZ——— ¢ | G2 [EWNHLNNO 2d 2 :o... VONITLYD Id| 6L | §1 | ———21€# AIU-AUD-200L-MZZ P
LEEH# AUD-MN-190L-MZZ— vZ | vz [43DDIMLNND 2d 2 8- WHOHOVA LNO¥4| v | v ———02ZE# N19-NYg-2001-M22 -0 [ ovLZ-10-6¢
LESH NHG-AYD-190L-MZZ —| €2 | €2 [GWNHLNNO |d S O - NHOJOVA INO¥4H| €L | €1 ————6LE# NUD-NAJgD-200L-M22Z -0 <
ZeS# NYG-YINd-1901-MZZ —| 2z | 2z [43991MLNNS Ld —_— S ¥ - WHo4OvA INowd| z1 | 21 gLo# QIU-NNG-200L-MZZ w o e o B
N¥9-0v199 1z | 1z |LOd ANND 2d S e I O—] zcs# asn—| iy S - YIS LHOIY INOY| €1 | €1 ‘xqm‘wﬂmoHﬂ
LHM ov19D 0z | 0z |LOd X NND 2d R i) NIVaia 3AVA 10| ot | ot 9ZE# ONO-LHM-2001L-MZZ a5 D S - YIS L4371 INOYH| 21 | 2L | M19-2€19D
LHM 6£780 8L | 81 [LOdXNNO id ZNMOd aATVATOS| 8 | 8 LSE# DUO-YNJ-L00L-MZZ U 2 oL g ot
0S€# LHM-YNJ-190L-MZZ —| LI | ZI [HOSN3S IdNSSI™d L NMOa 3ATVATOS| 2 | £ 955# DHO-NTG-200L-MZZ - ¥IMVAdS LHOIM avaHy3no| 6 | 6 M1g-9¢199
o |e ” 0NMOA IAVATOS| 9 | o SSE# DUO-NUD-200L-MZZ A FUPIVIAS LAFTavIREIN0L S Y 8 A8 veEo
GL | sk €dN3INIVATIOS| 6 | S PSE# TIA-NAUO-L001-M22
v | o | zdnaAvATOS| v | ¥ £5e# TIA-NYE-2001-M2ZZ + dDAVAAS LHOW INOUS| 9§ 9 a3d-8e1499
N~ VEE# UNd-LHM-1L90L-M2Z —| €} | €L |[dOLS NOLLOW vdnanva1os| e | € Zse# 13A-N1E-L00L-MZZ .« +HDIVIAS L4FTINOYH| S | S a3¥-2e780 ~
6VE# ANO-NUD-190L-MZZ | 2} | 2L [9:19N-2d / HOLON 1311-3 2d odnanwvaos| z | z LGE# TIA-ANO-2001-MZZ = vy
8ve# NUG-NYO-1901-M2ZZ— LL | L1 [8:710N-2d /NNY 1M1-3 2d ¥3LINNIoO[ L | 1 Z8c# NYG-T3IA-L00L-MZZ 5 i I
LvS# N19-NYD-1901-MZZ —| 0L | 01 [9:19N-bd / HOLON 1ML-3 Ld +Y3NMVAdS LHOIY avaHy3no| z || ¢ a3y-9¢199
ovc# M19-NUO-190L-MZZ —| 6 | 6 [8:10N-kd/NNY LML Ld 00L.Z-10-6¢ +¥3MvadS 1437 avanyano| L a3y-ve19o
She# LHM-ANO-190L-M2Z2—| ¢ | 8 |Agded .
YYE# DUO-AND-190L-MZZ | £ | £ |Agaid (oo 0¥02Z-10-6€ -
eve# YNd-AYD-190L-MZZ— 9 | 9 [z719N-2d/Z NI0D | 6 | 6 . z
ZYE# MNd-AYD-1L90L-MZZ2—| S | & [¢10n-Ld /L NIOD | 8 | 8 i ACL v R hown% .v_n_m-n_m>-hoo L-m8i =
98¢# MNd-A3y-1901-M22 — ¥ | v |[NMOa 3WNTOA | 2| ¢ Zid Ack| € | € [—6Le#°08S# ‘M1G-13A-L00L-M8L )
18S# ¥Nd-a3y-1901L-MZ2 —| ¢ ¢ |dn3nnion = m ZdioNTT0S zd| 9 9 86€# MNJ-NYG-2001L-M8L anNo| ¢ 4 8.€# DHO-MT19-2001L-M8L A_._\.h
v8c# LHM-dNd-1L90L-MZZ —| ¢z Z [@oIny3s NN L AION310S 2d| § S L6E# MNd-LHM-L001-M8L aNo|( L ——LLEH'BLEH "DUO-M19-2001-M8L o
1L8S# NI19-M19-1901L-M22 —| 1 L L._.wm._. = < < Z dIONTTOS | + 14 96€# MNd-dNd-L00L-M8L [
© M_ o U o0 L AIONTTOS Ld| € € G6E# MNJ-L00L-M8L E ©
28 Ju2222222 cos2 ¥amolazd z | OvE# TAA-QIN-L00L-M8L w
M$\MMB@@@@@@\$BB@ \\\\\\ = ¥3IMoTd bd b l 8CE# TIAA-dNd-L00L-M81L S
TlNOTOLONDo 2T NRTLONR2QRINRY e
FNOT0LONEO 2T NIRRT (o >
N
o
#® #® 3
o © NOOTTANMYOT
0 NNOODOOOMN
[ ¢l DOMOMOMOHOOHM nAayxYy
H HHEHHHHRHRR W
o gEegeggsx Efaa
0 S¥ xaocooxxmm AS39 o
Gr ZzxxxXXEX amam
o Kddd =
52 coapa@@2e 0000 * —o
r= NNEEENEESIS
5% 853888833
- N 44444WW -
2| 222E2E%
& JNBE3RE A
=]
z
9
[
D
C O
7
< o3 - <
s 2 m
€0 w
=]
O w I
EQ 2
oS =
O = [e]
o s 4
< '8
n
o]
*
4
I - "
Q
~
[=]
o (] = ®
=
e
OAAS S€9# a3y-L001-M22 3
o 2602-60-€0 ¥601-60-€0
¥ILIN NIOD ¥€9# M19-L001-M2Z 5 o e
-0
cislozsz 2 o SGEO# A3Y-L00L-M22—— 8 | ¢ 88E# A3U-L00L-MZZ
dn INNTT0A €€9# A3Y-OAO0-L00L-Mee Fx €€9# 3Y-9U0-200L-M22— 2 | 2 28¢# dNd-AIY-1901-MZ2
an Z£0# M19-200L-MZZ I LE9# NYUD-DHO-L00L-M2Z—| 9 | 9 98¢# MNd-a3y-1901-M22
= # S TEOH M19-L00L-MZT——— S | ¢ G8€# M19-200L-M8L
NMOQ FWNTOA LE9# NYD-DUO-L00L-MZ2 0£9# LHM-3Nd-L00L-MZZ — ¥ | v | ¥8E# LHM-¥Nd-1901-M22
= 629# M19-200L-MZZ——| € | € |—G8E#'€8E# ‘M19-2001-M8L
¥€9# M19-L00L-MZZ———— T | ¢ Z8S# NYG-TIA-L00L-MZZ
ELINYEL 0€9# LHM-¥Nd-200L-MZ2
o 0 829# N1g-M19-200L-M2z— L | L8€# N1G-M19-190L-M2Z o
AND| 629# M19-L001-M2Z ]
ls3L 8Z9# N18-418-2001-M22 U]
13)ovyg 1s3L
\
|
- - -
< (a4] (&) (a] w w o I ) X -




1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

SHEET 3: SPACER CABINET + | CR-16 F00IGEOT ot e LT 106G CR-16

22W-1007-ORG-PUR #481 1] 22W-1007-WHT #797—| + 12v_F7 12V_F7[+ | 22W-1007-WHT #793 1 | 1 |-22W-1007-ORG-PUR #207
[ 22W-1007-WHT-RED #482———— 2 2 22W-1007-RED #798 R |UNDER PLATFORM| MONITOR CAB T-MOLD - R UNDER PLATFORM[/ MONITOR CAB T-MOLD-R 22W-1007-RED #794 2 2 —22W-1007-WHT-RED #208 ]
22W-1007-WHT-GRN #483——| 3 | 3 |—22W-1007-GRN #799 22W-1007-GRN #795 3 | 3 [~22W-1007-WHT-GRN #209
NDER PLATFORM| MONITOR CAB T-MOLD - G INDER PLATFORM|/ MONITOR CAB T-MOLD -
22W-1007-WHT-BLU #484————— 4 | 4 22W-1007-BLU #800 ep ONITO 0 v ORW NONITO 0 E. 22W-1007-BLU #796 4 | 4 —22W-1007-WHT-BLU #210
B [UNDER PLATFORM MONITOR CAB T-MOLD - B UNDER PLATFORM|/ MONITOR CAB T-MOLD - B B |
03-06-1042 | 03-06-2042 03-06-2042 | 03-06-1042
( : R_1 8 811-00166-01 [500-00184-01] [500-00184-01] 811-00166-01
RGB LED Strip Segments: 8 Segments: 8 RGB LED Strip
22W-1007-PNK-BLK #329 1 | 1 —22wW-1007-PNK-BLK #245 —
1BW-1007-BLK #330 212 1BW-1007-BLK. #291 248 22W-1007-ORG-PUR, #489.#485— 1 | 1 22W-1007-WHT #801 +[12v_F7 12V_F7[+ | 22wW-1007-WHT #809 1 | 1 |-22W-1007-ORG-PUR, #211,#215
- - 3 3 - - . v 22W-1007-WHT-RED, #490,#486— 2 2 22W-1007-RED #802 R |UNDER PLATFORM) MONITOR CAB T-MOLD - R UNDER PLATFORM|/ MONITOR CAB T-MOLD-R 22W-1007-RED #810 2 2 —22W-1007-WHT-RED. #212.#216
22W-1061-GRY-BRN #331 4 | 4 —22W-1007-GRY-BRN #249 22W-1007-WHT-GRN, #491,#487— 3 | 3 22W-1007-GRN #803 Al e e e e e UNDER PLATFORM{/MONITOR CAB T-HOLD - G| G B 22W-1007-GRN #811 3 | 3 [F22W-1007-WHT-GRN, #213 #217
22W-1223\1I-f(:‘:)K-g23 zggg 515 *22W-;g‘(’lv7;%';K-ll‘3§|;l zggg 253 22W-1007-WHT-BLU, #492,#488— 4 | 4 22W-1007-BLU #804 = JUNDER PLATFORMI MONITOR GAB TAIOLD . B UNDER PLATFORM/ NONTOR CAB THOLD - B | 22W-1007-BLU #812 4 | 4 |-22W-1007-WHT-BLU, #214,#218
-1007- —— 1 616 -1007-RED, #25 -MOLD - -MOLD -
22W-1061-WHT-PUR #334— | 7 | 7 |—22W-1007-WHT-PUR #254 03-06-1042 | 03-06-2042 03-06-2042 | 03-06-1042
18W-1007-GRN-YEL #335 8 | 8 —18W-1007-GRN-YEL. #255 #264 — _ _ -
22W-1061-GRY #336——— 9 | 9 22W-1007-GRY #256 P § ®
22W-1061-PNK-GRY #337 | 10 | 10 |~ 22W-1007-PNK-GRY #257 811-00166-01 [500-00184-01] [500-00184-01] 811-00166-01
N RGB LED Strip Segments: 8 Segments: 8 RGB LED Strip
18W-1007-PUR-YEL #338——— 12 | 12 —18W-1007-PUR-YEL #260 —
212;Nv\;1100601 -(;l'\éf‘ll)-F\’(léf :gigi 13 )13 *212;le\;1100007-(;|'\$-|\’(1£ zgg; 22W-1007-ORG-PUR #489 1] 1 22W-1007-WHT #805 +[12V_F7 12V_F7|+ [—22W-1007-WHT #813 1] 1 —22W-1007-ORG-PUR #215
-1007- - 14114 — -1007- - 22W-1007-WHT-RED #490 2 2 22W-1007-RED #806 R |UNDER PLATFORM} MONITOR CAB T-MOLD - R UNDER PLATFORM|/ MONITOR CAB T-MOLD -R 22W-1007-RED #814 2 2 —22W-1007-WHT-RED #216
22W-1061-PNK-PUR #341—— 15 | 15 —22W-1007-PNK-PUR #263 22W-1007-WHT-GRN #491 3 | 3 [—22W-1007-GRN #807 S LNBER BT OREl MOMTOR CAET MO RS RDER PUATEOR I HONTOR oA T-MOLD-G 22W-1007-GRN #815 3 | 3 [—~22W-1007-WHT-GRN #217
16 | 16 22W-1007-WHT-BLU #492 4| 4 22W-1007-BLU #808 p— 22W-1007-BLU #816 4 | 4 —22W-1007-WHT-BLU #218
B [UNDER PLATFORM{ MONITOR CAB T-MOLD - B UNDER PLATFORM|/ MONITOR CAB T-MOLD - B E
39-01-2161 ° 39-01-2160 03-06-1042 | 03-06-2042 03-06-2042 | 03-06-1042
TO: SHEET 8, _l
1] ‘ R-1 5 SECTION G20
2 2
3 3 A
4 4
5 5
22W-1061-GRY-PNK #342 6 | & —22W-1007-GRY-PNK #265
22W-1061-GRY-PUR #343—— 7 | 7 |—22W-1007-GRY-PUR #266 ¢ ® ® ® ®
22W-1061-GRY-ORG #344 ————| 8 | 8 |—22W-1007-GRY-ORG #267
22W-1061-GRY-WHT #345————— 9 | 9 —22W-1007-GRY-WHT #268
22W-1061-GRN-BLK #346——| 10 | 10 [—22W-1007-GRN-BLK #269
22W-1061-GRN-BLU #347—— 11 | 11 —22W-1007-GRN-BLU #270 O
22W-1061-GRN-BRN #348 — | 12 | 12 |—22W-1007-GRN-BRN #271
22W-1061-GRN-GRY #349——— 13 | 13 |—22W-1007-GRN-GRY #272
CBL39 BLK——1 14 | 14 ——————CBL30 BLK
CBL39 RED———— 15 | 15 ——————CBL30-RED
CBL39WHT ——— 16 | 16 ———————CBL30 WHT
CBL39GRN————— 17 | 7 ————CBL30 GRN 3 Q Py 3
CBL40 BLK—— 18 | 18 |——————CBL31-BLK R 8 N R axQax
CBL4OORED———— 19 | 19 ———CBL31-RED LONOONOYTONO Y NNOOONODT=NM=«=10©N NOEPOTANOMNMSOSOINO® TANOITN ';'é-”;'é-' VO=NMY OO
OO OVCWOWOMNO® LOOOTITITITTLLLONOD O OO LD OOOOOOULNMNNNMNN COO0OONM ,m, ,CQ NN 00 00 00 00 0 0
CBL40 GRN 21 21 CBL31-GRN HEHFRFHFTHFERR® %%%%%%%%%%%1‘1%%%% %%ﬁﬁt%ﬁt%ﬁt%ﬁﬁ%ﬁt%ﬁt 11:%11:%141 aXxaOXQaXaXaXpg o %%%%%%%%!th!ohz
] NZOAQZOXNQOZOX ¥DZZ>X¥XX¥AQZDYXNZD OXyZZXXOK _ [>>XYX Jdrde j WoawJdWdWIWdymym XrOkEXDZ>TnIvnI
22 | 22 W JWJJWe Jdd JdrpdrzdzuegdSJwe ¥ZOKEZZWDOWNXXZZ WSWSQ roaror@rorm - ZoXIJddXpyS=0onES0
30.01.2221  39.01.2220 coBzolncodn DhdooaDaoRpReod QLpUEaaXE>00ad XExa> cerre222223388 38Q03RBMG _TZ2UXT 0
-01- -01- : ¥XyX¥ZZ>Z>pyplYX OOOOOEXY I 113D > > > TAN>SY RN EZN Y 2Oy 2 | S XSS ZZZZNNNN
FROM: SHEET 1. PRSI 4
SECTION J15 cotom00anda 00Q00Q3BX XY RO Q >x20a2a<302a30 okag V0VLO0VLOVLOLOEYCY R R ks
O S U N N N N N o O N N N o N U N U ©©o®©o T R SN
- & — o £888585888¢8 5855585888858858¢8 S8588888555858 85888 Zaga 88588885
35333133 B S33372:2332323338 1322 % 53 i Bizi: 0§ 331iii; 3
SECTION L6 il SYIJIYIJNINY & 23222;9&%“201&&2&32 2| Jq |2 Y2 | J2x2 2yEq> & S SYJIJINNQY )
z T - LTI LIS [P PPl [l 2 3 I 3
Q TNOToON©OO 2T N |® raNmtooNoO2TNRTRE (M CNOTLONEO2FTNRILOER2IIARI(® (ramvTooNDo 2T NDY (O camToLoNEO 2T NOIRONRR QT (M
0 —
= cNoTLON©®® 2T Y| m crNoTLoNOO 2T N TR O CNOTLONEO 2T NRILONE R T AL T [ (TNOTOONDO TN [y CNOTOONOO2T NIRRT o
S o 2 N S N
3 5 | 5 | 8 % &
CBL32RED—f 1 | 1 | CBL23 RED - S Q S S S S S
CBL32BLK—— 2 | 2 ————CBL23 BLK S 2 Q8 3 2 3 3 S
CBL33RED—— 3 3 ———CBL24-RED < DONOVOOTAN®MI W NDOTrNMITINONDOIOTN® ONVOOTNMNMTVWONODD OrN®M DONO®OO ™A
CBL33BLK——— 4 | 4 ———cBL24-BLK R R R R RN MR R R R R R R R R E R RS SNy NNAdNNNGaas S8888 8888888 vaEZvak2Z
CBL34RED— 1 s | s - CBL25RED |~ EIJETE I E E N N EENE N ENENENE R NE N NN N L N N N N N N SR 85858585858585 HEHFHRERFE NI LT X
QZoQaZOx¥xQzZOYX ¥DZF>X¥XX¥AZOXX¥AZD OXYZZ¥XAQXI>>XY Jxde_j PebeEeabaakatka ¥Xroryoz>0x30mxesS0o
CBL34 BLK——— 6 | 6 —————CBL25'BLK weJwe J Jwe-d.d JAdrprzidzugdJiwed YZJIXXZZWDWEXZZ WSWSy ‘ A ZoKIJIJdEDE S o oo+«
[ § CBL35RED———{ 7 | 7 ————CBL26-RED ' “le CR-50 (2) rodrodoxrgoan pEfoQaNaxoRANLoR calmmaoaxa>ooan E”—*‘W' QIIICLLERNZIR] 2302V VNORRam0n000
i ¥ r4 14 : Ey ah-d ; b A~ N NEZNY -2 > QY > dadddddddddddd >SS 222D
CBL35BLK——— 8 | 8 ——————CBL26-BLK 5 Xx¥Zz7r5x5x 883888:5mdm§3§§m dng§g§8115§I§ SZws2 DNNNNMONDNODMO@@D EEEE%mﬁﬁgggggggg
CBL36RED | 9 | 9 | CBL27 RED 8 caddm00aata 00930039 XX T nlOgQ >xwQacac392a3m Lo%ao COOLOOLOLOLOLOOLO CRCRCRURCRUROR)
CBL36-BLK———— 10 | 10 [ CBL27-BLK ® 9 55555555585 S55Ls55555855555 5E5355353552555 55555 55555555
CBLAT RED ) 11 | 1 |~ CBL28 RED A sses8esesee §s§8§§§e$$§ese§e Sc®s885y8378388 28288 Ss88¢s¢283
BL37 BLK—— 12 12 ———CBL28 BLK 'l;lugl'l;' I'I‘I_|III; ';lll '; L U o o ;l;'. L T e ]
CBL38 RED———— 13 | 13 ——————CBL29-RED ; gsgéﬁggﬁigé Egggggﬁéﬁéﬁgﬁgzé ggg §§ g Eg EE% sg%ssé% §§§§§§§§
CBL38 BLK——— 14 | 14 ——————CBL29 BLK g N N N -T2 22R NN b S N & ® SNYYINAY
39-01-3143 | 39-01-2140 S
3
5
2
0
-
18W-1007-GRN-YEL—#722{ 1] 1 }18W-1007-GRN-YEL #304 - o
Manifold screw 1-350867-0 770421-1
22W-1061-PNK-WHT #350 1| 1 -22W-1007-PNK-WHT #282 1 J
22W-1007-GRY-YEL #351 2 | 2 —22W-1007-GRY-YEL #283
22W-1007-BLU-YEL #352 3 | 3 —22W-1007-BLU-YEL #284
22W-1007-BRN-YEL #353 2 | 4 L 22W-1007-BRN-YEL #285 22W-1007-ORG-PUR, #481.#485— 1 | 1 |~ 18W-1007-ORG-PUR #294 18W-1007-ORG-PUR #2981 1 | 1 |-22W-1007-ORG-PUR, #211.#207
22W-1007-GRN-YEL #354— | 5 | 5 | 22W-1007-GRN-YEL #286 ¢ & 22W-1007-WHT-RED, #482,#486— 2 | 2 |—22W-1007-WHT-RED #295 @ ® 22W-1007-WHT-RED #299— | 2 | 2 22W-1007-WHT-RED. #212.#208 5
22W-1007-GRN-ORG #355— | 6 | 6 | 22W-1007-GRN-ORG #287 22W-1007-WHT-GRN, #483#487 —| 3 | 3 |—22W-1007-WHT-GRN #296 22W-1007-WHT-GRN #300 3 | 3 -22wW-1007-WHT-GRN, #213,#209
22W-1007-BLU-ORG £#356 7 1 7 L 22W-1007-BLU-ORG 288 22W-1007-WHT-BLU, #484,#488— 4 | 4 [—22W-1007-WHT-BLU #297 22W-1007-WHT-BLU #301 4V 4 —22W-1007-WHT-BLU, #214,#210
22W-1007-PNK-ORG #357 8 | 8 [—22W-1007-PNK-ORG #289 39-01-2040 39-01-3043 39-01-3043 |_39-01-2040
22W-1007-PUR-ORG #358 9 | 9 —22w-1007-PUR-ORG #290 _I
10 10
39-01-3103 39-01-2100 ! Pressure Sensor
8 1 1 _0 0 1 6 1 _0 1 M7139-200PG-500000
22W-1007-BLK #591————| 1 GND
22W-1007-RED #601—————| 2 5VDC
( :R 23 —I 22W-1007-PNK-WHT #600 | 3 PRESSURE SENSOR
- ) J
18W-1007-ORG-BLK #416 1] 1 —18W-1007-ORG-BLK #219 1211-0192
18W-1007-ORG-BLU #417 2 | 2 —18W-1007-ORG-BLU #220
18W-1007-ORG-BRN #418 3 | 3 —18W-1007-ORG-BRN #221
18W-1007-ORG-GRN #419 4 | 4 |-18W-1007-ORG-GRN, #292 #222 [ ]
18W-1007-ORG-GRY #420 5 | 5 [~18W-1007-ORG-GRY #223 I:ZZW-WW-RED #608 | + | KV-“
18W-1007-ORG-PNK #421 6 | & —18W-1007-ORG-PNK. #302.#224
. . 22W-1007-BLK #598 - =
— 18W-1007-ORG-PUR #422 7 | 7 |-18W-1007-ORG-PUR, #294.#298 |~ [SOLVALVEUP1 w
L 18W-1007-ORG-GRN, #273,#274—{ 1 | 1 |———22W-1007-RED #609 >
FROM: SHEET 5, 18W-1007-YEL-ORG #423 8 | 8 —18W-1007-YEL-ORG #246 ¢ d ORG.GRN. 275 274 —| i 2
SECTION G17 18W-1007-YEL-PNK #424—— 9 | 9 |—18W-1007-YEL-PNK #247 18W-1007-ORG-GRN, #275#274— 2 | 2 22W-1007-RED #608 —] <
18W-1007-PNK #425— | 10 | 10 L 18W-1007-PNK #251 18W-1007-ORG-GRN, #275#276 —{ 3 | 3 [ 22W-1007-RED #607 22W-1007-RED #604 ——| + [12v_F4 >
18W-1007-PUR-PNK #426— | 11 1 11 L 18W-1007-PUR-PNK #252 18W-1007-ORG-GRN, #276 #277— 4 | 4 ———22W-1007-RED #606 —1B
18W-1007-WHT-PNK #427 12 1 12 | 18W-1007-WHT-PNK #258 18W-1007-ORG-GRN, #277.#278 | 5 | 5 | 22W-1007-RED #605 22W-1007-BLK #594 ~_| SOL VALVE DOWN 1
1007-BRN.. | WA007-RRN. 18W-1007-ORG-GRN, #278.#279—{ 6 | 6 [ 22W-1007-RED #604 22W-1007-RED #609— | + |12v_F4
18W-1007-BRN-PNK #428 13 | 13 —18W-1007-BRN-PNK #259 d
18W-1007-BLK-ORG #4290 | 12 | 12 | 22W-1007-BLK.ORG #303 18W-1007-ORG-GRN, #279.#280— 7 | 7 ———22W-1007-RED #603 —{ A
18W-1007-ORG-GRN #280———— 8 | 8 ————22W-1007-RED #602 22W-1007-BLK #599 —| - |SOL VALVE UP 0 E
39-01-3143  39-01-2140 22W-1007-RED #281———— 9 | 9 | 22W-1007-RED #601 S
22W-1007-PNK-WHT #282 | 10 | 10 |—22W-1007-PNK-WHT #600 — 2
° ® é 22W-1007-GRY-YEL #283—— 11 | 11 ———22W-1007-BLK #599 22W-1007-RED #605 | + [12v_F4 >
22W-1007-BLU-YEL #284 | 12 | 12 | 22W-1007-BLK #598 22W-1007-BLK #595 —1B
—_— ! 22W-1007-BRN-YEL #285—— 13 | 13 ———22W-1007-BLK #597 - - SO VWAL= RO O
C R 1 8 22W-1007-GRN-YEL #286—— 14 § 14 ———22W-1007-BLK #596 22W-1007-RED #607 — | + |12v_F4
- 22W-1007-GRN-ORG #287—— 15 | 15 —————22W-1007-BLK #595 —A
- 22W-1007-WHT-BLK #305 1| 1 —22w-1007-WHT-BLK #225 52W-1007-B. U.ORG #2885 18 | 16 I 22W-1007-BLK #3294 29W-1007-BLK #5907 | 5oL vaLve up 2 o
22W-1007-BLK-PNK #306 2 | 2 —22wW-1007-BLK-PNK #226 - w
22W-1007-YEL-RED #307 3 | 3 |—22W-1007-YEL-RED #227 T PR ORS 4280 L o L o >
22W-1007-YEL-GRN #308 4| 4 [ 22W-1007-YEL-GRN #228 “18W-1007-BLK #201 | ‘o L 22W-1007-BLK #591 22W-1007-RED #603 | + |12v_Fa <
22W-1007-YEL-BLU #309 5 | 5 —22w-1007-YEL-BLU #229 -1007- 123 19 -1007- 5 -1007- e >
18W-1007-BRN-BLK #310 6 | 6 —18W-1007-BRN-BLK #230 —I 20 22W-1007-BLK #593——— - | SOL VALVE DOWN 2
22W-1007-BLU-BLK #311 7 1 7 |—22W-1007-BLU-BLK #231 810-00046-01 39-01-2201 , 39-01-2200
22W-1007-GRY-RED #312 8 | 8 [—22W-1007-GRY-RED #232 z 22W-1007-RED #606 | * | KV-“
22W-1007-GRY-GRN #313——— 9 | 9 —22W-1007-GRY-GRN #233 0—t18W-1007-0RG-PNK #302 11 1 F22W-1007-RED #698 22W-1007-RED #698+ 1 [12v_Fe g 22W-1007-BLK #596 — - 0
22W-1007-GRY-BLU #314———— 10 | 10 —22W-1007-GRY-BLU #234 22W-1007-BLK-ORG #303 2 2 | 22W-1007-BLK #699 - 2 || SOLVALVE UP 3 g
22W-1007-PNK-RED #315 11| 11 —22W-1007-PNK-RED #235 | Q >
= 22W-1007-PNK-GRN #316 12 | 12 | 22W-1007-PNK-GRN #236 03-09-2022 | 03-09-1022 22W-1007-BLK #69# CoE Q 22W-1007-RED #602 oy <
FROM: SHEET 2, 22W-1007-PNK-BLU #317 13 | 13 —22W-1007-PNK-BLU #237 - -1007- [e]jzm S
SECTION H12 22W-1007-BRN-RED #318 14 | 14 —22W-1007-BRN-RED #238 I 22W-1007-BLK #592——{ - | SOL VALVE DOWN 3
22W-1007-BRN-GRN #319 15 | 15 —22W-1007-BRN-GRN #239
22W-1007-BRN-BLU #320 16 | 16 —22W-1007-BRN-BLU #240 —
22W-1007-GRY-BLK #321 17 | 17 —22W-1007-GRY-BLK #241 810-00480-01 |
22W-1007-PUR-RED #322 18 | 18 —22W-1007-PUR-RED #242 - -
22W-1007-PUR-GRN #323——— 19 | 19 [—22W-1007-PUR-GRN #243
22W-1007-PUR-BLU #324 ——— 20 | 20 |—22W-1007-PUR-BLU #244 9 P = = Measurements Are In
22W-1007-WHT-RED #325 21 | 21 |~22W-1007-WHT-RED, #295.#299 2 s gned: o :
B [ 18W-1007-ORG-GRN #292 1| 1 ———22W-1007-RED-#716 1 H2V_F4 g JHM 2024.03.07| D @ = ANSI D
22W-1007-WHT-GRN #326 22 ¥ 22 -22W-1007-WHT-GRN, #296.#300 29W-1007-WHT-ORG #293 22W1007-BLK  #717 > E
22W-1007-WHT-BLU #327—— 23 | 23 —22W-1007-WHT-BLU, #297.#301 -1007-WhH1- 212 -1007- 2 |SOL VALVE DRAIN £ orattine JEM | 2024 0501 D . TME . .
22W-1007-WHT-ORG #328 | 24 | 24 |~ 22W-1007-WHT-ORG #293 39-01-3023 ' 39-01-2020 g ormatting fixes 05 * Raw Thrills, Inc. Godzilla VR System Diagram
I— 39-01-2241 39-01-2240 Updated connectors in CR-15 & CR-17 JHM |2024.04.01| C ‘»% 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM | 2024.03.14| B “@\'“ Skokie, IL 60077 tel: 847.679.8373 WG
— Initial JHM | 2024.03.07 A ) usA fax: 847.679.8538
DESCRIPTION BY DATE |REV SHEET SHEETS

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20




1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20
[ |
[ 811-00163-01 CR-32
|
Yo}
X 12V_F9 | 1 |— X -
| o Z - 22W-1007-YEL #680 22W-1007-YEL #680—— 1 | 1 —22W-1061-ORG-YEL #559
55 GND | 2 [—22W-1007-BLK #681 22W-1007-BLK #681— 2 | 2 22W-1061-BLK #560 ® ®
22W-1007-GRN #682—— 3 | 3 [—22W-1061-YEL-GRY #561
QA -
| 8= TACH 3| 3 |~ 22W-1007-GRN #682 4 | 4 —22W-1061-BLU-GRY #562
m
=R : 39-01-2040 | 39-01-3043
< 12v_Fo[ 1 | 1+ |22W-1061-ORG-YEL #551
I_ 12v.F9 2 | 2 —22W-1061-ORG-YEL #555
12v_F9| 3 | 3 [—22W-1061-ORG-YEL #559
12v_Fo| 4 | 4 —22W-1061-ORG-YEL #563
eNp| 5 | 5 ———22W-1061-BLK #552
GNp| 6 | 6 ———22W-1061-BLK #556
eNpl 7 | 7 ———22W-1061-BLK #560
GND| 8 | 8 ————22W-1061-BLK #564
I_ TACH_1 9 | 9 —22W-1061-YEL-BRN #553
_ _ Y pwmM_1 10 | 10 —22W-1061-BLU-BRN #554
811-00163-01 811-00216-01 1 acH 2 11 | 11 | 22W-1061-YEL-GRN #557 _I
© PwM_2| 12 | 12 | 22W-1061-BLU-GRN #558 811-00163-01
N 22W-1061-ORG-YEL #642 2 | 2 hav_Fe -
Xz 12V_F9| 1 |—22W-1007-YEL #683 s 3| TACH_3| 13 | 13 |—22W-1061-YEL-GRY #561 75
O < 22W-1007-YEL #683—— 1 1 22W-1061-ORG-YEL #563 pwM_3| 14 | 14 [—22W-1061-BLU-GRY #562 22W-1007-YEL #686 2 v = ~ T
gt GND [ 2 |—22W-1007-BLK #684 22W-1007-BLK #684——| 2 | 2 22W-1061-BLK #564 ® 22W-1061-ORG-YEL #643 414 }12V—F9 TACH 4| 15 | 15 |—22W-1061-YEL-PNK #565 22W-1061-ORG-YEL #551 1 | 1 |—22w-1007-YEL #686 - Z0
N 22W-1007-GRN #685— 3 | 3 |—22W-1061-YEL-PNK #565 5156 pwm 4l 16 | 16 |—22W-1061-BLU- -1061- 2 | 2 —22wW-1007- -1007- — 12 |enD (T
NS TACH 4| 5 | 22W-1007-GRN #685 4 | 4 —22W-1061-BLU-PNK #566 22W-1061-BLK #644 6 | 6 |eND _4| 22W-1061-BLU-PNK #566 > 22W-1061-BLK #552 [ 22W-1007-BLK #687 22W-1007-BLK #687 oL
=2 ) 7] 17 |17 22W-1061-YEL-BRN #553 3 | 3 —22W-1007-GRN #688 Tlrach1 8
o s 39-01-2020 | 39-01-3043 CBL45-BLK 7 CAN - LO 118 | 18 29W-1061-BLU-BRN #554 il s 22W-1007-GRN #688 —— 1 9y
=2 22W-1061-BLK #645 s | 8 lenD 10| 10 - a5
I_ CBL45-RED 9 | 9 lcan-HI | 20 | 20 39-01-3043 | 39-01-2040 = 2
10 | 10 J | 21 | 21 J
51353-1000 | 22 | 22
| 23 | 23 _I
| 24 | 24 811-00163-01
g g | 25 | 25 5
* % AC_RELAY_HI 26 | 26 [—22W-1061-GRN-RED #567:: Vi
44 | i -1007- —— 1+ |12v_Fe X
S3ax AC_RELAY_LO| 27 | 27 |—22W-1061-GRN-PUR #568 22W-1061-ORG-YEL #555— 1 | 1 |—22W-1007-YEL #689 22W-1007-YEL #689 - Z O |
goud } 28 | 28 [ * 22W-1061-BLK #556 2 1 2 [—22W-1007-BLK #690 22W-1007-BLK #690 —| 2 | GND t—) =
i i 29 | 29 22W-1061-YEL-GRN #557 3| 3 |—22W-1007-GRN #691
Y 0’ N [aby
wa33 } 30 | 30 22W-1061-BLU-GRN #558 a4 22W-1007-GRN #691 P | TACH2 > |
0 Mm 31 31 [an]
| | 12VDC FAN 0500 EE 39-01-3043 | 39-01-2040 ‘ = 2
R'42 93 51353-3200 J
53 COMPRESSOR THERMAL MONITOR
oy 500-00253-01
5 N S [ ] FROM: SHEET 1,
2 Q SECTION 15
TO: SHEET 11, q < ® ]
SECTION F19 © ‘ it
I a -Nm|® L
2 2 )
8 0o
I_| - N M < ™
- ~ <
L L °
S 2 ?
i
3 Zegx
o 1] d X o
® T 0% Y3
N~ s = >03 3
v N N . o~
# 8 & FROM: SHEET 2, OSam
Tgeerg SECTION D19 Q200
nWwwLwLwLw N~ ;
3T I v S 2
¥OXD>Y¥ S«
Sowadxz 8 2
o xofoo ©© ®
2¢533 | |5 =B :
>0 ShM@ o g §
NS NN~
SESXSS S o ]
TTL I 8 S 83 g
222 22 o T S
oaNN | N N o F S -
- N N - N ! 1 N - . . .
- S 88
[=2] = ™
l -~ N® < 0o |M o0 -« | O J
-~ AN M T 0w O ™ - N o
(<] N
o o
? o
- [<2]
S S -
[<2] ™
osvone 2o © [500-00131-01] 811-00202-01
PR R 38 i ;
PRELERRYR 2R Segments: 14 RGB LED Strip
roxo>y 2
oudgkz zg 12V_F7[+ | 22w-1007-WHT #821 1| 1+ 22w-1007-ORG-PUR #531
Y g 35 O UNDER PLATFORM [MONITOR CAB T-MOLD - R| R 2222“;VV-:887-253 :ggg 212 2222\‘/'\1\'1337'\/"\\,’:;'253 :5212; ® [=TO: SHEET 11, SECTION A4
broSo-dd x NDER PLATFORM |MONITOR CAB T-MOLD - G -1007- 3 [ 8 [~22W-1007-WHT- S
>QoL <o om v ORM ONITO OLD-6lG 5 22W-1007-BLU #824 4 | 4 |—22W-1007-WHT-BLU #534
ls ~ rs ; B rs N~ UNDER PLATFORM |MONITOR CAB T-MOLD - B| B
©8sy8s 88 — 03-06-2042 | 03-06-1042
RN NI AN -
=z | 22 23
RN RN RN
! ]
500-00205-01 2
O
811-00202-01 [500-00131-01] 22W-1007-ORG-PNK, #521.#519— 1 | 1 |—22W-1007-RED-#700—| + |12V_F6 w3
RGB LED Strip Segments: 14 22W-1007-BLK-ORG, #522,#520— 2 | 2 22W-1007-BLK #701 -
03-06-1023 | 03-06-2023 - lenD N
22W-1007-ORG-PUR #527 1 | 1+ }—22w-1007-WHT #817— + 12v_F7 2
C O 22W-1007-WHT-RED #528 2 2 22W-1007-RED #818 UNDER PLATFORM AMONITOR CAB T-MOLD - R J
22W-1007-WHT-GRN #529 3 | 3 |—22W-1007-GRN #819
22W-1007-WHT-BLU #530 4 4 22W-1007-BLU #820 UNDER PLATFORM {MONITOR CAB T-MOLD -G [
| B [UNDER PLATFORM |MONITOR CAB T-MOLD - B 500-00205-01
03-06-1042 03-06-2042 (x)
— 22W-1007-ORG-PNK #521———1 1 [ 1 22W-1007-RED-#702 12V_F6 w3
22W-1007-BLK-ORG, #522,#550— 2 | 2 22W-1007-BLK #703 -
03-06-1023 | 03-06-2023 GND ES E
i
810-00046-01 ol
Z
.—t18W-1007-0RG-YEL. #525 #523 1 | 1 [ 22W-1007-RED #694 22W-1007-RED #694{ 1 |12v_F9 o
22W-1007-BLK-ORG, #526,#524 2 | 2 |22W-1007-BLK #695 Q
03-09-2022 | 03-09-1022 22W-1007-BLK #695+ : |GND 2
_ |
810-00046-01 o
4
@ 18W-1007-ORG-YEL #525 1 | 1 | 22wW-1007-RED #696 22W-1007-RED #696+ 1 [12v_Fe g
22W-1007-BLK-ORG #526 2 | 2 F22W-1007-BLK #697 Q
03-09-2022 03-09-1022 22W-1007-BLK #697{ 2 |GND a
_ |
TO: SHEET 11
’ F | Designed: Date: REV Measurements Are In:
SECTION G4 = JHM 2024.03.07| p | &H ANSID
; ; . TIME . .
Formatting fixes JHM | 2024.05.07) D * Raw Thrills, Inc. Godzilla VR System Diagram
Updated connectors in CR-15 & CR-17 JHM |2024.04.01| C % .
\¢ 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM |2024.03.14| B \\“\\' Skokie, IL 60077 tel: 847.679.8373 [ -
Initial JHM | 2024.03.07| A “ USA fax: 847.679.8538
DESCRIPTION BY | DaTE |REV SHEET SHEETS
1 2 3 4 5 6 7 8 10 11 12 13 14 15 16 17 18 19 20




2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

C R-1 8 22W-1007-ORG-PNK #359—{ 1 | 1 |—18W-1007-ORG-PNK #430 S H 5 D C D I S RI B U I O N
22W-1007-ORG-PUR #360 2 | 2 [~18W-1007-ORG-PUR #431 u
18W-1007-ORG-RED #361 3 | 3 | -18W-1007-ORG-RED #432
18W-1007-ORG-YEL #362 4 | 4 —18W-1007-ORG-YEL #433
18W-1007-ORG-WHT #389 5 | 5 |-18W-1007-ORG-WHT #434
18W-1007-YEL-PUR #363 6 | 6 —18W-1007-YEL-PUR #435
18W-1007-YEL-BLK #379——— 7 | 7 —18W-1007-YEL-BLK #436
18W-1007-BLK-ORG #364 | 8 | 8 |—18W-1007-BLK-ORG, #437,#429
18W-1007-BLK-ORG #377——— 9 | 9 |—18W-1007-BLK-ORG #438
' 18W-1007-BLK-ORG #390 | 10 | 10 | 18W-1007-BLK-ORG #439 ®
FROM: SHEET 2, 18W-1007-BLK-ORG #391—— 11 | 11 | —18W-1007-BLK-ORG #440
= SECTION H15 18W-1007-BLK-ORG #392 | 12 | 12 | 18W-1007-BLK-ORG #441
FROM: SHEET 1, 18W-1007-BLK-YEL #393—— 13 | 13 —18W-1007-BLK-YEL #442
SECTION D3 18W-1007-BLK-YEL #394 | 14 | 14 |—18W-1007-BLK-YEL #443
18W-1007-PNK #395——— 15 | 15 ————18W-1007-PNK #412
v 18W-1007-PUR-PNK #396 | 16 | 16 | 18W-1007-PUR-PNK #413
18W-1007-WHT-PNK #397 —— 17 | 17 —18W-1007-WHT-PNK #414
18W-1007-BRN-PNK #398 | 18 | 18 |~ 18W-1007-BRN-PNK #415
19 19
20 20
L 39-01-2201 | 39-01-2200
[ O . J
m ’ m
xZk xZk
Jx ST
RS RS
0 0 © NNDN
533 533 LA
mom P mom P
ooo 3 ooo 3 ® 18W-1007-PNK #412——— g 2 P1 SOLENOID 1 ! g 18W-1007-PNK #425 ®
; ; 2A/250V,3AG, SLOW
< < 2-520181-2 0313002 .MXP 2-520181-2
- - 15
- _l 18W-1007-PUR-PNK #41371D:@ 2 P1 SOLENOID 2 ! @j@»ww-wowpumpw #426
g g 810-00304-01 2A/zsggi§§gésmw
At S Lok & 2-520181-2 .MXP 2-520181-2
bl 3 ©0 O O o)
© © © o © © © o
H HH Olﬁ H HH Olﬁ
Z - Z -
5 [ 5 [
oo 0o
~N L P
oo Soo
288 2¢8
=3 ==z 16
0 o0 ) 0 o0 )
PN Fi "i o 18W-1007-WHT-PNK m1471D:@ 2 P2 SOLENOID 1 ! @j@»wwnowwm—PNK #427 ]
2A/250V,3AG, SLOW
2-520181-2 0313002.MXP 2-520181-2
810-00304-01
17
18W-1007-BRN-PNK #41571D:@ 2 P2 SOLENOID 2 ! @j@»wwmw-mmpw #428
e ¢ ¢« 2A/250V,3AG, SLOW
g 8§ v 2-520181-2 0313002 .MXP 2-520181-2
X = 4
4 I
@ 2 o
~ ~ ~
§ s 8
2 I I [ "
R
2 3 3 12
é’ E E [ 18W-1007-YEL #41071D:@ 2 |24vDC 24V_F1| 1 @j@»wwww-vﬂ-om; #423 .
0 & 0 & 0 & ' 5A/250V, 3AG, FAST
= 5o 2-520181-2 0312005.MXP 2-520181-2
» o o d 13
£ ar
QZ A E v=- o 18W-1007-YEL #41171D:@ 2 |2avDC 2av_Fa2| 1 @j@»ww-ww-vEL-PNK #424
=g 2 9 8349 5A/250V,3AG, FAST
&g u, R 2-520181-2 0312005.MXP 2-520181-2
S o 3) "9
o < = H
89 =
3 =
o
72 [ |
I
1
- _ -
E [ ® @ — 18W-1007-ORG #399 :ﬂ:@ 2 |12vDC 12v_F1| 1 @ji 1-18W-1007-ORG-BLK #416 ——@ ® ® [ TO: SHEET 3, SECTION I2
o 9 9 O 0O < - 5A/250V,3AG, FAST .
2 8 8 o g o 8 0 g - Z W 2-520181-2 0312005.MXP 2-520181-2
SRR EFE B $3229¢¢ 2
N N | |
¢ ¢ 18W-1007-ORG #400 | :ﬂ:@ Z‘uvoc 12v FzE @ji +-18W-1007-ORG-BLU #417 ¢ 9
To OO0 (UTTOT [0 U IO I I O I :
Y [0 M 1 R ERERRERE | 5A/2507, 3G, FAST ]
3 UTUTTUTTURY T TUT U 2 2-520181-2 0312005 . MxP 2-520181-2
_ 3 -
L R A O A | o ®  18W-1007-ORG #401—| :ﬂ:@ 2 |12vDC 12v_F3| 1 @ji +-18W-1007-ORG-BRN #418 ———@
NN NKNNNNDNNKNS - N ™o SN 0 o L 5A/250V, 3AG, FAST L
FRI IR B8 3 3|8 8 8 2-520181-2 0312005.MXP 2-520181-2
OO O OUXXY ¥ ¥ X ® o o® owld % =
e oo d Jd Jd dd - d ¥ X X - Z
Qo Qo oQum @ o Y Y FE &8s y
NN NMNMNDNMNMDMN ! ! g g 1 T
$538888888 5555|555 [ ]
egeeeess e s 8 8 8l8 s 8 @® — 18W-1007-ORG #402———— g 2 |12vDC 12V_Fa| 1 : +-18W-1007-ORG-GRN #419—————@
23333223 =33 2 222|232 3 L 5A/250V, 3AG, FAST L]
D RRRR R B 2 3 ;% ;% ;% s = 2.520181-2 03g2005.MXP 2.520181-2
- -
¢ ¢ 18W-1007-ORG #403 | :ﬂ:@ Z‘uvoc 12V_F5E @ji +-18W-1007-ORG-GRY #420 ¢ 9
811-00105-01 CR-26 L 5A/250V, 3AG, FAST L
| ) 2-520181-2 0312005.MXP 2-520181-2
PERNRNRRERR 200 % u 2 u
OWOWOOOOOOOO WYL @ 18W-1007-ORG #404 —— g 2 |12vDC 12V_F6| 1! % +18W-1007-ORG-PNK, #430,#421—@
FHERERERRESR EEE L P S L
A Y ’ ’
A A A e i sy 2-520181-2 0312005 .Mxp 3-520150-2
eQQQoRAMAM EEEE
NNNNNDESESNS
cocoococo9o000o0 ©90o0co o
= R-R-E-R-R-E-K=-E-E-I-] ©cocoo ¢ 7
T T T T h e S
S522222253 $322 2 @ 18W-1007-ORG #405— :ﬂ:@ » |12vpe 12v_F7| 1 @ji 1-18W-1007-ORG-PUR, #431,#422—@
“_“_“_“_“—\‘—\‘—\‘—\‘—\‘— g ‘\_‘\_‘\-‘\- Q — 5A/250V,3AG,FAST —
o b3 2-520181-2 0312005.MXP 3-520150-2
fNmYtTwoON~NOo2|M - N o< 8
—aovwerw®o2 |y -~ oo ¢ @ 18W-1007-ORG, #407,#406 | :ﬂ:@ |+ [r2voc 12vrs| @ji -~ 18W-1007-ORG-RED #432 ¢ o
BR ® a L 5A/250V, 3AG, FAST L]
‘ ‘ ‘ s it 3-520150-2 0312005.MXP 2-520181-2
28383 Q Q 9
IIIIH 3 3 - _
DB ON 0D O = or-a® @ 18W-1007-ORG #407—— g 2 [12vDC 12V_F9| 1 : +—18W-1007-ORG-YEL #433——— @
22222229233 ;igg L 5A/250V,3AG,FAST !
PR ﬁ g ﬁ g ﬁ nERw 2-520181-2 0312005.MXP 2-520181-2
sisisggegs nggg
c-+-+-+Q0Q00 FRON0 T
OOOVOUXXXXX °o i _ _
ey -4 SSmm
ococo¥RmA z3e8 @ 18W-1007-ORG, #409,#408 —| ¢ || 2 |ravoe 12v_F0) 1 | § +18W-1007-ORG-WHT #434———@
5555558888 2288 L 5A/250V, 3AG, FAST u
8888822222 ceTY 3-520150-2 0312005.MXP 2-520181-2
NN T R R R R ; ;
2222232232 5 _ 11 _
O ®0OR®D ==+ v T
crree- S . 18W-1007-ORG #409 —— :ﬂ:@ Z‘mvoc 1zv_F11E @ji T—18W-1007-YEL-PUR #435 O
M — 5A/250V,3AG,FAST —
2-520181-2 0312005.MXP 2-520181-2
_ 18 -~
@ 18W-1007-ORG #444 —— :ﬂ:@ 2 [12vDC 12V_F12| 1 @ji T—18W-1007-YEL-BLK #436———@
L 10A/250V, 3AG, FAST L
2-520181-2 0312010.MXP 2-520181-2
¢ ®
@ ®
F | Designed: Date: REV Measurements Are In:
= JHM 2024.03.07| D |@ & ANSI D
; ; . TIME . .
Formatting fixes JHM | 2024.05.07) D * Raw Thrills, Inc. Godzilla VR System Diagram
Updated connectors in CR-15 & CR-17 JHM |2024.04.01| C .
\§ 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM |2024.03.14| B \\“\\' Skokie, IL 60077 tel: 847.679.8373 [ -
Initial JHM | 2024.03.07| A “ USA fax: 847.679.8538
DESCRIPTION BY | DaTE |REV SHEET SHEETS

2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20




20

19

o
)

Z

<

_ 0202-10-6€ | €£20€-10-6€
C6.# M19-L00L-M2C— ¢ 4 LZL# M19-Nyg-200 F-BNN“

_ L6.# A3Y-L00L-M22— | 3 9ZL# AHYD-D9HO0-L00L-M8L n
H

L1 :spuawbag dins @371 LHM o

- - ]

L [10-29100-008] 10-961700-018 b
0]

P

8

£

[U]

2]

3

1]

9

=

20

SHEETS

Godzilla VR System Diagram
19

TITLE
DWG
SHEET

18

tel: 847.679.8373
fax: 847.679.8538

rawthrills.com

Raw Thrills, Inc.
5441 Fargo Ave.
18

Skokie, IL 60077

USA

17

16

15

W

17

REV

DATE

2024.05.07| D
2024.04.01| C
2024.03.14| B

JHEM

JHEM

JHEM

JHM (2024.03.07| A
BY

14

CR-14

16

15

Updated connectors in CR-15 & CR-17
Added additional grounding wires

Formatting fixes

Initial
DESCRIPTION

0zo0z-10-6¢ | czoe-L0-6¢ U/
wig—11€o z |z Jf Wig-y11€o @
a3y-—1199 vl a3y 1190
o<
g wD
wZ o
ie]
IE & , S
n o .
w ™
Ow <]
00 F ovoz-10-6¢ | evoe-L0-6¢ <
1 LLO# TIA-NYO-L00L-M8L—| + § ¥ LZL# TIA-NYO-L00L-M81 83
800# MNd-1g-2001-mzz—| ¢ | ¢ 0ZL# MNd-Y19-2001-MZZ g«
R Z00# M19-LHM-200L-M2Z— 2 | 2 6LL# M19-LHM-2001-MZZ
L00#°L00# ‘AYD-DHO-200L-MZZ—| |+ | | 9ZL#'8LL# ‘AUD-DUO-2L00L-M8L
e hel
2
a
F |
—020¢-10-6¢ . £Z0€-10-6€
p S i 18 P S |
a3y-s119o vl a3y-€7189
N2
=0
=z
IO—1— ¢ ¢ '
nE
(6]
ouw
=7 090z-10-6¢ | £90¢e-L0-6¢

SY1L# N19-13A-L001-MZZ —
YYi# NUO-T13A-L001-MZC —
€VI# A3Y-13A-L00L-MZC —
cVL# MNd-OHO0-L00L-MZZ —

SZlL# N19-13A-L001-MZ2
VelL# NUO-T13A-L00L-MZ2
€Cl# A3y-13A-L00L-M22C
CCL# MINd-O¥0-L00L-MZ2

- AN T 0o
- AN T 0o

13

12

11

10

14

13

0212-10-6€ €21€-10-6€

ala
T
M19-6190——— 0L | 0L ——M19-0219D
a3y-s190———— 6 | 6 ———A3y-0219D
M1g-v1ad 8] 8 M1g-61190
a3ay-v1ad Ly L a3y-6114ad
M1a-€190 919 M1g-811a9d0
a3ay-€1ad0 S 1S a3y-8L1ad
M1g-vi190 vl v M1a-2119d
a3d-vi1go o a3y-Li1ad
x1g-€118ad z |z M1ga-911ad
w rarores a3y-€1199 v a3y-91190
u .E“_oo;m:mmz_eaﬁw_ - 19-€17199
o
W &Eoo;m_amz_méﬁm_ + a3y-£1189 ® ¢
>
7]
000-00-00-81-1-2 0012-10-6€ €01€-10-6€
o

LZVH#LEL# HM19-NYS-L00L-MZZ |
SZL# LY L# ‘N1E-13A-L00L-MZZ —|
YZL# OV L# ‘NYO-TIA-LO0L-MZZ |
£ZL#'6EL# ‘ATU-TTA-LO0L-MTZZ —|
LEL#LZL# “TIA-NUO-L00L-M8L |
0SL#0Z1L# YINd-M19-2001-MZZ |
6ZL#6LL# M19-LHM-L00L-MZZ |
ZZL#'8EL# YMINd-DHO-L00L-MZZ |
a- WaY 13SavaH[g] ¢¥02-90-€0 | 2¢v01-90-€0 8Z1#'8LL# 'AUD-DUO-L00L-M8L |
B 88/#N19-200-M22—{ v | v | ceL#LpL# ‘N19-13A-L00L-MEZ

O- WMV 13SAVIHIOR /0,4 Nuo-2001-MZZ | pEL# OV ‘NUO-TIA-L00L-MZT
¥ - INYV 13SAVIH| Y | 98/# A3Y-L001-MZZ —CEL#6S L ‘ATU-T1TA-L00L-MZ2Z ®
94 AZI[+ |—S8.# LHM-L001L-MZZ | ZE1#'8EL# YIND-DUO-200L-MZZ

o

YSL# M19-Nyg-L001-Mee
€S1L# N19-13A-L001-M22C
CSL# NYUO-T13A-L00L-MZC
LS L# A3J-13A-L00L-Me22
0SL# TIAA-NAUO-L00L-M8L
6V1# MNd-M19-2001-M2Z2C
8V L# M19-LHM-L001L-MZ2C
LVL# MNd-O™0-L001L-M8L
IWWL# AUO-OHO-L00L-M8L

CTNOYTWwWoON~©oo 2

TANOMO T 0O N~

- N ™
- N ™

G :sjuswbag duis @31 99y
[L0-¥8100-005] 9¢-49D

CR-15

12

11

FROM: SHEET 8,
SECTION H20

10

CR-14

=0Z0C-LOBT . €20€-10-6€

p S e |2 pli i S |
a3y-<vy1do l l J a3y-s1g9o

TO: SHEET 7,
SECTT)N J19
. 4
g

0902-10-6€ €90¢€-10-6€

08v# N19-13A-L001-M2C —
6.V# NUO-T13A-L00L-MZZ —|
8.V# A3Y-T13A-L00L-MZZ —
LLY# AND-OHO-L00L-MZC —|

SE€L# N19-13A-L001-MZ2
VEL# NUO-T13A-L00L-MZC
€E1# A3Y-13A-L00L-M2C
CEL# MNd-OHO0-L00L-MZZ

- AN T 0o
- AN T 0o

CR-8

0202-10-6€ €20€-10-6€

1g-zv199 z L 19-v199
a3y-zv19o vl a3y-v19o

TO: SHEET 7,
SECTION K4

0v02-10-6€ €¥0€-10-6€

9LV# TIA-NUO-L00L-M8L— Vv § LEL# TIA-NUO-L001L-M8L
€LV# AND-M19-L001-MZZ —| 0€L# MNd-M19-L001L-MZ2C
L9V# M19-LHM-L001-M2Z —| 6C1# M19-LHM-L001-MZ2
ZLV#'99V# ‘AUD-DHO-2001-MZZ | SZI#'9EL# 'AYD-DHO-L00L-M8L

- N ™
- N ™

SEAT CABINET

SHEET 6

_ 0202-10-6€ | £Z0¢-10-6€

M 0901 HAI/ OIHAVO =|m<o — 06.# M19-200L-M22—| z | ¢ LEL# YM19-NYG-2001-MZZ

_ sS4 AZY + 68.# QIN-200L-M2ZZ— L | L otl# >mw-omo-58->>$“|o
L1 :spuswbag diys @31 LHM

_| [L0-z9100-005] 1L0-961700-01L8




1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20
SHEET 7A: P1 SEAT + P1 HEADSET ARM CR-31 811-00252:01  poooraten
|
| RGB LED Strip Segments: 4
22W-1007-ORG-PNK #497 1| 1 }—22W-1007-WHT #761— +|12V_F6
c 22W-1007-YEL-RED #498 — | 2 | 2 | 22W-1007-RED #762 —{ R|[HEADSET ARM - R
22W-1007-YEL-GRN #499——— 3 | 3 |—22W-1007-GRN #763
807-00003-00 22W-1007-YEL-BLU #500—— 4 | 4 —22W-1007-BLU #764 :E:g:g :::m g
18W-1007-GRN-YEL #011 o CBL1-RED T ZISEAT LEFT SUBWOOFER + (1 03-06-1042 _03'06'2042
2-520181-2 i
CBL1 BLK =R :|SEAT LEFT SUBWOOFER - @ -
25201812 % 811-00251-01 [500-00184-01]
RGB LED Strip Segments: 3
22W-1007-ORG-PNK #501 1| 1 }—22W-1007-WHT #765— +|12V_F6
I [ 22W-1007-YEL-RED #502 2 | 2 |—22W-1007-RED #766 — 4 R|[HEADSET ARM - R
500-00204-01 ] 22W-1007-YEL-GRN #503 s | 3 |—22W-1007-GRN #767 —§ CluEADSET ARM - G
X 22W-1007-YEL-BLU #504 4| 4 ) 22W-1007-BLU#768 —&CH )\ crr arm - B
C 22W-1007-ORG-GRY #009——— 1 | 1 |—22W-1007-RED-#712 12V_F5 .- 03-06-1042 | 03-06-2042
22W-1007-BLK-PNK #010——— 2 | 2 |—22W-1007-BLK #713 o o n
03-06-1023 | 03-06-2023 SEATPUCKS E
2 -
J 810-00402-01
RGB LED Strip Segments: 9
22W-1007-ORG-PNK, #493.#501—| 1 | 1 | 22W-1007-WHT #769 | +12V_F6
[ 22W-1007-YEL-RED, #494.#502— 2 | 2 |—22W-1007-RED #770 — § R [HEADSET ARM - R
22W-1007-YEL-GRN, #495#503—| 3 | 3 | —22W-1007-GRN #771——§ G| UEADSET ARM - G
R 2 - —1 4 4 - -
22W-1007-YEL-BLU, #496,#504 22W-1007-BLU #772 & m it AR - B
03-06-1042 03-06-2042
. CR-27 [500-00189-01] - =
BLU LED Strip Segments: 9 22W-1007-ORG-PNK, #497 #493 1 [ 1 [~22W-1007-ORG-PNK #142 ( : R_1 4
o 22W-1007-YEL-RED, #498 #494 2 | 2 |—22W-1007-YEL-RED #143
[ @ o 22W-1007-ORG-GRY, #003.#001 1 1 —22W-1007-RED #755 22W-1007-YEL-GRN, #499,#495 3 | 3 -—22W-1007-YEL-GRN #144
22W-1007-WHT-BLK, #004,#002 2 | 2 —22W-1007-BLK #756 22W-1007-YEL-BLU, #500,#496 4 | 4 |—22W-1007-YEL-BLU #145
39-01-3023 | 39-01-2020 | 03-06-2042 , 03-06-1042
_I | — ~
CR-27 [500-00189-01] 91-10-00-00-000 811-00244-01 FROM: SHEET 6,
BLU LED Strip Segments: 9 SECTION C14
[ —
22W-1007-ORG-GRY, #003.#005 1 1 —22W-1007-RED #753 W OVERHEAD LEFT SPEAKER +E ﬂ!.\"l CBL58-RED CBL58-RED— 1 1 CBL15-RED
t - = 25 CBL58-BLK— 2 | 2 CBL15-BLK
22W-1007-WHT-BLK, #004,#006 2 | 2 |—22W-1007-BLK #754 < 2501812
39-01-3023 | 39-01-2020 | o OVERHEAD LEFTSPEAKER-I: i) 1]} —cBL58 BLK 39-01-2020 | 39-01-3023
2-520181-2
B I . 3
@ ® ® ~]FROM: SHEET 6, SECTION C18
22W-1007-ORG-GRY #005 1
t22w-1007-WHT-BLK #006:. NOT USED
39-01-3023
0
500-00204-01 o |
O]
& 22W-1007-ORG-GRY. #009.#007— 1 | + 22W-1007-RED*#714fZ|12V_F5 a3
22W-1007-BLK-PNK, #010,#008— 2 | 2 |—22W-1007-BLK #715 o
03-06-1023 | 03-06-2023 - |seatrpucks % E
7]
SHEET 7B: P2 SEAT + P2 HEADSET ARM
[}
C R 3 1 811-00252-01 [500-00184-01]
|
RGB LED Strip Segments: 4
22W-1007-ORG-PNK #509 1| 1 }—22W-1007-WHT #773— +|12V_F6
® 22W-1007-YEL-RED #510 2 | 2 —22W-1007-RED #774 — ¢ R|HEADSET ARM - R
22W-1007-YEL-GRN #511 3 | 3 |—22W-1007-GRN #775
807-00003-00 22W-1007-YEL-BLU #512 41 4 22W-1007-BLU #776 :E:g:g :::m s
18W-1 007-GRN-YEL #476 ¢ CBL42-RED (T Z|SEAT RIGHT SUBWOOFER + {5 03-06-1042 _03'06'2042
2-520181-2 i
CBL42-BLK Dudn :|SEAT RIGHT SUBWOOFER - B -
25201812 & 811-00251-01 [500-00184-01]
RGB LED Strip Segments: 3
22W-1007-ORG-PNK #513 1| 1 }—22W-1007-WHT #777— +|12V_F6
I ¢ 22W-1007-YEL-RED #514——— 2 | 2 [—22W-1007-RED #778 — 4 R |HEADSET ARM - R
500-00204-01 ] 22W-1007-YEL-GRN #515——| 3 | 3 | 22W-1007-GRN #779  § CIUEADSET ARM - G
X 22W-1007-YEL-BLU #516 4| 4 ) 22W-1007-BLU#780 &L\ o o - B
C 22W-1007-ORG-GRY #474—— 1 | 1 |—22W-1007-RED-#708 12V_F5 .- 03-06-1042 | 03-06-2042
22W-1007-BLK-PNK #475——— 2 | 2 |—22W-1007-BLK #709 i i
03-06-1023 | 03-06-2023 SEATPUCKS  © E
(2]
J 810-00402-01
RGB LED Strip Segments: 9
22W-1007-ORG-PNK, #505.#513—| 1 | 1 | 22W-1007-WHT #781—| +|12V_F6
¢ 22W-1007-YEL-RED, #506.#514—| 2 | 2 |—22W-1007-RED #782 —§ R |[HEADSET ARM - R
22W-1007-YEL-GRN, #507.#515— 3 | 3 [—22W-1007-GRN #783 _
22W-1007-YEL-BLU, #508,#516—| 4 | 4 |—22W-1007-BLU #784 :E:g:g :2::" s
03-06-1042 03-06-2042
. CR-27 [500-00189-01] 1 —
BLU LED Strip Segments: 9 22W-1007-ORG-PNK, #509.#505 11 1 |-22W-1007-ORG-PNK #477 C R_1 4
o 22W-1007-YEL-RED, #510,#506 2 | 2 |—22W-1007-YEL-RED #478
® @ ® 22W-1007-ORG-GRY. #468.#466 1| 1 |—22w-1007-RED #757 22W-1007-YEL-GRN, #511,#507 3 | 3 —22W-1007-YEL-GRN #479
22W-1007-WHT-BLK, #469,#467 2 | 2 —22W-1007-BLK #758 22W-1007-YEL-BLU, #512,#508 4 | 4 |—22W-1007-YEL-BLU #480
39-01-3023 | 39-01-2020 03-06-2042 , 03-06-1042
CR-27 L s — —
- [500-00189-01] 811-00244-01 FROM: SHEET 6,
BLU LED Strip Segments: 9 2-1-10-00-00-000 SECTION C7
22W-1007-ORG-GRY, #468.#470 1 1 —22W-1007-RED #759 5 OVERHEAD RIGHT SPEAKER +E ﬁj‘\"l CBL57-RED CBL57-RED— 1 1 CBL43-RED
z L X o CBL57 BLK—| 2 | 2 CBL43 BLK
22W-1007-WHT-BLK, #469,#471 2 | 2 |—22W-1007-BLK #760 -4 2501812
39-01-3023 | 39-01-2020 & OVERHEAD RIGHTSPEAKER-I: i) 1]} cBL57 BLK 39-01-2020 | 39-01-3023
& Yy
2-520181-2
b ]
& ® ® —]FROM: SHEET 6, SECTION C3
22W-1007-ORG-GRY #470 1
t22w-1007-WHT-BLK #471:. NOT USED
39-01-3023
0
500-00204-01 o |
O] F i : : REV .
[ 22W-1007-ORG-GRY, #474,#472—] 1 | 1 |—22W-1007-RED-#710— + |[12V_F5 = Dosgned 524 0307 & = Measurements Are In: ANSI D
ool JHM -03. D
22W-1007-BLK-PNK, #475#473— 2 | 2 |—22W-1007-BLK #711 o E
ue . - . TITLE . .
03-06-1023 | 03-06-2023 - |SEAT PUCKS o Formatting fixes JHM |2024.05.07 D ‘a Raw Thrills, Inc. Godzilla VR System Diagram
2} Updated connectors in CR-15 & CR-17 JHM |2024.04.01| C )
\§ 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM | 2024.03.14| B “@\'“ Skokie, IL 60077 tel: 847.679.8373 WG
Initial JHM | 2024.03.07 A ) usA fax: 847.679.8538
DESCRIPTION BY | DATE |REV SHEET SHEETS
1 2 3 4 5 6 7 8 | 9 10 11 12 13 14 15 16 17 | 18 19 20




1 2 3 4 5 6 8 9 10 11 12 13 14 15 16 17 18 19 20
[ .
810-00008-01
12v_F1| + [ 22W-1007-ORG, #621,#636:1—. -
GND| - | 22W-1007-BLK, #624,#637
Coin door stud
@ 18W-1007-GRN-YEL #625{@
NO _
COIN1/ P1-UCL:2| 1 |_L) 1] } 22w-1007-GRY-BRN #623
- NCJ 2-520181-2
% | 2 22W-1007-ORG #621—{ 1 | 1 | 22W-1007-ORG-BLK, #071,#096
o CoM| 2| 2 Vault
g !T\-‘ - i 3 3 ault screw
GNDI: Hm 22W-1007-BLK #626 22W-1007-GRY-BLU #622—— 4 | 4 |—22W-1007-GRY-PUR #097
[ S 22W-1007-GRY-BRN #623—| 5 | 5 [—22W-1007-GRY-PNK #098 5 18W-1007-GRN-YEL #117—[@
6 6
22W-1007-BLK #624 —| 7 | 7 22W-1007-BLK, #099,#111
8 8
18W-1007-GRN-YEL #625— 9 | 9 —18W-1007-GRN-YEL #100
No| 03-09-2092 | 03-09-1094
COIN 2/P2-UCL:2| 1 |_L)1]} 22w-1007-GRY-BLU #622
N NCJ 2-520181-2
z [:]
o
o COM| .
GND| s [T 22W-1007-BLK, #626,#627
2-520181-2
LIGHT 2
12v_Fi1| + [ 22W-1007-ORG #636 .
CR-15
GND| - 22W-1007-BLK, #627,#637 18W-1007-YEL-ORG #070 1] 1 }—18W-1007-YEL-ORG #155
18W-1007-YEL-PNK #083 2 | 2 —18W-1007-YEL-PNK #156
22W-1007-ORG-BLK, #107.#096 —{ 3 | 3 | 18W-1007-ORG-BLK, #158,#157
22W-1007-ORG-BLK, #084.#112— 4 | 4 |—18W-1007-ORG-BLK #158
22W-1007-BLK, #072.#085 | 5 | 5 18W-1007-BLK, #177,#159
22W-1007-GRY-BRN #073 6 | 6 [ 22W-1007-GRY-BRN #160
22W-1007-PNK-BRN #074 7 | 7 | 22W-1007-PNK-BRN #161
18W-1007-PNK #075 8 | 8 | 18W-1007-PNK #162
E E 18W-1007-PUR-PNK #076 9 | 9 | 18W-1007-PUR-PNK #163
22W-1007-GRY-BLK, #077 #090—| 10 | 10 |—22W-1007-GRY-BLK #164
22W-1007-GRY-RED #078 — | 11 | 11 | 22W-1007-GRY-RED #165
12V_F1[ 1 | 22W-1007-ORG-BLK, #103#107 22W-1007-ORG-BLK, #106,#112—{ 1 | 12v_F1 22W-1007-GRY-GRN #079 12 12 —22W-1007-GRY-GRN #166 ?
COIN1/P1-UCL2 | 2 |—22W-1007-GRY-PNK #108 22W-1007-GRY-PUR #113 2 | COIN2/P2-UCL:2 22W-1007-GRY-BLU #080 13 1 13 7 22W-1007-GRY-BLU #167
5 5 22W-1007-PUR-RED #091 14 | 14 |—22W-1007-PUR-RED #168
. . 22W-1007-PUR-GRN #092 15 | 15 |—22W-1007-PUR-GRN #169
s s 22W-1007-PUR-BLU #093—— 16 | 16 —22W-1007-PUR-BLU #170
22W-1007-BRN-BLK, #081.#094 —| 17 | 17 | 22W-1007-BRN-BLK #171
P1 E-TKT NOTCH / P1-UCL:6 6 —22W-1007-GRN-BLU #109 . ] 22W-1007-GRN-GRY #114 6 P2 E-TKT NOTCH / P2-UCL:6 ’ *
; ; 18W-1007-GRN-YEL. #082,#095— 18 | 18 —18W-1007-GRN-YEL #172
P1E-TKTRUN/P1-UCL:8 | 8 |—22W-1007-GRN-BLK #110 22W-1007-GRN-BRN #115 8 | P2 E-TKT RUN/P2-UCL:8 22W-1007-GRY #0861 19 | 19 22W-1007-GRY #173
GND | 9 22W-1007-BLK, #102,#111 22W-1007-BLK, #105#116 | o | GND 22W-1007-PNK-GRY #087 20 | 20 |—22W-1007-PNK-GRY #174
: ’ : : 18W-1007-WHT-PNK #088 21| 21 | 18W-1007-WHT-PNK #175
03-09-1094 03-09-1094 18W-1007-BRN-PNK #089 22 | 22 —18W-1007-BRN-PNK #176
23 23
DBV DBV 24| 24
1 , 39-01-2240 | 39-01-2241
2 2
3 3
4 4
5 5
6 6 1 1
PIDBV | 7 |- 22W-1007-GRY-ORG #101 " 22W-1007-GRY-WHT #104 7 | P2DBV 24 2
GND | 8 | 22W-1007-BLK #102 22W-1007-BLK #105 8 | GND 22W-1007-BLK, #116,#099 —| 3 | 3 | 18W-1007-BLK #177
9 9 4 4
10 10 5 5
12V_F1| 11 | 22W-1007-ORG-BLK #103 22W-1007-ORG-BLK #106 1 | 12v_F1 61 6
12 12 7 7
13 13 22W-1007-GRY-PNK. #108.#098— 8 | 8 |—22W-1007-GRY-PNK #178 ®
14 14 22W-1007-GRY-PUR, #113.#097 —{ 9 | 9 | 22W-1007-GRY-PUR #179
18W-1007-GRN-YEL. #100,#117— 10 | 10 —18W-1007-GRN-YEL #180
87456-9 87456-9 22W-1007-GRY-ORG #101—{ 11 | 11 | 22W-1007-GRY-ORG #181
22W-1007-GRY-WHT #104 12 | 12 |- 22W-1007-GRY-WHT #182
' ' 22W-1007-GRN-BLK #110 13 | 13 |~ 22W-1007-GRN-BLK #183
C R 1 0 C R 1 0 22W-1007-GRN-BLU #109 14 | 14 |—22W-1007-GRN-BLU #184
- 18W-1007-YEL-ORG #453 1 | 1 )} 18W-1007-YEL-ORG #070 18W-1007-YEL-PNK #083 1 | 1 | 18wW-1007-YEL-ORG #020 - 22W-1007-GRN-BRN #115 15 | 15 | 22W-1007-GRN-BRN #185
22W-1007-ORG-BLK, #456,#458 —| 2 | 2 | 22W-1007-ORG-BLK #071 22W-1007-ORG-BLK #084 2 | 2 |- 22W-1007-ORG-BLK, #023,#025 22W-1007-GRN-GRY #114 16 | 16 |- 22W-1007-GRN-GRY #186 FROM: SHEET 3
22W-1007-BLK #446 — | 3 | 3 [ 22W-1007-BLK #072 22W-1007-BLK #085 313 [ 22W-1007-BLK #013 39-01-2160 | 39-01-2161 SECTION 13
22W-1007-GRY-BRN #447 4 | 4 —22W-1007-GRY-BRN #073 22W-1007-GRY #086 4 | 4 —22W-1007-GRY-BRN #014 ECTION C13
M
22W-1007-PNK-BRN #448 5 | 5 | 22W-1007-PNK-BRN #074 22W-1007-PNK-GRY #087 5 | 5 [ 22W-1007-PNK-BRN #015 ¢
18W-1007-PNK #451 6 16 [ 18W-1007-PNK #075 18W-1007-WHT-PNK #088 6 | 6 - 18W-1007-PNK #018
18W-1007-PUR-PNK #452 | 7 | 7 |—18W-1007-PUR-PNK #076 18W-1007-BRN-PNK #089 7 | 7 [—18W-1007-PUR-PNK #019
22W-1007-GRY-BLK #455—| 8 | 8 [—22W-1007-GRY-BLK #077 22W-1007-GRY-BLK #090 8 | 8 | 22W-1007-GRY-BLK #022
22W-1007-GRY-RED #459 | 9 | 9 | 22W-1007-GRY-RED #078 22W-1007-PUR-RED #091 9 | o |- 22wW-1007-GRY-RED #026
22W-1007-GRY-GRN #460—— 10 | 10 —22W-1007-GRY-GRN #079 22W-1007-PUR-GRN #092 10 | 10 |- 22W-1007-GRY-GRN #027
22W-1007-GRY-BLU #461——{ 11 | 11 | 22W-1007-GRY-BLU #080 22W-1007-PUR-BLU #093 11 | 11 | 22W-1007-GRY-BLU #028
12 | 12 12 | 12 CBL9 BLK ' K CBL21 BLK
13 | 13 13 | 13 CBL9-RED 2 2 CBL21-RED
14 | 14 14 | 14 CBL9 WHT 3| 3 CBL21 WHT 10: SHEET 6
22W-1007-BRN-BLK #457 | 15 | 15 | 22W-1007-BRN-BLK #081 22W-1007-BRN-BLK #094 15 | 15 |—22W-1007-BRN-BLK #024 CBL9 GRN 4| 4 CBL21 GRN " : '
18W-1007-GRN-YEL, #445#462—| 16 | 16 | —18W-1007-GRN-YEL #082 18W-1007-GRN-YEL #095 16 | 16 [—18W-1007-GRN-YEL, #012,#029 CBL10-BLK 5| s CBL22 BLK SECTION L11
CBLMBLK | 17 | 17 CBL9 BLK CBL10 BLK 17 | 177 - CBL2 BLK CBL10 RED 616 CBL22 RED
CBLAARED — | 18 | 18 CBL9 RED CBL10 RED 18 | 18 | CBL2 RED CBL10- WHT 7|7 CBL22 WHT
CBLAAWHT | 19 | 19 CBL9 WHT CBL10 WHT 19 19 | CBL2 WHT CBL10 GRN g | e CBL22 GRN
TO: SHEET 9, 39-01-2200 = 39-01-2201 39-01-2201 | 39-01-2200 TO: SHEET 9,
SECTION E16 SECTION K16
"
CBL11 RED 1] 1} cBL63 RED
22W-1007-RED #465——— 1 1 CBL11-RED CBL12-RED 1 1 ——22W-1007-RED #032 CBL11-BLK 2 2 ——— CBL63-BLK " )
22W-1007-BLK #464 | 2 | 2 CBL11 BLK CBL12 BLK 2 | 2 | 22W-1007-BLK #031 CBL12-RED 3|3 l—— CBL65RED
I_ 39-01-2020 | 39-01-3023 39-01-3023 L39-o1-2020 CBL12-BLK 4| 4 ) CBL65BLK
J 39-01-2040 39-01-3043 v
. TO: SHEET 10,
SECTION K11
C >
® ®
F' | Designed: Date: REV Measurements Are In:
= JHM 2024.03.07| D |@ & ANSI D
. A - TITLE . .
Formatting fixes JHM | 2024.05.07) D * Raw Thrills, Inc. Godzilla VR System Diagram
Updated connectors in CR-15 & CR-17 JHM (2024.04.01] C .
\§ 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM |2024.03.14| B %\\' Skokie, IL 60077 tel: 847.679.8373
‘\\\ ¥ UsA fax: 847.679.8538 | O'C
Initial JHM |2024.03.07| A o
DESCRIPTION BY DATE |REV SHEET SHEETS
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20




20

19

18

17

16

15

14

13

12

11

10

20

19

18

17

16

15

14

13

12

11

10

o
%)
zZ
<
g
a w
= &
) i
5 ®
.o D
§ | §
0 ®
5 >
< n
g | g
§ | =
m =
8 | 3
- o
% o
=
u o |
= = T
— (=) w
\/ 03
®| s 5i:
. 522
S g0
- =53
] h ceg
=1 =
o (. e~
| £ £E
™ o
o| k= 58
< 2
s N W E g
Q| @ 3%«
X 5593
DY
* 2
| G
el
= “;\
2k
o
|1 0o |m || B
~ - | <« | ~
< s|la|~|=
I I gls|a|s|8
Z z sls|ls|<|8
o) [e] S(S{S|S
- - SO RS RS IR
[&] (6]
1 w 1 u AEIEIEIE
® @ RIR|IR|R|®
-] [
[ [
w w
- w - w
I I
(/2] I7:) ﬂ
= = x|
[e] o) ofg
R R > -
- o
1 e
8|3
=}
=] 3
e [o]
1]
[} o
1]
0 o —
C C o|»|'w
% [9) =]
Rl Q o
“lE3
. Z
2183 <)
@‘Noi TIA-NUD-L00L-M8L @‘ﬂou TIA-NUD-L00L-M8L Blo|®|a|E
g a
Plo|lA|E
pnjs joyoeig pn}s joyoelg m m m m m
9] }=) 9 H |O
o 2-€80025-2 R 2-£8002S-2
W -¥3ivads L1431 EoE_ - ([ }->a-zenao 0z0z-10-6¢ | £zoe-10-6¢ W - ¥3HIv3dS LHOIY EoE_ - ) }>a-esad 020z-10-6¢ | £zoe-10-6€
g _zieioze Mig-zo1go—{ z | ¢ Yov# M19-L001L-MZZ < _zisiozsz Mig-65190— ¢z | ¢ LEO# M19-200L-MZ2
e E T ”_e_ﬁn_m_ « )1} aau-zo1ad aay-zongo— | 4 €9v# M19-a34-2001L-MZZ o ¥3L0ANNOD mmxﬁ_n_w_ « I (]} aay-es180 a3ay-es1go— L | 4 0£0# M19-a34-2001-MZZ
00-01.000-208 _ vZ-y40 00-01000-208 _ vC-40
L L]
_ M- 0907 ¥A /[DIHAVHED HSVA| - | 020z°10°68 | £20€-10°6€ _ M- 09071 ¥A /[DIHAVHES HSVA| - | 0202"L0°6E | EZ0E-10°6E
—~ 0S.# M19-200L-M2z—| z | 2 LSY# M19-N¥g-L00L-MZ2 — zsz#d1a-2001-mzz—| ¢ | ¢ YZ0# M19-Nyg-2001-M2Z2
_ L4AZL 6v.# Q3¥-L00L-MZZ—] L | L 9GV#'VSP# “M19-DH0-2001-MZ2Z _ L4 AZL LS/# QI¥-L00L-MZZ—] L | L £Z0#'1LZ0# "M19-940-2001-M22
¢ :sjuswbBog dus @31 LHM ¢ :syuswbog diis @31 LHM
_ [10-z9100-005] LO-¥¥7000-1L18 _ [10-29100-005] 1L0-¥¥000-118
o X SM9Nd HSVa €20z-90-¢0 | ¢zo1-90-€0 Jge; S)9Nd Hsvda ._ €202-90-¢0 | ¢£zo1-90-€0
o o) _ S0Z# M19-L001L-MZ2Z Z | ¢ —SSP# M19-AMD-2001-MZZ w E _ L0L# M19-2001-M2Z2—{ 2 | 2 | ZZ0# M19-ANOD-L00L-MZZ
o L4AZL ¥0/#-a3¥-2001-MZ2 v | v ———ver# y1a-od0-2001-M22 o 14 AZL 90./#-AQ3¥-2001-MZZ L | L ————120# M19-940-2001-M2Z2
_| 1L0-99000-00S ' _| L0-G9000-00S '
= s
o @
Z 0v0Z-10-6€ | €¥0E-10-6€ Z 0v0Z-10-6€ | €¥0€-10-6€
2 SONIYD bd | ¥ | ¥ L9v# N19-AND-2001-MZZ & SONMYOzd | v | ¥ 8Z0# N19-AND-2001-MZZ
w g9 ONITLVO Ld € € 097# NUD-AND-200L-M22 1] 9 ONITLVYO Zd € € LZ0# NYUO-AUD-L001L-MZC
= VONYO Ld | z | 2 6SV# AIU-AND-2001-MZZ = VONIYOzd | 2 | 2 9Z0# AIU-ANO-200L-MZZ
= E XA T 8Gv# M19-9H0-L00L-M2Z2 = w7 T SZ0# M19-9H0-2001-MZ2
0 o
- N
o o
: :
P—— [ e ——— ]
< g
& 2
0vLeC-10-6€ EvLE-10-6€ 0vLZ-10-6€ EVLE-10-6€
- = o o N o ~ v | vl
0 S M LAV | €L | €1 |————€SP# DHO-TIA-L001-M8L Q S M 24 AVC | €b | €1 ————02Z0# DUO-TIA-L00L-M8L
W. © 0. ¢ AION3ITI0S Id | ¢t ¢l —2CSv# MNd-JdNd-L00L-M8L w. © 0. ¢ AION310S 2d | ¢t ¢l —61L0# MNd-JdNd-200L-M81L
m 14 m L AION3T0S Ld L Ll —LSV# MNJ-2001-M8L m 14 Mm L AION3T10S ¢d Ll LL —8L0# MNd-200L-MS8L
®C g LOdANN® kd | 0L | 0 ——1$p79D-NYDO ®© > 10dANN®2d | Ok | 0L F————— 2790 -NYD
-5 - LOdXNNOLd | 6 | 6 Ly 190-LHM .- 4 LOdXNNOed | 6 | 6 Z2190-1HM
S & oans | 8 | 8 0Sv# a34-L00L-MZZ Qo oans | 8 | s L10# Q3¥-L00L-MZ2
s s
3o oans | 2 | 2 a3y 1y 199 0SP#‘Q3N-L00L-MZ2 3o oans | 2 | 2 [-a3ydzgo°Z10# ‘a3y-2001-M22
339 ano | 9 | o ————evp# M18-2001-MzZ 325 B © | 9L0#X18-,00L"Me2
2e« ano | s | s M9 Ly 199 ‘6vbaM19-L001-M22 ged ano | s | § XM19Z192°9L0# ‘U19-L001-M22
S®E  w3oomLNMOLd | v | v [ 8YY# NUE-MNC-L00L-MZZ %@ (UFOMINNOZ | v | v | SLO# NUEMNA-L00L-MZZ
PR GNNHLNND Ld | € | € Lyv# NHE-AMD-2001-MZZ oz d GWNHLNNDzd | € | ¢ YLO# NME-AMO-2001-MZZ
G U ano | z | 2 ovv# M19-2001-M22 R ano | z | ¢ £10# M19-2001-M22
_._Dh B 5 nNu AND HLYV3 L L Sh# TIA-NYO-200L-M8L M 5 = m ANS H1¥v3 l l CLO# TIA-NUDO-L00L-M8L
3283 23283
032% 0fok
ZIT%0 Z150
Z £ > N
o O [ e}
g <9 [=N=]
H # H* H#*
Qyx oy
A ¢ o A & @
N A 5Q
(=g o w
Sy Sy
N~ N~
P ] 8 P RS
N N N v ™
2 S 29
L o L &
- o ™ -~ ™
r _ r
=) - Nlo
N N
& [ §
ax < aOx «—
R LR R t2 3
[<2] [<2]
- ™ , 0
g2 &g
_ mom 22
[GN&) T [SNS)
w - w -
© o x o
- - o o
g 9 g g
5 3 58
M [ R M [ P
e T8 2 o i ¢
(=] (=] o o
pram g N g am ran N g
) O =]~ Bl
_ + _ _ ' _ _ + _ _ ' _
P Z & P ~ &
o
ol € g ol ¥ o
< o = < i =
[=) o W o o W
N b 2 o L S e ©
g & g g 3 B
~ = < N~ <
o nNu E Q _M E
9 ¥IMvIdS 9 ENV LT
(2] (@] (a] w w (O] I - ) X




3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

e SHEET 10: CONTROL CABINET FRONT

@18W-1007-GRN-YEL #069 )

LED (+ |
svoc| | Irm 22w-1007-RED #720 810-00379-01
& LED (-){ 25201834 22W-1007-BLK #718 | 1 | 1 | 22W-1007-BLK #054
E\ = MOTIONSTOPLAMP| | |)Y11—22W-1007-RED-WHT #721 22W-1007-BLK-WHT #719——— 2 | 2 |—22W-1007-WHT-PUR #055 ®
o = 2.5201834 22W-1007-RED #720 3 | 3 ————22W-1007-RED #056
3 e 22W-1007-RED-WHT #721——— 4 | 4 —22W-1007-PNK-BLK #057
=) —
2 @ MOTION STOP| !I\" 22W-1007-BLK-WHT #719 39-01-2040 39-01-3043
g SW-NO| 2-520181-2
GND| e 22W-1007-BLK #718
SW-COM| 2-520181-2
| |
San Ace 9BMB12P2K01 C R'g C R'g San Ace 9BMB12P2K01
12V_F4 RED RED 11 1 }—18W-1007-ORG-GRN #066 18W-1007-ORG-BRN #051 141 RED RED 12V_F3
P2 BLOWER BLK BLK 2 | 2 —18W-1007-RED-YEL #067 ® I_ ! ® 18W-1007-PUR-YEL #052 2 | 2 BLK BLK P1 BLOWER
P2 BLOWER CONTROL. BRN BRN 3 3 22W-1007-PNK-PUR #068 22W-1007-GRN-PUR #053 3 3 BRN BRN P1 BLOWER CONTROL
YEL YEL 4| 4 g b 41 4 YEL YEL
39-01-2040 39-01-3043 o 3 39-01-3043 39-01-2040
gl 3 2
> w 7] x Q @ T
& E =zz CR-39 [500-00184-01]
7] ; .
—a E i a 8 8 8 RGB LED Strip Segments: 9
S E S S = 000
b = S a << 22W-1007-ORG-BLU #047 1| 1 }—22w-1007-WHT #735— + [12v_F2
oal e & Al & - i [ 22W-1007-BRN-RED #0438 2] 2 22W-1007-RED #736 R [FRONT VACFORM - R
2:1-10-00-00-000 S uw o z SWlbzzz 22W-1007-BRN-GRN #049 3 [ 3 |—22W-1007-GRN #737 —§ It ONT VACFORM - G
o e i Sal 3228 22W-1007-BRN-BLU #050 4| 4 ) 22W-1007-BLU #738 — &Cin onr yACFORM - B
— X .
W FRONT RIGHTSPEAKER+| +« [ CBL7 RED ® 82 [] 2ol 03-06-1042 | 03-06-2042
< 2-520181-2 = _ = .Eﬂﬂ L
O FRONTRIGHT SPEAKER-l - O] CBL7 BLK
»n 2-520181-2 '; 3 g g g g
N~ NNNN
H 3 B
o) Eaz>
S o % T2Z3
; X sxoq
-y Ee SR 2-1-10-00-00-000
= ee 282 — o
S =2 & 2222 9 [ CBL6 RED Deqan e IFRONT LEFT SPEAKER + u
ol NN 8. ?) N & 8. 2:520181-2_ 5
- R o 8 cBLe BLK ([T :lFRONT LEFT SPEAKER - 5
<« [=2] (22 2-520181-2
o0 -~ ™M (&) N o O I
S S
% 117s
- ©
S 8838 o
B 2 RERE g T
(32} TR LT
[500-00184-01] CR-37 23 ) CR-37 [500-00184-01]
Segments: 4/3 RGB LED Strip &% £8EE RGB LED Strip  Segments: 4/3
Zx SazZ>o
12V_F2| + |—22W-1007-WHT #723 1 | + 22w-1007-ORG-BLU #062 xd Fuxd 22W-1007-ORG-BLU, #043,#047— 1 | 1 }—22wW-1007-WHT #731—{ + 12v_F2
FRONT VACFORM - R[R B 22W-1007-RED #724 2 | 2 —22W-1007-BRN-RED #063 ® 3 g g 2 [ 22W-1007-BRN-RED, #044.#048 —| 2 | 2 | 22W-1007-RED #7324 R [FRONT VACFORM - R
) 22W-1007-GRN #725 3 | 3 —22W-1007-BRN-GRN #064 x - A 22W-1007-BRN-GRN, #045,#049— 3 | 3 |—22W-1007-GRN #733 )
e ONT VACEORM E 22W-1007-BLU #726—| 4 | 4 | —22W-1007-BRN-BLU #065 QR QRanR 22W-1007-BRN-BLU, #046,#050 = 4 | 4 j~—22W-1007-BLU #734 EES:I AL
o ~ S =
03-06-2042 03-06-1042 =4 § 888 S 03-06-1042 03-06-2042
- N NN L
z2 222
24 HE
oo - e
[500-00131-01] CR-25 CR-25 [500-00131-01]
Segments: 18 RGB LED Strip RGB LED Strip Segments: 18
12V_F2[+ |—22W-1007-WHT #727 1 | + 22w-1007-ORG-BLU #058 22W-1007-ORG-BLU #039 1 | 1 }—22w-1007-WHT #739— + 12v_F2
GUN CAB T-MOLD - R|R §——22W-1007-RED #728 2 | 2 [—22W-1007-PNK-RED #059 O > 4 @ 22W-1007-PNK-RED #040 2] 2 22W-1007-RED #740 [R|GUN CAB T-MOLD -R
22W-1007-GRN #729 3 | 3 —22W-1007-PNK-GRN #060 22W-1007-PNK-GRN #041 3 | 3 —22W-1007-GRN #741
N CAB T-MOLD - N CAB T-MOLD -
(G;tl'N g AB T MgLD E 22W-1007-BLU #730 4| 4 —22W-1007-PNK-BLU #061 22W-1007-PNK-BLU #042 4| 4 22W-1007-BLU #742 gﬂN g AB T MgLD g
03-06-2042 03-06-1042 03-06-1042 03-06-2042
™0 O AN WO
<t MW L4
(=== [N =N =N =-]
F* 3 IO H R
OMOTOUMNOODOTONMNONMNOOO®S
OO OMULLULLOOMMMUOLY O© OO
(=N === =l = I B = B B I B I o I = = Y = I = i = ]
HHEHHHEHEHEHEHRERERER®ER® axaoy
 SZFZXO0EXYXSZS5ZS Jdwdy W
33§Z§E335538§3§D§253 Koem
PR EREM R R 6 enn
LECRY) 5 ¥yXZ22Z 5
Yo x IZZ Z m:ﬂ:mzﬂf nMmmMm
00G0RT333 83 nnnto%503 0000
! N~ I~ ! ~
SE55SX5S55855585388%
2282 5N2 v 222228252 c N o 2
NN ' PSS : S = o
22222 2222222232522 § S
AR22N | RNRRQRRNTATNS | L <
LTIl PP il g 3
FNmtTboNEO2TINTLONRDQ|® cao s |®
vavLocor\com‘C’_:“l‘QSQ“E":?E@gs v:\lmvg
CR-15 S g
| N ?
5 S S
® 3 3
VOO TNMITITULOMNOVLOOIOTTNMIT L O
TN I I TE T T T TANNNNNANN W JwJd
HHEHHHEHHEHEHREHRERERES R oo
S EgNQENEEa0F K LY ey
pEooRrEREOREOR YYD R EE
0Q00OdOKE ¥xX2zZ2z2 zQx s momaM
& 19 IZZZzZXpKoxgWzXs
§0c8ao283a05000%502 PPOY
5555355555550 59553
sgEscZzgscEggccige
=332 2 =22z ===
2222y JINAIVIJIJNCYCQNE
FROM: SHEET 8,
SECTION 19 |
F' | Designed: Date: REV Measurements Are In:
= JHM 2024.03.07| p |@H ANSI D
_ _ . e . .
Formatting fixes JHM | 2024.05.07 D * Raw Thrills, Inc. Godzilla VR System Diagram
Updated connectors in CR-15 & CR-17 JHM |2024.04.01| C )
\§ 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM | 2024.03.14| B “@\'“ Skokie, IL 60077 tel: 847.679.8373 WG
Initial JHM | 2024.03.07 A ) usA fax: 847.679.8538
DESCRIPTION BY | DATE |REV SHEET SHEETS

3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20




2 4 5 6 7 8 10 11 12 13 14 15 16 17 18 19 20
SHEET 11: MARQUEE +
[}
C R-2 9 FROM: SHEET 4,
SECTION H18
=y
(=]
@
&
£ 2
o o :
a ol
# =
cowva z
Sty a w
W W W —_ 2 (&)
HEHHI = 5 %
aconoz Sh o
W W S al o o
xxxo Ssw| L E
EE) © I
23 ge| 88
Lt 22 (]
~
8 § \8— ‘8— ™ = i
Ty ;‘ -
Hik N
- - ®
g 3* 3 1
ayx
R i : CR-42
| © Eg' -
R 35 YT S3 1 }—22W-1007-ORG-RED #569 ®
< o o - - -
CR- = . NOT USED|:| Zwiwoteimsme 3
S 5 88 % 39-01-3023
J
& e Ll 3
SSSS a
© OO © (@] N )
HEHHB
[aalAa]
WWwew - N o
Xxoo a
2233 I
FEE 5
~NNNE &
8883 wa
IIz: s
2= #* % I_
Jy]R 0z [500-00162-01] CR-44
600 4 Segments: 13/5 WHT LED Strip
e
3 12V_F11 + | —22W-1007-RED #833
55 MARQUEE BUILDINGS - W| - | 22W-1007-BLK #8334
o o
E' 2 22W-1007-RED #833—| 1 | 1 | 18W-1007-YEL-PUR. #571.#572
NEN 22W-1007-RED #835— 2 | 2 | —18W-1007-YEL-PUR, #572#579
[500-00162-01] 22W-1007-BLK #834—| 3 | 3 22W-1007-BLU, #573,#574
Segments: 13/5 WHT LED Strip 22W-1007-BLK #836—| 4 | 4 —22W-1007-BLU #574
5 5
12V_F11 + | 22W-1007-RED #835 6| s
22W-1007-BLK #836
. 39-01-2060 , 39-01-3063
[500-00162-01] CR-33 [500-00162-01] MARQUEE BUILDINGS - W| - |
Segments: 8 WHT LED Strip WHT LED Strip Segments: 8 I
12v_Fs| + 22W-1007-ORG-RED #589:1 22W-1007-ORG-RED., #589.#646 { 1 | 1 | —22W-1007-RED #829 12V_F8
- - - 2 2 - -
LIGHTBOX EDGES - W| - 22W-1007-BLU-RED #590 22W-1007-BLU-RED, #590,#647 22W-1007-BLK #830 . LIGHTBOX EDGES - W
39-01-3023 | 39-01-2020
® <
FROM: SHEET 4,
SECTION E3
[ [500-00162-01] CR-45
Segments: 32 WHT LED Strip
12V_F11 + | 22W-1007-RED #837
GODZILLA BODY - W . 22W-1007-BLK #839
( : R-29 FROM: SHEET 4, 22W-1007-RED #837 —| 1 | 1 |—18W-1007-YEL-PUR, #575 #576
SECTION L8 22W-1007-RED #838—| 2 | 2 —18W-1007-YEL-PUR #576 '
[500-00162-01] 22W-1007-BLK #839— 3 | 3 |—18W-1007-BLU-GRY, #577.#578
|_ Segments: 11 WHT LED Strip 22W-1007-BLK #840— 4 | 4 |—18W-1007-BLU-GRY #578
2 12V_F11 + | 22W-1007-RED #838 39-01-2040 | 39-01-3043
@ GODZILLA BODY - W| - | 22W-1007-BLK #3840
t
[]
£ 2 [
© < o o
o3 Z w
% % E
©O© O N
MO Mm®O L
YWY - 2 o
onoQZ TN (o)
w e N
EEEO ] A
0oo3>2 -
B%3 3 2|88
QO S I
5588 S 3|-] —
SS3I% @ i [500-00189-01] CR-46
2222 3 . Segments: 6/3  BLU LED Strip
NN L N &
3 #8 12V_F11 22W-1007-RED #841— 1 | 1 |—18W-1007-YEL-PUR #579—:
Qy - - — 2 2 - - -
I - | 5% | GODZILLA SCALES - B 22W-1007-BLK #842 2 12 22W-1007-BLU-PNK #580 ®
¢ o0
cao|o 55 39-01-4030 | 39-01-4036
CR-35 g Ss :
< NI o
2 < 33 2
S ) 88 ¥
3 ' .-
St =10 ® 14 ey
10 10 10 1 %) 4
O O OO - N ™
HHHH®
[afalrAal
Wwew - N oo
rro 9
[N O =] <
rxedd ‘L
oQaM 2
NN [=2]
8888 tw
II3s @8
= * 3%
NESERY 0z
o900 &G
)
¥ d
Qa
83
35
[500-00162-01] CR-33 [500-00162-01]
Segments: 8 WHT LED Strip WHT LED Strip Segments: 8
12v_F8| + 22W-1007-ORG-RED #650:1 22W-1007-ORG-RED, #650.#6511 1] 1 | 22w-1007-RED #831 12V_F8
- - - 2 2 - -
LIGHTBOX EDGES - W| - 22W-1007-BLU-RED #652 22W-1007-BLU-RED, #652,#653 22W-1007-BLK #832 . LIGHTBOX EDGES - W
39-01-3023 39-01-2020
F' | Designed: Date: REV Measurements Are In:
= JHM 2024.03.07| D |@ & ANSI D
R . TLE . .
Formatting fixes JHM | 2024.05.07) D * Raw Thrills, Inc. Godzilla VR System Diagram
Updated connectors in CR-15 & CR-17 JHM |2024.04.01| C .
\§ 5441 Fargo Ave. rawthrills.com
Added additional grounding wires JHM |2024.03.14| B “\\' Skokie, IL 60077 tel: 847.679.8373
“\\\ ¥ Usa fax: 847.679.8538 | O'C
Initial JHM |2024.03.07| A o
DESCRIPTION BY | DaTE |REV SHEET SHEETS
2 4 5 6 7 8 10 11 12 13 14 15 16 17 18 19 20




	EXP104-106-AS-4025 REV D DPVR Headset Assembly.pdf
	Sheet1
	Drawing View49
	Drawing View76
	Drawing View86
	Drawing View89
	Drawing View91
	Drawing View94
	Drawing View100
	Drawing View101
	Drawing View109
	Drawing View123
	Drawing View124
	Drawing View126
	Drawing View127
	Drawing View128
	Drawing View129
	Drawing View130
	Drawing View131
	Drawing View132
	Drawing View133
	Drawing View135
	Drawing View136
	Drawing View137
	Drawing View140
	Drawing View142
	Drawing View149

	Sheet2
	Drawing View144
	Drawing View145

	Sheet3
	Drawing View148


	EXP107-109-GVR Gun Main Assembly Drawing REV A.pdf
	Sheet1
	Drawing View30

	Sheet2
	Drawing View31

	Sheet3
	Drawing View32
	Drawing View33


	EXP110-Gun Pot Alignment Drawing REV B.PDF
	Sheet1
	Drawing View1
	Detail View A (2 : 1)
	Drawing View3
	Detail View B (2 : 1)


	EXP111-Grip Assembly Drawing REV D.pdf
	Sheet1
	Drawing View4


	EXP112-GVR Gun Cover & Tip Assembly.pdf
	Sheet1
	Drawing View1


	EXP113-123-GVR_System_Diagram_REV-D.pdf
	GVR_System_Diagram
	1
	1
	2
	3
	4
	6
	7
	8
	9
	11
	12
	13




